MRT Technology (Suzhou) Co., Ltd Report No.: 2207RSU003-U3
‘ Phone: +86-512-66308358 Report Version: V01
Web: www.mrt-cert.com Issue Date: 2022-09-02

DFS MEASUREMENT REPORT

FCC ID: I88WX5512-TO

Applicant: Zyxel Communications Corporation
Product: AX6000 Gigabit Wireless Extender
Model No.: WX5512-T0

Brand Name: ZYXEL

FCC Classification: Unlicensed National Information Infrastructure (NII)
FCC Rule Part(s): Part 15 Subpart E (Section 15.407)
Result: Complies

Test Date: 2022-07-03~ 2022-07-28

Reviewed By: ) e

Kevin Guo

Approved By: 24:}‘ WM
W\

o |ACCREDITED)
: “, \' TESTING LABORATORY
Robin Wu il CERTIFICATE #3628.01

The test results relate only to the samples tested.

This equipment has been shown to be capable of compliance with the applicable technical standards as
indicated in the measurement report and was tested in accordance with the measurement procedures specified
in KDB 905462. Test results reported herein relate only to the item(s) tested.

The test report shall not be reproduced except in full without the written approval of MRT Technology (Suzhou)
Co., Ltd.

Template Version:0.0 1 of 230



Report N0.:2207RSU003-U3

Revision History

Report No.

Version

Description

Issue Date

Note

2207RSU003-U3

Rev. 01

Initial Report

2022-09-02

Valid

2 of 230




A\
'y
m I‘ Report No.:2207RSU003-U3

CONTENTS
Description Page
1. General INFOrMALION ...oviiiiiiiie ettt e et e s n e s e e bt e b e e e ssbe e e sn e e snne e e anneesnneeenneens 5
1.1. F Y o] o1 [or= 1 o | TP PSP PPP TP PR P 5
1.2. = gLV = T (1 £ OO PP PPUPPPPPPPPPNt 5
1.3. TESHNG FACIHTTY oottt e et e e et e e e abre e e e annnes 5
1.4. Product INFOIMATION. .....ccciiiiiie ettt e et e e st e e e e st b e e e e s bbe e e e anreeaeanes 6
1.5. Radio SPecifiCation UNGEN TEST .....ccoiiiiiiiiiiiee ittt e st e e bre e e e sbreeeeanes 6
1.6. WOTKING FIEOUEBNCIES ......veiiiiiitiee ettt ettt et e e st e e e st et e e e anbe e e e e anbne e e e annes 7
1.7. ANENNEA DETAIIS ...ttt e et e e st e e e e enbr e e e e 8
A 1= 1= A 0T ) 1o LU 1= L1 o 9
2.1. TESEIMOTE.......ceeeeeete ettt s e e e e e 9
2.2. TESE CRANNEL ... e e e 9
2.3. Applied StaNdardS..........coooooi i 9
2.4. Test ENVIroNMENt CONAITION ......c.ciuriiieiiiiiie e e e e e e e e e s 9
3. DFS Detection Thresholds and Radar Test WaVefOrmMs ..ot 10
3.1. F Y o] o1 Tox=1 o1 1 Y PO PPU PP PPPPPTRPPPPPIN 10
3.2. DFS DeVIiCES REQUITEIMENTS. ......viiiiiiiiieeeitieee ettt ettt et e e sbb e e e st e e e e sbbe e e e sabbeeeeabbeeeesanneeeeans 11
3.3. DFS Detection ThreShold VAIUES ..........ooiiiiiii et 13
3.4. Parameters Of DFS TESE SIGNAIS ......ouuiiiiiiiiii i 14
3.5. 1070] oo [0 To1 (=To B =S ST = (U o PP RP PSP 17
4, MeEASUTING INSITUMEBNT ... 18
T =T A =21 U] | PP TTPSR 19
5.1. SUIMIMIATY oottt e e ettt e e e e oo b ettt e e e e e s s E e e et et e e e e e s e et e ettt e e e s e e s sbner e et e e e e e e nnnrrnnees 19
5.2. Radar Waveform Calibration MeasUremMeENt...........coiiiiiiiiiiiie e 20
I N OF- 111 o =1 (o] g IR ST= (U o R P PP PPTPPPI 20
5.2.2.  Calibration PrOCEAUIE .........uiiii ittt sttt b bt e bb e e e aaba e e s sanaeee s 20
5.2.3. Calibration& Channel Loading RESUIL...........coiiiiiiiiiiiiiie e 20
5.3. NIl Detection Bandwidth MEaSUIEMENT ..........ciiuiiiiiiiiiii et 21
LT 20t S 1= X o1 ORI 21
L B [T A (o Tot=T o [ =PRI 21
LT e T 1= T A =2 U || PO PPTOTP 22
5.4. Initial Channel Availability Check Time MeasuremMent ...........occceeiiiieeeiiieee e 23
Lo S 1= X o O PP UOTPPTOPP 23
N [T A (o Tot=T o [ =PRI 23
o T [T A =2 U || PP 23
5.5. Radar Burst at the Beginning of the Channel Availability Check Time Measurement............... 24
TR T8 N 1= G o o O P PP 24

3 of 230



A
'\j‘.‘\/v\h—f
m I‘ Report No.:2207RSU003-U3

B5.5.2.  TESE PIOCEAUIE .....ceiiitiieee ittt ettt et e s bttt e skttt e s bbb et e s esbe e e e s anbn e e e s anneeee s 24
B5.5.3.  TESTRESUIL ..tttk e bbbt saa bt e e aa et s 24
5.6. Radar Burst at the End of the Channel Availability Check Time Measurement ............c..c...... 25
oG T0 S 1= A I o1 PSP O PP PPUPPT PPN 25
B5.6.2.  TESE PIOCEAUIE .....coiiiieiiie ittt et b et e skttt e s bbb et e s anbe e e e s anbne e e s annneee s 25
B.6.3.  TESTRESUIL ..ottt bttt ekt e e s a bt et e e s 25

5.7. In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and
NoN-Occupancy Period MEASUIEMENT ..........uiii ittt ettt ettt ettt e e e e s s b e e s aibe e e e s anbre e e s annneeens 26
o 0 S 1= A I o1 TP OU PP UOUPPTOPPPI 26
B.7.2.  TESEPIOCEAUIE .....coiiiteieee ittt ettt e bbbt e e s ab et e s bbbt e e s sabe e e e s enbne e e s nnnneee s 26
B.7.30  TESERESUIL ..ttt ettt s ket sttt e s e hb e e e s e n bt e e s anba e e s nnre e s 26
5.8. Statistical Performance Check MEaSUIEMENT...........ciiuuiiiiiiiiee ittt 27
IS 20 S 1= A I o1 PSSP P PP UOTPPTOPPPI 27
B5.8.2.  TESE PIOCEAUIE ..ottt ettt ettt s bbbt e s bbb et e s esbe e e e s nnbneeesannneee s 27
B.8.3.  TESERESUIL ..ttt ettt ettt s bt b et e e nbn e e nnre e s 27
APPENAIX A = TEST RESUIL ...ttt s et e s e e e s e e s nnnnees 28
Al Calibration TEST RESUIL ..........oviiiiieii e e 28
A.2 Channel Loading TESt RESUIL..........viiiiiiiieiiiiieiei ettt eeeseeeeeseeeeesessseaeseesssssssrssesessssssssrnsasnnnnes 30
A.3 NIl Detection Bandwidth TESE RESUIL............eviiiiiiiiiiiei e 32
A4 Initial Channel Availability Check Time Test ReSUIL ........ccooooiiiiiiieeeeeeeeeee e 39
A.5 Radar Burst at the Beginning of the Channel Availability Check Time Test Result ................... 40
A.6 Radar Burst at the End of the Channel Availability Check Time Test Result............................ 41

A7 In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and
Non-Occupancy Period TESE RESUIL..........ouiiiiiiiiiiiieieeiiiieeeeeee ettt e et ee e e e eeeeaesesasesssesesesesesesesssesssnnennnes 42
A.8 Statistical Performance ChECK...........oouiiiiiiiii it 44
Appendix B — Test Setup PhOtOGraph ......ooi e 229
Appendix C = EUT Photograph ... 230

4 of 230



|
T

m IA Report N0.:2207RSU003-U3

1.

1.1.

General Information

Applicant

Zyxel Communications Corporation
No.2 Industry East RD.IX, Hsinchu Science Park, Hsinchu 30075, Taiwan, R.O.C

1.2.

Manufacturer

Zyxel Communications Corporation
No.2 Industry East RD.1X, Hsinchu Science Park, Hsinchu 30075, Taiwan, R.O.C

1.3. Testing Facility
X Test Site — MRT Suzhou Laboratory
Laboratory Location (Suzhou - Wuzhong)
D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development Zone, Suzhou, China
Laboratory Location (Suzhou - SIP)
4b Building, Liando U Valley, No0.200 Xingpu Rd., Shengpu Town, Suzhou Industrial Park, China
Laboratory Accreditations
A2LA: 3628.01 CNAS: L10551
FCC: CN1166 ISED: CNOOO1
' [ IR-20025 [ 1G-20034 [ ]C-20020 [ ]T-20020
veet [JrR-20141 [1G-20134 []c-20103 []T-20104
] Test Site — MRT Shenzhen Laboratory
Laboratory Location (Shenzhen)
1G, Building A, Junxiangda Building, Zhongshanyuan Road West, Nanshan District, Shenzhen, China
Laboratory Accreditations
A2LA: 3628.02 CNAS: L10551
FCC: CN1284 ISED: CNO105
] Test Site — MRT Taiwan Laboratory
Laboratory Location (Taiwan)
No. 38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
Laboratory Accreditations
TAF: L3261-190725
FCC: 291082, TW3261 ISED: TW3261
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1.4. Product Information

Product Name

AX6000 Gigabit Wireless Extender

Model No. WX5512-T0
S090Y00000000 (AP Mode)
Serial No. S220Z25004518 (Mesh Mode — AP Sample)

S220Z25004493 (Mesh Mode — Mesh Sample)

Wi-Fi Specification

802.11a/b/g/n/aclax

Antenna Information

Refer to section 1.7

Working Temperature 0 ~40°C

Working Voltage AC Adapter

Accessory

AC Adapter MODEL NO.: MAUS-1201501801
INPUT: 100-240V~50/60Hz, 0.5A
OUTPUT: 12V, 1.5A

Remark:

The information of EUT was provided by the manufacturer, and the accuracy of the information shall be the

responsibility of the manufacturer.

1.5. Radio Specification under Test

Frequency Range

802.11a/n-HT20/ac-VHT20/ax-HE20: 5260~5320MHz, 5500~5720MHz
802.11n-HT40/ac-VHT40/ax-HE40: 5270~5310MHz, 5510~5710MHz
802.11ac-VHT80/ax-HE80: 5290MHz, 5530MHz, 5610 MHz, 5690MHz
802.11ac-VHT160/ax-HE160: 5250MHz, 5570MHz

Type of Modulation

802.11a/n/ac: OFDM
802.11ax: OFDMA

Data Rate

802.11a: 6/9/12/18/24/36/48/54Mbps
802.11n: up to 600Mbps

802.11ac: up to 3466.8Mbps
802.11ax: up to 4804Mbps

Power-on cycle

Requires 79.4 seconds to complete its power-on cycle

Uniform Spreading
(For DFS Frequency Band)

For the 5250-5350MHz, 5470-5725 MHz bands, the Master device provides,
on aggregate, uniform loading of the spectrum across all devices by selecting

an operating channel among the available channels using a random algorithm.
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1.6.

802.11a/n-HT20/ac-VHT20/ax-HE20

Working Frequencies

Channel Frequency Channel Frequency Channel Frequency
52 5260 MHz 56 5280 MHz 60 5300 MHz
64 5320 MHz 100 5500 MHz 104 5520 MHz
108 5540 MHz 112 5560 MHz 116 5580 MHz
120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz
144 5720 MHz - - - -
802.11n-HT40/ac-VHT40/ax-HE40
Channel Frequency Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz 102 5510 MHz
110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz 142 5710 MHz -- --
802.11ac-VHT80/ax-HE80
Channel Frequency Channel Frequency Channel Frequency
58 5290 MHz 106 5530 MHz 122 5610 MHz
138 5690 MHz -- - -- --
802.11ac-VHT160/ax-HE160
Channel Frequency Channel Frequency Channel Frequency
50 5250 MHz 114 5570 MHz -- --
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1.7. Antenna Details

Antenna Type Frequency Tx Paths CDD Directional Beamforming Gain
(MHz) Gain (dBi) (dBi)
2400 ~ 2483.5 4 5.82 5.82
5150 ~ 5250 4 5.86 5.86
PIFA 5250 ~ 5350 4 5.86 5.86
5470 ~ 5725 4 5.82 5.82
5725 ~ 5850 4 5.89 5.89
Remark:
1. The antenna gain and directional gain refer to manufacturer’s antenna specification.
2. The device supports CDD Mode and Beamforming mode, details refer to the table as below.
3. CDD and Beamforming signals are correlated, the directional gain as follows,
the max directional gain (each angle) = 10 log[(1061/20 + 1062/20 + _ + 10CGN/20)2 /[NanT]

Test Mode Tx Paths CDD Mode Beamforming Mode
Wi-Fi 2.4G
802.11b/g 4 N X
802.11n/ax 4 N \
Wi-Fi 5G
802.11a 4 N
802.11n/ac/ax 4 N N

Note: “v” means “Support”’, “X” means “Not support”.
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2. Test Configuration

2.1. Test Mode

Mode 1: Operating under AP mode

Mode 2: Operating under Mesh mode

2.2. Test Channel

Test Mode Test Channel Test Frequency
802.11ax-HE20 100 5500 MHz
802.11ax-HE40 102 5510 MHz
802.11ax-HEB0 106 5530 MHz
802.11ax-HE160 50 5250 MHz
802.11ax-HE160 114 5570 MHz

2.3. Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:
® FCC Part 15.407 Section (h)(2)
® KDB 905462 D02v02

® KDB 905462 D04v01

2.4. Test Environment Condition

Ambient Temperature

15~ 35°C

Relative Humidity

20 ~ 75%RH
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3. DFS Detection Thresholds and Radar Test Waveforms

3.1. Applicability

The following table from FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 lists the

applicable requirements for the DFS testing.

Requirement

Operational Mode

Master Client Without Client With Radar
Radar Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 3-1: Applicability of DFS Requirements Prior to Use of a Channel

Requirement

Operational Mode

Master Device or Client With

Radar Detection

Client Without Radar

Detection

DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Additional requirements for devices with

multiple bandwidth modes

Master Device or Client with

Radar Detection

Client Without Radar

Detection

U-NII Detection Bandwidth and Statistical

Performance Check

All BW modes must be tested

Not required

Channel Move Time and Channel Closing

Transmission Time

Test using widest BW mode

available

Test using the widest BW

mode available for the link

All other tests

Any single BW mode

Not required

Note: Frequencies selected for statistical performance check should include several frequencies within the

radar detection bandwidth and frequencies near the edge of the radar detection bandwidth. For 802.11

devices it is suggested to select frequencies in each of the bonded 20 MHz channels and the channel center

frequency.

Table 3-2: Applicability of DFS Requirements during normal operation
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3.2.

DFS Devices Requirements

Per FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 the following are the

requirements for Master Devices:

(@)

(b)

(€)

(d)

()

()

(9)

The Master Device will use DFS in order to detect Radar Waveforms with received signal strength above
the DFS Detection Threshold in the 5250 ~ 5350 MHz and 5470 ~ 5725 MHz bands. DFS is not required
in the 5150 ~ 5250 MHz or 5725 ~ 5825 MHz bands.

Before initiating a network on a Channel, the Master Device will perform a Channel Availability Check for
a specified time duration (Channel Availability Check Time) to ensure that there is no radar system
operating on the Channel, using DFS described under subsection a) above.

The Master Device initiates a U-NII network by transmitting control signals that will enable other U-NII
devices to Associate with the Master Device.

During normal operation, the Master Device will monitor the Channel (In-Service Monitoring) to ensure
that there is no radar system operating on the Channel, using DFS described under a).

If the Master Device has detected a Radar Waveform during In-Service Monitoring as described under d),
the Operating Channel of the U-NII network is no longer an Available Channel. The Master Device will
instruct all associated Client Device(s) to stop transmitting on this Channel within the Channel Move Time.
The transmissions during the Channel Move Time will be limited to the Channel Closing Transmission
Time.

Once the Master Device has detected a Radar Waveform it will not utilize the Channel for the duration of
the Non-Occupancy Period.

If the Master Device delegates the In-Service Monitoring to a Client Device, then the combination will be

tested to the requirements described under d) through f) above.
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Channel Move Time and Channel Closing Transmission Time requirements are listed in the following

table.
Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
. 10 seconds
Channel Move Time
See Note 1.

. . ) 200 milliseconds + an aggregate of 60 milliseconds
Channel Closing Transmission Time

over remaining 10 second period. See Notes 1 and 2.

Minimum 100% of the U-NII 99% transmission power
bandwidth. See Note 3.

U-NII Detection Bandwidth

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with Radar
Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of
the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move
(an aggregate of 60 milliseconds) during the remainder of the 10 second period. The aggregate duration of
control signals will not count quiet periods in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each frequency

step the minimum percentage of detection is 90 percent. Measurements are performed with no data traffic.

Table 3-3: DFS Response Requirements
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3.3. DFS Detection Threshold Values

The DFS detection thresholds are defined for Master devices and Client Devices with In-service monitoring.

These detection thresholds are listed in the following table.

spectral density requirement

Maximum Transmit Power Value
(See Notes 1, 2, and 3)
EIRP = 200 milliwatt -64 dBm
EIRP < 200 milliwatt and -62 dBm
power spectral density < 10 dBm/MHz
EIRP < 200 milliwatt that do not meet the power -64 dBm

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.
Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the test
transmission waveforms to account for variations in measurement equipment. This will ensure that the test

signal is at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication 662911 DO1.

Table 3-4: Detection Thresholds for Master Devices and Client Devices with Radar Detection
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3.4. Parameters of DFS Test Sighals

This section provides the parameters for required test waveforms, minimum percentage of successful

detections, and the minimum number of trials that must be used for determining DFS conformance. Step

intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for chirp width and 1 for the

number of pulses will be utilized for the random determination of specific test waveforms.

Short Pulse Radar Test Waveforms

Radar Pulse PRI Number of Pulses Minimum Minimum
Type Width (usec) Percentage of Number of
(usec) Successful Trials
Detection
0 1 1428 18 See Note 1 See Note 1
1 1 Test A: 15 unique PRI 60% 30
values randomly i .
selected from the list Roundup 360
of 23 PRI values in (19'106 j
Table 3-6 PRlusec
Test B: 15 unique PRI
values randomly
selected within the
range of 518-3066
psec, with a minimum
increment of 1 psec,
excluding PRI values
selected in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120

Note: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move time, and

channel closing time tests.

Table 3-5: Parameters for Short Pulse Radar Waveforms
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A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through 4. If more

than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each additional waveform must

also be unique and not repeated from the previous waveforms.

Pulse Repetition Frequency Pulse Repetition Frequency Pulse Repetition Interval
Number (Pulses Per Second) (Microseconds)
1 1930.5 518
2 1858.7 538
3 1792.1 558
4 1730.1 578
5 1672.2 598
6 1618.1 618
7 1567.4 638
8 1519.8 658
9 1474.9 678
10 1432.7 698
11 1392.8 718
12 1355 738
13 1319.3 758
14 1285.3 778
15 1253.1 798
16 1222.5 818
17 1193.3 838
18 1165.6 858
19 1139 878
20 1113.6 898
21 1089.3 918
22 1066.1 938
23 326.2 3066

Table 3-6: Pulse Repetition Intervals Values for Test A
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Long Pulse Radar Test Waveform

Radar Pulse Chirp PRI Number of | Number of Minimum Minimum
Type Width Width (usec) | Pulses per Bursts Percentage of Number of
(usec) (MHz) Burst Successful Trials
Detection
1000 -
5 50 - 100 5-20 1-3 8-20 80% 30
2000

Table 3-7: Parameters for Long Pulse Radar Waveforms
The parameters for this waveform are randomly chosen. Thirty uniqgue waveforms are required for the Long
Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse Radar Type
waveforms, then each additional waveform must also be unique and not repeated from the previous

waveforms.

Frequency Hopping Radar Test Waveform

Radar Pulse PRI Pulses Hopping Hopping Minimum Minimum
; Per Hop | Rate (kHz) | Sequence
Type Width (usec) Percentage of Number of
Length
(usec) (msec) Successful Trials
Detection
6 1 333 9 0.333 300 70% 30

Table 3-8: Parameters for Frequency Hopping Radar Waveforms
For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform. The
hopping sequence is different for each waveform and a 100-length segment is selected from the hopping
sequence defined by the following algorithm:
The first frequency in a hopping sequence is selected randomly from the group of 475 integer frequencies
from 5250 — 5724MHz. Next, the frequency that was just chosen is removed from the group and a frequency
is randomly selected from the remaining 474 frequencies in the group. This process continues until all 475
frequencies are chosen for the set. For selection of a random frequency, the frequencies remaining within the

group are always treated as equally likely.
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3.5. Conducted Test Setup

The FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 describes a radiated test setup

and a conducted test setup. The conducted test setup was used for this testing. Figure 3-1 shows the typical

test setup.

AP Mode:

Radar Test Signal
Generator

Output Q

)
Splitter/ Splitter/ (Master)
Combiner Combiner
- @
Spectrum §
Analyzer ) E—— E
(with 10dB internal Client
Attenuation) O O
Mesh Mode:
Radar Test Signal
Generator
Master
Outpth
S E
ATT 10dB 2-Way ATT 10dB 2-Way
Splitter/ Splitter/
Combiner Combiner
Spectrum
Analyzer f )
(with 10dB internal Client
Attenuation) () O

Figure 3-1: Conducted Test Setup where UUT is a Master and Radar Test Waveforms are injected into

the Masters
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4. Measuring Instrument

Instrument Manufacturer  |Model No. Asset No. Last Cali. Date Cali. Due Date Test Site
Power Divider Woken 2-8GB MRTSUE06261 1 year 2022-10-28 Wz
Power Divider MVE MVE8576 MRTSUE06267 1 year 2022-10-28 Wz
Power Divider MVE MVE8577 MRTSUE06268 1 year 2022-10-28 wz
Attenuator MVE MVE2213 MRTSUE11093 1 year 2023-06-09 wz
Attenuator MVE MVE2213 MRTSUE11094 1 year 2023-06-09 Wz
Attenuator MVE MVE2213 MRTSUE11095 1 year 2023-06-09 wz
Thermohygrometer |testo 608-H1 MRTSUE06222 1 year 2022-10-10 WZ-SR4
Shielding Room HUAMING WZ-SR4 MRTSUE06441 N/A N/A WZ-SR4
2022-06-24
Signal Generator  |Keysight N5182B MRTSUE06451 1 year WZ-SR4
2023-07-08
Signal Analyzer Keysight N9010B MRTSUEO06457 1 year 2023-06-04 WZ-SR4
Signal Analyzer Keysight N9010B MRTSUEQ7027 1 year 2022-12-05 WZ-SR4

Client Information

Instrument Manufacturer Type No. Certification Number
Wi-Fi Module Intel AX200NGW FCC ID: PD9AX200NG
Software Version Manufacturer Function

DFS Tool V 6.9.2 Agilent DFS Test Software
Signal Studio V2.2.0.0 Keysight DFS Test Software
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5. Test Result

5.1. Summary

Parameter Verdict Reference
NIl Detection Bandwidth Measurement Pass Section 5.3
Initial Channel Availability Check Time Pass Section 5.4
Radar Burst at the Beginning of the Channel .

o ) Pass Section 5.5
Availability Check Time
Radar Burst at the End of the Channel Availability .

Pass Section 5.6

Check Time
In-Service Monitoring for Channel Move Time, Channel .

) o ) Pass Section 5.7
Closing Transmission Time
Non-Occupancy Period Pass Section 5.7
Statistical Performance Check Pass Section 5.8
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5.2. Radar Waveform Calibration Measurement

5.2.1. Calibration Setup

The conducted test setup was used for this calibration testing. Figure 3-2 shows the typical test setup.

Radar Test
Signal Generator
OumulQ
I—\”_I— 2y
Splitter/ 2-Way
SAA A Combiner Splitter/
Combiner
S0ohm
Spectrum .
Analyzer Client
(with 10 dB internal
Attenuation) O]
2

Figure 3-2: Conducted Test Setup
5.2.2. Calibration Procedure

The Interference Radar Detection Threshold Level is (-64dBm) + (0) [dBi] + 1 dB = -63 dBm that had been
taken into account the output power range and antenna gain. The above equipment setup was used to
calibrate the conducted Radar Waveform. A vector signal generator was utilized to establish the test signal
level for each radar type. During this process there were replace 50ohm terminal form Master and Client
device and no transmissions by either the Master or Client Device. The spectrum analyzer was switched to
the zero span (Time Domain) at the frequency of the Radar Waveform generator. Peak detection was used.
The spectrum analyzer resolution bandwidth (RBW) and video bandwidth (VBW) were set to at least 3MHz.
The vector signal generator amplitude was set so that the power level measured at the spectrum analyzer
was (-64dBm) + (0) [dBi] + 1 dB = -63dBm. Capture the spectrum analyzer plots on short pulse radar types,

long pulse radar type and hopping radar waveform.
5.2.3. Calibration & Channel Loading Result

Refer to Appendix A.1.
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5.3. NIl Detection Bandwidth Measurement

5.3.1. Test Limit

Minimum 100% of the NIl 99% transmission power bandwidth. During the U-NII Detection Bandwidth
detection test, each frequency step the minimum percentage of detection is 90 percent. Measurements are

performed with no data traffic.
5.3.2. Test Procedure

1. Adjust the equipment to produce a single Burst of any one of the Short Pulse Radar Types 0-4 in Table
3-5 at the center frequency of the EUT Operating Channel at the specified DFS Detection Threshold
level.

2.  The generating equipment is configured as shown in the Conducted Test Setup above section 3.5.

3. The EUT is set up as a stand-alone device (no associated Client or Master, as appropriate) and no traffic.
Frame based systems will be set to a talk/listen ratio reflecting the worst case (maximum) that is user
configurable during this test.

4. Generate a single radar Burst, and note the response of the EUT. Repeat for a minimum of 10 trials. The
EUT must detect the Radar Waveform using the specified U-NII Detection Bandwidth criterion shown in
Table 3-5. In cases where the channel bandwidth may exceed past the DFS band edge on specific
channels (i.e., 802.11ac or wideband frame based systems) select a channel that has the entire emission
bandwidth within the DFS band. If this is not possible, test the detection BW to the DFS band edge.

5. Starting at the center frequency of the UUT operating Channel, increase the radar frequency in 5 MHz
steps, repeating the above test sequence, until the detection rate falls below the U-NII Detection
Bandwidth criterion specified in Table 3-3. Repeat this measurement in 1MHz steps at frequencies 5 MHz
below where the detection rate begins to fall. Record the highest frequency (denote as FH) at which
detection is greater than or equal to the U-NII Detection Bandwidth criterion. Recording the detection rate
at frequencies above FH is not required to demonstrate compliance.

6. Starting at the center frequency of the EUT operating Channel, decrease the radar frequency in 1 MHz
steps, repeating the above item 4 test sequence, until the detection rate falls below the U-NII Detection
Bandwidth criterion. Record the lowest frequency (denote as FL) at which detection is greater than or
equal to the U-NII Detection Bandwidth criterion. Recording the detection rate at frequencies below FL is
not required to demonstrate compliance.

7. The U-NII Detection Bandwidth is calculated as follows: U-NII Detection Bandwidth = FH — FL

8. The U-NII Detection Bandwidth must be at least 100% of the EUT transmitter 99% power, otherwise, the
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EUT does not comply with DFS requirements.

5.3.3. Test Result

Refer to Appendix A.2.
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5.4. Initial Channel Availability Check Time Measurement

5.4.1. Test Limit

The EUT shall perform a Channel Availability Check to ensure that there is no radar operating on the channel.

After power-up sequence, receive at least 1 minute on the intended operating frequency.
5.4.2. Test Procedure

1. The U-NII devices will be powered on and be instructed to operate on the appropriate U-NII Channel that
must incorporate DFS functions. At the same time the EUT is powered on, the spectrum analyzer will be set to
zero span mode with a 3 MHz RBW and 3 MHz VBW on the Channel occupied by the radar (Chr) with a 2.5
minutes sweep time. The spectrum analyzer’s sweep will be started at the same time power is applied to the
U-NII device.

2.  The EUT should not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle.

3. Confirm that the EUT initiates transmission on the channel. Measurement system showing its nominal

noise floor is markerl.
5.4.3. Test Result

Refer to Appendix A.3.
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5.5. Radar Burst at the Beginning of the Channel Availability Check Time Measurement

5.5.1. Test Limit

In beginning of the Channel Availability Check (CAC) Time, radar is detected on this channel, select another

intended channel and perform a CAC on that channel.
5.5.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected Channel during
a period equal to the Channel Availability Check Time and avoidance of operation on that Channel when
a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the
Channel Availability Check Time.

2. The EUT is in completion power-up cycle (from TO to T1). T1 denotes the instant when the EUT has
completed its power-up sequence. The Channel Availability Check Time commences at instant T1 and
will end no sooner than T1 + 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS
Detection Threshold + 1 dB will commence within a 6 second window starting at T1.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and reported.
Observation of emissions will continue for 2.5 minutes after the radar Burst has been generated. Verify

that during the 2.5 minutes measurement window no EUT transmissions occurred.
5.5.3. Test Result

Refer to Appendix A.4.
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5.6. Radar Burst at the End of the Channel Availability Check Time Measurement

5.6.1. Test Limit

In the end of Channel Availability Check (CAC) Time, radar is detected on this channel, select another

intended channel and perform a CAC on that channel.
5.6.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected Channel during
a period equal to the Channel Availability Check Time and avoidance of operation on that Channel when
a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the
Channel Availability Check Time.

2. The EUT is powered on at TO. T1 denotes the instant when the EUT has completed its power-up
sequence. The Channel Availability Check Time commences at instant T1 and will end no sooner thanT1
+ 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS Detection Threshold + 1 dB
will commence within a 6 second window starting at T1+ 54 seconds.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and reported.
Observation of emissions will continue for 2.5 minutes after the radar Burst has been generated. Verify

that during the 2.5 minutes measurement window no EUT transmissions occurred.
5.6.3. Test Result

Refer to Appendix A.5.
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5.7. In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and

Non-Occupancy Period Measurement

5.7.1. Test Limit

The EUT has In-Service Monitoring function to continuously monitor the radar signals. If the radar is detected,
must leave the channel (Shutdown). The Channel Move Time to cease all transmissions on the current
channel upon detection of a Radar Waveform above the DFS Detection Threshold within 10 sec. The total
duration of Channel Closing Transmission Time is 260ms, consisting of data signals and the aggregate of
control signals, by a U-NII device during the Channel Move Time. The Non-Occupancy Period time is 30

minutes during which a Channel will not be utilized after a Radar Waveform is detected on that Channel.
5.7.2. Test Procedure

1. The test should be performed with Radar Type 0. The measurement timing begins at the end of the
Radar Type 0.

2. When the radar burst with a level equal to the DFS Detection Threshold + 1dB is generated on the
Operating Channel of the U-NII device. A U-NII device operating as a Master Device will associate with
the Client Device at Channel. Stream the MPEG test file from the Master Device to the Client Device on
the selected Channel for the entire period of the test. At time TO the Radar Waveform generator sends a
Burst of pulses for each of the radar types at Detection Threshold + 1dB.

3. Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel. Measure
and record the transmissions from the EUT during the observation time (Channel Move Time).

4. Measurement of the aggregate duration of the Channel Closing Transmission Time method. With the
spectrum analyzer set to zero span tuned to the center frequency of the EUT operating channel at the
radar simulated frequency, peak detection, and max hold, the dwell time per bin is given by: Dwell (1.5ms)
=S (12 sec) / B (8000); where Dwell is the dwell time per spectrum analyzer sampling bin, S is the sweep
time and B is the number of spectrum analyzer sampling bins. An upper bound of the aggregate duration
of the intermittent control signals of Channel Closing Transmission Time is calculated by: C = N X Dwell;
where C is the Closing Time, N is the number of spectrum analyzer sampling bins showing a U-NII
transmission and Dwell is the dwell time per bin.

5. Measure the EUT for more than 30 minutes following the channel close/move time to verify that the EUT

does not resume any transmissions on this Channel.
5.7.3. Test Result

Refer to Appendix A.6.
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5.8. Statistical Performance Check Measurement

5.8.1. Test Limit

The minimum percentage of successful detection requirements found in below table when a radar burst with a

level equal to the DFS Detection Threshold + 1dB is generated on the Operating Channel of the U-NII device

(In- Service Monitoring).

Radar Type Minimum Number of Trails Detection Probability
0 30 Pd > 60%
1 30(15 of test Aand 15 of test B) Pd > 60%
2 30 Pd > 60%
3 30 Pd > 60%
4 30 Pd > 60%
Aggregate (Radar Types 1-4) 120 Pd > 80%
5 30 Pd > 80%
6 30 Pd > 70%

Note: The percentage of successful detection is calculated by:

(Total Waveform Detections/ Total Waveform Trails) * 100 = Probability of Detection Radar Waveform In
addition an aggregate minimum percentage of successful detection across all Short Pulse Radar Types 1-4 is
required and is calculated as follows:(Pd1 + Pd2 + Pd3 + Pd4) / 4.

5.8.2. Test Procedure

1. Stream the MPEG test file from the Master Device to the Client Device on the test Channel for the entire

period of the test.

2. Attime TO the Radar Waveform generator sends the individual waveform for each of the Radar Types

1-6, at levels equal to the DFS Detection Threshold + 1dB, on the Operating Channel.

3. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for duration

greater than 10 seconds for Short Pulse Radar Types 0 to ensure detection occurs.

4. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for duration

greater than 22 seconds for Long Pulse Radar Type 5 to ensure detection occurs.

5. The device can utilize a test mode to demonstrate when detection occurs to prevent the need to reset the
device between trial runs.
6. The Minimum number of trails, minimum percentage of successful detection and the average minimum

percentage of successful detection are found in below table
5.8.3. Test Result

Refer to Appendix A.7.
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Appendix A — Test Result

A.1 Calibration Test Result

Test Site

WZ-SR4

Test Engineer

Lynn Yang

Test Date

2022-07-03

Test Item
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A.2 Channel Loading Test Result

Test Site

WZ-SR4

Test Engineer Lynn Yang

Test Date

2022-07-03 ~ 2022-07-05

Test Item

Channel Loading
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Test Mode Test Frequency Packet ratio Requirement ratio | Test Result
802.11ax-HE20 5500 MHz 18.99% 217% Pass
802.11ax-HE40 5510 MHz 18.18% 217% Pass
802.11ax-HEB80 5530 MHz 18.70% 217% Pass
802.11ax-HE160 5250 MHz 18.33% 217% Pass
802.11ax-HE160 5570 MHz 18.48% 217% Pass

Note: System testing was performed with the designated iperf test file. This file is used by IP and Frame
based systems for loading the test channel during the In-service compliance testing of the U-NII device.
Packet ratio = Time On/ (Time On + Off Time).
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A.3 NIl Detection Bandwidth Test Result

Test Site WZ-SR4 Test Engineer Lynn Yang
Test Date 2022-07-05
Test Item Detection Bandwidth (802.11ax-HE20-5500MHz)
Test Mode AP Mode
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 FH 1 1 1 1 1 1 1 1 1 1 100%

further measurement details).
Note 2: Detection Bandwidth = FH — FL = 5510MHz — 5490MHz = 20MHz
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 19.218MHz x 100% = 19.218MHz.

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5500MHz. The 99% channel bandwidth is 19.218MHz. (See the 99% BW section of the RF report for
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Test Site WZ-SR4 Test Engineer Lynn Yang
Test Date 2022-07-05
Test Item Detection Bandwidth (802.11ax-HE40-5510MHz)
Test Mode AP Mode
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 FH 1 1 1 1 1 1 1 1 1 1 100%
Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was
done at 5510MHz. The 99% channel bandwidth is 37.660MHz. (See the 99% BW section of the RF report for
further measurement details).
Note 2: Detection Bandwidth = FH — FL = 5530MHz — 5490MHz = 40MHz.
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 37.660MHz x 100% = 37.660MHz.
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Test Site WZ-SR4 Test Engineer Lynn Yang

Test Date 2022-07-05

Test Item Detection Bandwidth (802.11ax-HE80-5530MHz)

Test Mode AP Mode

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5570 FH 1 1 1 1 1 1 1 1 1 1 100%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5530MHz. The 99% channel bandwidth is 77.059MHz. (See the 99% BW section of the RF report for

further measurement details).

Note 2: Detection Bandwidth = FH — FL = 5570MHz — 5490MHz = 80MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 77.059MHz x 100% = 77.059MHz.
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Test Site WZ-SR4 Test Engineer Lynn Yang

Test Date 2022-07-05

Test Item Detection Bandwidth (802.11ax-HE160-5250MHz)

Test Mode AP Mode

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5250 FL 1 1 1 1 1 1 1 1 1 1 100%
5255 1 1 1 1 1 1 1 1 1 1 100%
5260 1 1 1 1 1 1 1 1 1 1 100%
5265 1 1 1 1 1 1 1 1 1 1 100%
5270 1 1 1 1 1 1 1 1 1 1 100%
5275 1 1 1 1 1 1 1 1 1 1 100%
5280 1 1 1 1 1 1 1 1 1 1 100%
5285 1 1 1 1 1 1 1 1 1 1 100%
5290 1 1 1 1 1 1 1 1 1 1 100%
5295 1 1 1 1 1 1 1 1 1 1 100%
5300 1 1 1 1 1 1 1 1 1 1 100%
5305 1 1 1 1 1 1 1 1 1 1 100%
5310 1 1 1 1 1 1 1 1 1 1 100%
5315 1 1 1 1 1 1 1 1 1 1 100%
5320 1 1 1 1 1 1 1 1 1 1 100%
5325 1 1 1 1 1 1 1 1 1 1 100%
5330 FH 1 1 1 1 1 1 1 1 1 1 100%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5250MHz. The 99% channel bandwidth within U-NII Band-2A is 77.10MHz (99% BW / 2 =

154.20MHz / 2 = 77.10MHz). (See the 99% BW section of the RF report for further measurement details).

Note 2: Detection Bandwidth = FH — FL = 5330MHz — 5250MHz = 80MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 77.10MHz x 100% = 77.10MHz.
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Test Site WZ-SR4 Test Engineer Lynn Yang

Test Date 2022-07-05

Test Item Detection Bandwidth (802.11ax-HE160-5570MHz)

Test Mode AP Mode

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5570 1 1 1 1 1 1 1 1 1 1 100%
5575 1 1 1 1 1 1 1 1 1 1 100%
5580 1 1 1 1 1 1 1 1 1 1 100%
5585 1 1 1 1 1 1 1 1 1 1 100%
5590 1 1 1 1 1 1 1 1 1 1 100%
5595 1 1 1 1 1 1 1 1 1 1 100%
5600 1 1 1 1 1 1 1 1 1 1 100%
5605 1 1 1 1 1 1 1 1 1 1 100%
5610 1 1 1 1 1 1 1 1 1 1 100%
5615 1 1 1 1 1 1 1 1 1 1 100%
5620 1 1 1 1 1 1 1 1 1 1 100%
5625 1 1 1 1 1 1 1 1 1 1 100%
5630 1 1 1 1 1 1 1 1 1 1 100%
5635 1 1 1 1 1 1 1 1 1 1 100%
5640 1 1 1 1 1 1 1 1 1 1 100%
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Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5645 1 1 1 1 1 1 1 1 1 1 100%
5650 FH 1 1 1 1 1 1 1 1 1 1 100%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5570MHz. The 99% channel bandwidth is 155.52MHz. (See the 99% BW section of the RF report for
further measurement details).

Note 2: Detection Bandwidth = FH - FL = 5650MHz — 5490MHz = 160MHz

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 155.52MHz x 100% = 155.52MHz.
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Test Site WZ-SR4 Test Engineer Jake Lan
Test Date 2022-07-27
Test Item Detection Bandwidth (802.11ax-HE20-5500MHz)
Test Mode Mesh Mode
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 FH 1 1 1 1 1 1 1 1 1 1 100%

further measurement details).
Note 2: Detection Bandwidth = FH — FL = 5510MHz — 5490MHz = 20MHz
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 19.218MHz x 100% = 19.218MHz.

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5500MHz. The 99% channel bandwidth is 19.218MHz. (See the 99% BW section of the RF report for
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A.4 Initial Channel Availability Check Time Test Result

Test Site WZ-SR4 Test Engineer Lynn Yang
Test Date 2022-07-05

Test Item Initial Channel Availability Check Time (802.11ax-HE20-5500MHz)
Test Mode AP Mode

Initial Channel Availability Check Time
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Mkr—CF

Mkr—Ref Lvi

Center 5.500000000 GHz #Video BW 3.0 MHz Span 0 Hz|
Sweep 300 s (8001 pts)

9 Jul 04, 2022
e | 4:52:38 PM

Note 1: The EUT does not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle (79.4sec). Initial beacons/data transmissions are indicated by marker 1
(139.4sec).

Note 2: When the root of EUT is completed (at 139.4sec), the EUT will detect whether there is an uplink signal

in the next 80sec. If not, the EUT will automatically enter Mesh mode.
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A.5 Radar Burst at the Beginning of the Channel Availability Check Time Test Result

Test Site WZ-SR4 Test Engineer Lynn Yang

Test Date 2022-07-04

Test Item Beginning of the Channel Availability Check Time (802.11ax-HE20-5500MHz)
Test Mode AP Mode

Beginning of the Channel Availability Check Time

Spectrum Analyzer 1 Q Marker

Swept SA
KEYS|GHT Input: RF Input Z: 50 O #Atten: 10 dB PNO: Fast Avg Type: Log-Power 234 Select Marker
Coupling: AC Corrections: Off Gate: Off Trig: Free Run W
Align: Auto Freq Ref: Int (S) IF Gain: Low Marker 1
NFE: Off Sig Track: Off PNNNNN

Marker Time
Ref Lvl Offset -30.50 dB Mkr1 80.36 s{lzo 36255
Scale/Div 10 dB Ref Level -30.50 dBm -63.10 dBm Peak

Peak Search Search

1 Spectrum

Pk Search
Next Peak Config

Next Pk Right Properties

Next Pk Left Marker
Function

Minimum Peak Marker—

Pk-Pk Search
Counter
Marker Delta
Mkr—CF

Mkr—Ref Lvi

Center 5.500000000 GHz #Video BW 3.0 MHz Span 0 Hz|
Sweep 300 s (8001 pts)

9 Jul 04, 2022
e | 5:00:22 PM
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A.6 Radar Burst at the End of the Channel Availability Check Time Test Result

Test Site WZ-SR4 Test Engineer Lynn Yang
Test Date 2022-07-04

Test Item End of the Channel Availability Check Time (802.11ax-HE20-5500MHz)
Test Mode AP Mode

End of the Channel Availability Check Time

Spectrum Analyzer 1

Swept SA

KEYSIGHT |Input RF
Coupling: AC
Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 5.500000000 GHz

Input Z: 50 O #Atten: 10 dB PNO: Fast
Corrections: Off Gate: Off
Freq Ref: Int (S) IF Gain: Low
NFE: Off Sig Track: Off

Ref Lvl Offset -30.50 dB
Ref Level -30.50 dBm

#Video BW 3.0 MHz

9 Jul 04, 2022
e | 5:09:48 PM

Q Marker

Avg Type: Log-Power 234 Select Marker

Trig: Free Run

Sweep 300 s (8001 pts)

W Marker 1
PNNNNN
Mkr1 1384 s
-63.23 dBm

Peak Search
Next Peak
Next Pk Right
Next Pk Left
Minimum Peak
Pk-Pk Search
Marker Delta
Mkr—CF

Mkr—Ref Lvi

Span 0 Hz|

Peak
Search

Pk Search
Config

Properties

Marker
Function

Marker—

Counter
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A.7 In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and

Non-Occupancy Period Test Result

Test Site WZ-SR4 Test Engineer Lynn Yang
Test Date 2022-07-03
Channel Move Time and Channel Closing Transmission Time
Test Item
(802.11ax-HE160-5250MHz)
Test Mode AP Mode

Channel Move Time and Channel Closing Transmission Time
{x

Select Marker

BAlen 1008 PNO:Fast
Marker 1

#Video BW 3.0 MHz

Power Trace (dBm)

hebbhbbosaainal

Tine Indsx Info

T0:-0.0240 § Time Per Bin:1.5ms
T1:00000 S

13710085 5 =24Bins

_Channel Closing and Move Time

200000 100000 0.00000 100000 200000

T2:01995 § 12°T3 Bins Over Threshold:

400000 500000 500000  7UODD0  GUG000  9.00000  10.00000  11.00000

Time (8}

Channel Move Time: 1.0095 S
Channel Close Time: 0.036 S

Select Marker
Marker 1

1
Parameter Test Result Limit
Channel Move Time (s) 1.0095s <10s
Channel Closing Transmission Time (ms) (Note) 36.0ms < 60ms
Non-Occupancy Period (min) = 30min = 30 min

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of

the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move

(an aggregate of 60 milliseconds) during the remainder of the 10 seconds period. The aggregate duration of

control signals will not count quiet periods in between transmissions.
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Test Site WZ-SR4 Test Engineer Lynn Yang
Test Date 2022-07-03
Channel Move Time and Channel Closing Transmission Time
Test Item
(802.11ax-HE160-5570MHz)
Test Mode AP Mode

Channel Move Time and Channel Closing Transmission Time
{x

Select Marker
Marker 1

#Video BW 3.0 MHz

Power Trace (dBm)

Tine Indsx Info

T0:-0.0240 § Time Per Bin:1.5ms
T1:00000 S

13110725 5 =26Bins

200000 100000 0.00000 100000 200000

T2:01995 § 12-T3 Bins Over Threshoid:

V?:Channel Closing and Move Time

400000 500000 500000  7UOD00  GUG000  9.00000  10.00000 11.00000

Time (8}

Channel Move Time: 1.0725 S
Channel Close Time: 0.039 S

Select Marker
Marker 1

#Video BW 3.0 MHz

Parameter Test Result Limit
Channel Move Time (s) 1.0725s <10s
Channel Closing Transmission Time (ms) (Note) 39.0ms < 60ms
Non-Occupancy Period (min) = 30min 2 30 min

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of

the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move

(an aggregate of 60 milliseconds) during the remainder of the 10 seconds period. The aggregate duration of

control signals will not count quiet periods in between transmissions.
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A.8 Statistical Performance Check

Test Site WZ-SR4 Test Engineer Lynn Yang

Test Date 2022-07-06 ~ 2022-07-08

Test Item Radar Statistical Performance Check (802.11ax-HE20 — 5500MHz)

Test Mode AP Mode

Radar Type 1-4 — Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

0 5500 1 5505 1 5496 1 5494 1
1 5508 1 5493 1 5495 0 5490 1
2 5499 1 5500 1 5494 1 5504 1
3 5503 1 5495 1 5493 1 5507 1
4 5493 1 5507 1 5497 1 5499 1
5 5499 1 5495 1 5495 1 5491 1
6 5506 1 5496 1 5498 1 5510 0
7 5494 1 5507 1 5494 1 5498 1
8 5507 1 5494 1 5500 1 5503 1
9 5495 1 5496 1 5507 1 5502 1
10 5507 1 5493 1 5498 1 5507 1
11 5498 1 5498 1 5508 1 5503 1
12 5497 1 5493 1 5503 1 5492 1
13 5492 1 5505 1 5497 1 5498 1
14 5509 1 5501 1 5510 1 5502 1
15 5497 1 5508 1 5499 1 5500 1
16 5499 1 5504 1 5503 1 5501 1
17 5504 1 5497 1 5501 1 5491 1
18 5503 1 5496 1 5502 1 5492 1
19 5510 1 5501 1 5490 1 5502 1
20 5505 1 5502 1 5506 1 5499 1
21 5507 1 5509 1 5509 0 5495 1
22 5503 1 5497 1 5497 1 5494 1
23 5499 1 5510 1 5492 1 5506 1
24 5504 1 5501 1 5507 1 5507 1
25 5493 1 5493 1 5508 1 5508 1
26 5490 1 5490 1 5507 1 5507 1
27 5499 1 5508 1 5508 1 5503 1
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Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

28 5504 1 5501 1 5495 1 5507 0

29 5490 1 5499 1 5499 1 5504 1
Probability: 100.0% 100.0% 93.3% 93.3%
Aggregate: 96.7% (>80%)

Radar Type 1 — Radar Waveform Radar Type 2 — Radar Waveform
Tria 1a  Rader E}gi PRI (ux)  Bumber of ;(Ex::fln." Trial 1¢ | Roder Eﬁii PEI (ns) |Nuwber of ;Eggfl:"

Download 1] Type 1 1.0 B38.0 99 B3ZéZ.0 Download ul Type 2 1.3 180.0 23 3480.0
Dowrdoad 1 Type 1 1.0 §98.0 59 BzBEz. 0 Tewrload 1 Type 2 4.1 172.0 26 4816.0
Download 2 Type 1 1.0 BB3.0 a5 B3010.0 Townload z Type 2 4.7 154.0 29 B336.0
Dowrdoad 3 Type 1 1.0 938.0 BT B3466.0 Towrload 3 Type 2 2.9 182.0 26 4134.0
Dowrload 4 Type 1 1.0 518.0 102 52636.0 Download 4 Type 2 4.5 207. 0 28 6003. 0
Download ] Type 1 1.0 738.0 7z B3138.0 Towrload 5 Type 2 5.0 209.0 29 GOEL. 0
Dowrd oad ] Type 1 1.0 618.0 96 B31458.0 Townload & Type 2 3.1 181.0 26 4706.0
Download 7 Type 1 1.0 638.0 53 BZBE4.0 Townload T Type 2 1.0 z17.0 23 4991.0
Dowrdoad g Type 1 1.0 578.0 61 B3E58.0 Dewrload il Type 2 2.7 161.0 25 40260
Dowrload 9 Type 1 1.0 678.0 78 B2Ba4.0 Townload il Type 2 2.6 223.0 25 B700.0
Download 10 Type 1 1.0 T18.0 T4 E3132.0 Townload 10 Type 2 4.0 176.0 28 4800. 0
Download 11 Type 1 1.0 798.0 57 53466. 0 Townload 1 Type 2 1.4 197.0 23 4831.0
Download 12 Type 1 1.0 §38.0 &3 BZva4.0 Towrload 12 Type 2 4.9 188.0 29 5386.0
Download 13 Type 1 1.0 918.0 55 E3244.0 Townload 13 Type 2 1.9 221.0 24 5304. 0
Download 14 Type 1 1.0 783.0 o B30&0.0 Townload 14 Type 2 1.7 183.0 24 37920
Dowrdoad 15 Type 1 1.0 1937.0 25 B4236.0 Dewnload 15 Type 2 2.7 174.0 25 4350.0
Dowrload 16 Type 1 1.0 17655.0 3 B4405.10 Download 16 Type 2 3.3 22z.0 27 6294.0
Download 17 Type 1 1.0 29980 18 E3864.0 Townload 17 Type 2 2.6 276 0 26 5850, 0
Download 18 Type 1 1.0 589.0 o0 53010.0 Townload 18 Tupe 2 3.1 157.0 26 48820
Download 149 Type 1 1.0 1377.0 39 B3703.0 Towrload 19 Type 2 1.4 212.0 23 4876.0
Dowrd oad 20 Type 1 1.0 1141.0 47 B3g2Y.0 Townload 20 Type 2 1.6 170.0 24 4080.0
Download 21 Type 1 1.0 25349.0 19 B4131.0 Towrload 21 Type 2 1.4 1ra.0 23 4117.0
Dowrdoad 2z Type 1 1.0 2479.0 2z B4535.0 Townload 22 Type 2 4.1 216.0 28 6048, 0
Dowrload 23 Type 1 1.0 2006. 0 27 B4162.0 Townload 23 Type 2 1.2 229.0 23 BZ&T. 0
Dowrdoad 24 Type 1 1.0 1085. 0 61 B3B05.0 Dewrload 24 Type 2 4. 7 200.0 29 5E00.0
Download 25 Type 1 1.0 780.0 57 52530.0 Townload 25 Tupe 2 3.2 2240 26 B524.0
Download 26 Type 1 1.0 25830 21 54453.0 Townload 26 Type 2 2.2 163.0 25 4075. 0
Dowrd oad 27 Type 1 1.0 1825.0 29 B3012.0 Townload Z7 Type 2 2.1 z10.0 24 5040.0
Download ) Type 1 1.0 2282.0 24 B4048.0 Towrload 28 Type 2 2.5 18z2.0 25 4580.0
Dowrdoad peic] Type 1 1.0 21er.0 25 B4825.0 Townload =) Type 2 1.5 19z.0 24 4608, 0
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Radar Type 3 — Radar Waveform Radar Type 4 — Radar Waveform
Trial 1¢ | Bader EE:E PRI (us) | Jusber of E‘:::xefl:" Tria 1a | Rader E;\Ei PRI (us)  Nusber of E;‘:fl':"
Dowrload |0 Tupe 3 6.3 354.0 16 Se6d. 0 Download |0 Type 4 1.7 364.0 12 4245.0
Download 1 Type 3 5.1 472.0 18 5498, 0 Download 1 Type 4 17.8 472.0 i3 7080.0
Dowrload 2 Type 3 8.7 288.0 18 F352.0 Towrload 2 Type 4 19.3 285.0 16 4754. 0
Dowrdoad 3 Type 3 1.9 295.0 17 E01E. 0 Towrload 3 Type 4 15.3 295.0 14 4130.0
Dowrload 4 Tupe 3 9.5 448.0 18 s052. 0 Download |4 Tupe 4 18.8 448.0 16 7184.0
Dowrload |5 Tupe 3 10.0 298.0 18 5364.0 Dowrload |5 Type 4 20.0 288.0 16 4766.0
Download ] Type 3 8.1 488.0 17 0295, 0 Townload g Type 4 18,7 458.0 14 6532, 0
Download 7 Type 3 6.0 468. 0 18 T456. 0 Townload H Type 4 11.0 468.0 12 5652, 0
Dowrload |5 Type 3 77 238.0 17 4048. 0 Download |8 Tupe 4 14.8 238.0 14 3332.0
Dowrload |2 Tupe 3 76 321.0 17 5457.0 Dowrload |5 Type 4 14.5 321.0 13 4173.0
Dowrl oad 10 Tupe 3 9.0 298.0 18 5328, 0 Download 10 Type 4 17.7 296.10 16 4440.0
Download 11 Tupe 3 6.4 238.0 16 3824.0 Download 11 Tupe 4 11.8 238.0 12 2666. 0
Downl oad 1z Type 3 9.9 372.0 18 G698 0 Download 12 Tupe 4 19.7 372.0 16 5352, 0
Downl oad 13 Type 3 8.9 236.0 16 3760.0 Townload 13 Type 4 13.2 238.0 13 3058. 0
Dowrl oad 14 Type 3 6.7 380.0 16 6050, 0 Download 14 Type 4 12.7 380.0 1z 4560, 0
Dowrl oad 15 Tupe 3 [ 317.0 17 5338, 0 Download 15 Type 4 14.8 317.0 14 4438.0
Download 16 Tupe 3 8.3 487.0 17 52730 Download 16 Tupe 4 16.2 487.0 14 6518.0
Download 17 Tupe 3 7.8 425.0 17 7225.0 Townload 17 Type 4 16.0 428.0 14 5950, 0
Downl oad 18 Type 3 8.1 207.0 17 3518.0 Download 18 Type 4 16.8 207.0 14 2898.0
Dowrl oad 1 Type 3 6.4 280.0 16 4450.0 Download 19 Type 4 12.0 280.0 12 3360. 0
Download 20 Type 3 6.6 208.0 16 3344.0 Dowrload |20 Tupe 4 12.4 208.0 12 2508. 0
Dowrload  [21 Tvpe 3 8.4 364.0 16 5524, 0 Download |21 Tupe 4 12.1 364.0 1z 4368. 0
Download o2 Tupe 3 9.1 338.0 18 5102. 0 Dowrload |22 Type 4 15.0 338.0 16 5058. 0
Download  f23 Type 3 8.2 230.0 16 3650, 0 Dowrload |23 Type 4 11.4 230.0 12 2760.0
Download [z Type 3 9.7 208.0 18 3708.0 Dowrload |24 Tupe 4 19.3 208.0 16 3296. 0
Dowrload |25 Tvpe 3 8.2 448.0 17 7682, 0 Townload |25 Tupe 4 16.9 448.0 14 6244, 0
Dowrload o5 Tvpe 3 7z 450.0 16 7360.0 Download |26 Type 4 13.8 460.0 13 5550, 0
Dowrdload 27 Type 3 71 262.0 16 40320 Towrload 27 Type 4 13.5 282.0 13 3276.0
Download o8 Type 3 75 274.0 17 4658. 0 Dowrload o Tupe 4 14.4 274.0 13 3562. 0
Download 20 Tupe 3 8.5 237.0 16 3792.0 Download |2 Tupe 4 12.9 237.0 13 3081.0
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Radar Type 5 — Radar Statistical Performance
Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5500 1 15 5494.4 1
1 5500 1 16 5495.6 1
2 5500 1 17 5494.8 1
3 5500 1 18 5495.2 1
4 5500 1 19 5492.4 1
5 5500 1 20 5507.2 1
6 5500 1 21 5507.6 1
7 5500 1 22 5503.2 1
8 5500 1 23 5508 1
9 5500 1 24 5502.4 1
10 5496.4 1 25 5504.8 1
11 5492.4 1 26 5506.4 1
12 5498 1 27 5506.4 1
13 5493.2 1 28 5505.6 1
14 5493.2 1 29 5506.8 1
Detection Percentage (%) 100.0%
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Type 5 Radar Waveform_0
Burst Fulse Chirp Humber of
Bur=t ID 0ff=zet ; Tidth Pulses per (PEI-1 {us) [PEI—2 {us) [PEI-3 f{us)
Tidth (us)
{uns) {WHz) Burst
0 437361.0 B4 .3 1] 1 1336.0 - -
1 TRE460. 0 gr. o [ 3 1325.0 11750 13570
2 1051369, 0 95. 8 ] ] 1639. 0 12450 1623.0
3 74470 73.8 & Z 1230.0 1110.0 -
4 38v2158.0 9z.9 ] ] 1300.0 1045. 0 1802. 0
5 198770 oa 7 6 3 1343.0 1302.0 1621.0
6 1042529 0 fe.0 ] z2 1866, 0 1341.0 -
T 35193.0 B0 G 6 1 1966, 0 - -
i JETdE.0 7.z [ Z 1371.0 114v.0 -
Type 5 Radar Waveform_1
Bur=st Pul=e Chirp Homber of
Bur=t ID DEEf=set widih ¢ 3 Tidth Puolse=s per ([PET—1 f(u=s) |[PET—2 {(u=) ([PET—3 (u=s)
s * o= (EH Buor=it
(1] FEQs9l .0 [=1= iv = 1090, 0 15585, 0 -
1 BZSr4a4. 0 8r. 0 1v <] 1154. 0 1v=51.0 1v4s. 0
2 TOZ10z. 0 EE. .2 iv 1 1380 0 - -
3 l1errd4. 0 295, 2 1v <] 1105, 0 1z215. 0 1275, 0
4 339234 .0 s 1 iv 1 1532. 0 - -
L B097s2. 0 59,65 1v 1 19245, 0 - -
3] ES80125. 0 Fo.9 iv = 1z281. 0 1041 .0 -
T 145995, 0 TR 1 1T = 1514, 0 1458, 0O -
8 F17840. 0 Tz 0 17 = 1146 0 1164, 0 —
2 455=17.0 TE. 5 1T = 153635, 0 153=z4. 0 -
10 GEOZZT._ 0 555 17 1 1126. 0 — —
11 l1zgz20. 0 57.5 1T 1 171z. 0 - -
1z ZETOGE. 0O 56,1 17 1 1747. 0 — —
13 45570z, 0 S55. 5 irv S 1688, O 159z, 0 1&95. 0
14 G32102. 0 52 & 17 1 1196 0 — —
15 104557, 0 95,5 irv S 1555, 0 1545. 0 1574, 0
16 ZTEAGE. O = 17 = 1612, 0 1653 0 —
Type 5 Radar Waveform_2
Bur=t P Chirp Homber of
Buor=t ID Offzet widith (u=) |Fidth g'ulses per |[PET—1 f(u=s) |[FET—2 {(u=s) |[FPELT—3F {(ua=x)
s - or = &
(1] S929Z6. 0 55, 4 1= 1 1=31=. 0 — —
1 BE5Z13Z. 0 (=T =4 1= 1 Z0o0. O — —
= TeEzZ4r7.0 =59.0 19 = 1404 0 1004, 0 —
3 225207 .0 s50. 9 19 1 1539270 — —
4 351010 512 19 1 1445 0O — —
o BE35455. 0 591 19 1 1SsS8. 0 — —
(53 BEsE5Z. 0 [=1=3ry 19 1 1=Zv¥9. 0 — —
T Z02466. 0O BE5. 5 1= 1 1132. 0 — —
8 SEZEZE1=z.0 Bz &5 1= 1 1410, 0O — —
o 513537.0 [S1=ry 19 = 1557. 0 15s0. 0 —
10 FIrfrses5s. 0 A7, 3 19 = 1120, 0 110=2. 0 1rr4. 0
11 1901370 EB7. 4 19 = 1490 0 1285. 0 —
12 341591 . 0 954 19 3 1673 0 11770 186550
13 494154, 0 D&, T 19 = 1=v4. 0 1835, 0 10910
14 15505. 0 S5, = 19 = 177=. 0 139=. 0 1045 0
15 171307. 0 S1.6 1= = 1417. 0 15=5. 0 —
16 SIEZESEe. 0 Tr. S 1= = 1657. 0 117350 —
iT 474500, 0 99,7 19 = 1=1=2. 0 1355, 0 15350
18 s3.0 55,5 19 = 1=92. 0 1051, 0 1=4=. 0
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Type 5 Radar Waveform_3
Buor=t Pul Chirp Humber of
Bur=t ID Dff=zet e ¥idth Fulses per |FEI-1 {us) [PET—2 (us) ([FRT—3 (us)
¥idth (u=)
{u=) {(mH<) Buorst
1] 207006, 0 235 1z e 170z, 0 1054, 0 11850
1 413771.0 9z 4 1z e ] 1715. 0 1405. 0 11&67. 0
2 BZEZE54. 0 53. 4 1z 1 1475, 0 - -
3 SETVS90.0 a5. 7 1z e 1093, 0 1067, 0 19035 0
4 151542, 0 .2 1z = 1435. 0 1953, 0 -
5 3FETE5. 0 5.3 1z b4 1265. 0 1727.0 -
6 ERESE0. 0O 3.4 1z = 1215. 0 1626. 0 -
¥ S03315.0 TE. T 1z b4 1054, 0 1515. 0 -
8 155976. 0 858.3 1z e 1115. 0 1616. 0 15370
9 IG2E1E.0 o4, 2 1z 3 1153, 0 1660, 0 1471.0
10 EE2500. 0 95,3 1z e 12390 14120 1429 0
11 TTELES. O o9, 2 1z 3 1245, 0 1373, 0 1572, 0
12 130490, 0 23,1 1z e ] 10220 1511. 0 147v5. 0
13 IETTED.0 TE. 1 1z z 1926, 0 1297.0 -
Type 5 Radar Waveform_4
Bur =t Pal=e Chirp Humber of
Bor=t T DFfFfset width (u=3 |Fideh ;nlges per |[PET—1 f{fu=s) (PET—2 (u=) ([PET—3F (u=)
mws = or = i
o A01¥F7E. O 65 7 18 1 1904 0 — —
1 EEZSES. O 54.3 15 E] 1124, 0 1525, 0 1685, O
2 FTEST. 0O s1. 7 15 1 1069, O — —
EY EEOEGE. O S51.6 15 z 1756, O 1740. 0 —
4 aE3448 . 0 a0, 3 18 1 1112 0 — —
s E34541. 0 S0, 4 18 = 1874, 0 1372. 0 —
= ESES3. O F7. 8 15 z 1401. 0 1901. 0 —
7 Z10221. 0 o5, & 15 = 1737.0 1971. 0 1524, 0
8 FESEE2. 0 EENC 15 = 1434 0 1265 0 17620
o 517535, 0 5o, 4 18 1 1098, O — —
10 FATOS. 0O Q0. 0 15 E] 1Z272. 0 1940, O 1919, 0
11 192432, 0 3.2 15 z 13564, O 1153, 0 —
12 FAEZED. O s1. 7 15 1 1931. 0 — —
13 49TFIZ 0O 737 16 = 11600 1169 0 —
14 21046, 0 Fo. 9 15 z 1545, O 1991, 0 —
15 1 7TIEES. O E57. 4 15 z 1329, 0 1152, 0 —
16 FEEEE4. 0 ¥6. 3 15 z 1694, O 1547. 0 —
17 47ES24 0O vE.3 16 = 14658 0 1652, 0 —
18 Z2T9. 0 EERE 15 E] 1922, 0 15599, O 1431, 0
Type 5 Radar Waveform_5
Bur=t Foloc Chirp Humber of
Bur=t ID ?‘E:?et Frdibh C(u=3) I;d:]}x ;ﬁ::s per |[PET—1 (u=) |PET—=2 {(u=) |[PET—3F {(ua=)
o 147385, O 56, @ =0 1 1295, 0 — —
1 sazE19. 0 5z. = =0 1 1230, 0 — —
= ABE1EE. O 54. 8 =0 = 1526, 0 114z, 0 1065, O
= sE2TE2. 0 51.9 =0 1 1546, 0O — —
4 170479 0O 65 & =0 1 1=3TF. 0O — —
s ZTEZ0Z. 0 93, 8 =0 = 1225, 0 1464, O 1856, O
= 41 vE36. 0 a5. & =0 3 1439, 0 17E5. 0 1019, 0
7 EGEaos. 0 TT. @ =0 = 1960, 0 1573 0 —
& 110957, 0 83. 5 =0 3 1182, 0 1724, 0 1594, 0
2 cHEE9OZ . 0 68 5 =0 = 1826 0 1389 0 —
10 401716, O 51,5 =0 1 1749, 0 — —
11 S4vzEa. O 54. 4 =0 1 1295, 0 — —
12 SE440. 0O TO. & =0 = 1883 0 1213 0 —
13 ZEETOE. O 54. & =0 1 1555, O — —
14 ES1GET. 0 EERE] =0 = 1542 0O 1577 0 16TS. 0O
15 EZTESE. O sz. 7 =0 z 1697, 0 16355, 0 —
16 FeE59. 0 52, 4 =0 1 1154. 0 — —
17 ZEO495 . 0O TE. 4 =0 = 11110 1663, 0 —
18 SE4A116. O 100. 0 =0 = 1129, 0 18569, O 1794, 0
19 S10035. 0 57. 5 =0 = 1927, 0 112, 0 —
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Type 5 Radar Waveform_6
Buor=t Pul=e Chirp Humber of
Bur=t ID Dff=zet ¥idth (u=) ¥idth Fulses per |FEI-1 {us) [PET—2 (us) ([FRT—3 (us)
{u=) * i (M=) Buorst
0 GE6TE. 0 G1.3 13 b= 1622. 0 1508, 0 -
1 FO0495. 0 55,9 15 1 1052 0 - -
z 406405, 0 @50 13 k<) 1415. 0 1610.0 1079, 0
3 TOZIET. 0 @99 13 5 1993, 0 1691. 0 16390
4 726410 54.0 13 1 1469 0 - -
5 264599, 0 ES. T 13 1 1122.0 - -
6 472113.0 52.0 13 1 1843. 0 - -
7 GTRTE0. 0 63,6 13 1 1675. 0 - -
8 F1EE2. 0 a9, 5 13 k<) 1099, 0 1675.0 190580
L ZISZE0. 0 35,3 13 bc] 1411.0 1620.0 1530.0
10 446302, 0 TO. & 13 = 1130.0 1210.0 -
11 EEZ09E. O &7.9 13 z 1673. 0 1344. 0 -
12 G131.0 G599 15 = 1383, 0 1077.0 -
13 213605, 0 &0, 1 13 1 1715. 0 - -
Type 5 Radar Waveform_7
Bur=t Palse Chirp Homber of
Burst ID Dffset ¥idth (us) Yidth Pulses per |PRI-1 {us) |PEI-2 (us) |[PRI-3 (us)
{us) {MHz) Burst
1] Faes3d. 0 ire g 2 1765, 0 11158.0 -
1 1092369, 0 ib. 8 b 2 13683.10 1784.0 -
Z2 1462671, 0 a1.0 G ? 1840. 0 1614.0 -
3 SEO02T.0 82,3 g 2 1480. 0 1790.0 -
4 691344, 0 95,1 G 3 1671.0 1475. 10 1711.0
LY 1054041, 0 ar.g b K] 30,0 1a61.0 1a00. 0
6 14180850 T 5 2 1481.0 17e9.0 -
T 284053.0 90,6 G 3 1670.0 1708, 0 1204.0
Type 5 Radar Waveform_8
Burst Fulse Cl_lirp Humber of
Bur=t ID %Ef'}jet ¥idth (us) '(;]1.].[:%1 ii::E per ([PET-1 {(us) [PET—2 {(u=s) [PET-—3 {(u=)
(1] I9T10&8. 0 94 .3 11 3 1635, 0 19595 0 1251.0
1 Ge0802. 0 &0, 1 11 z 1665. 0 15831.0 -
2 S44213.0 51.3 11 2 1970, 0 1035. 0 -
3 147495, 0 E5.0 11 1 1685, 0 - -
4 IT05E5E. 0 59,4 11 2 1385, 0 1010, 0 -
L BO3EE2. 0 G55 11 z 1717.0 1284 0 -
[ g17014.0 2.4 11 z 1652. 0 1093, 0 -
¥ 1192657, 0 91.1 11 3 1554, 0O 1107. 0 14330
8 F4ZT45. 0 G7. 4 11 z 1955. 0 15200 -
9 E5d935. 0 91.1 11 3 12351, 0 1v09. 0 11160
10 TEEEEZ. 0 TE. 3 11 z 186%. 0 17850 -
11 9249710 G0, 7 11 1 1180.0 - -
12 1030, 0 BY. T 11 1 1195. 0 - -
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Type 5 Radar Waveform_9

Bur=st Fal Chirp Humber of

Buor=t ID Dffzet S8 ¥idth Fulses per (PEI—1 {u<) |[PRT—2? (u=) |PET—3 {(u=)
¥idth (u=)
ns T Bur=t
(1] E39427.0 B5. 9 11 1 1s035. 0 - -
1 TEZE0E. O BEY¥.3 11 1 19720 - -
2 54776, 0 855.0 11 3 1047v. 0 1615. 0 1185. 0
3 287190, 0 ar.9 11 3 1951, 0 15855, 0 1693, 0
4 El1z072. 0 5.9 11 1 1275. 0 - -
L F32B0OS. 0 91.85 11 3 1957. 0 1785. 0 1455. 0
6 I7335.0 F2.0 11 = 171350 1437, 0 -
¥ 2604355, 0 TG, 1 11 2 12890 1935. 0 -
8 453235, 0 7.7 11 3 1370, 0 1015, 0 1375.0
a FOs111.0 = 11 3 1854. 0 1421. 0 190z, 0
10 9535, 0 a93. 65 11 3 1155, 0 1533, 0 1545. 0
11 23240910 545 11 3 17220 19230 1595, 0
12 47105, 0 50,4 11 1 1085, O - -
Type 5 Radar Waveform_10

Bur =t Palse Chirp Humber of
Bur=t ID Difset ¥idih (u=) '1.1:11 ;i::s per |[PEI—1 f(u=) |[PET—2 {(u=) [PET—3F (u=)
o S1ES60. 0 ¥7.5 16 2 1605, O 1506, O —
1 EO0399. 0 63,4 16 1 1995, 0 — —
F3 157227, 0 51.7 16 1 1677, 0 — —
3 F2FEET. O S0, 1 16 2 1608, O 1189, 0 —
4 49 TEES. O S0, 3 16 2 1624, 0 1925, 0 —
5 GE9982. 0 52, 2 16 1 1362, 0 — —
6 135771. 0 92. 8 16 3 1384, 0 1073, 0 1745, 0
7 SO0EFFE. 0 20, 8 16 3 1941. 0 1267. 0 1396, 0
[ 47E107. 0 G4, T 16 1 1zE9. 0 — —
9 G45499 . 0 G649 16 1 1825, 0O — —
10 115099, 0 58,5 16 2 1409, 0 1015. 0 —
11 ZE4981. 0 @9, 1 16 3 1839, 0 1002, 0 1378, 0
12 455263, 0 a9, 4 16 3 1733, 0 1021, 0 1317.0
13 G2E1E7. 0 83.5 16 3 1042, 0 1900, 0 1507. 0
14 oarvas. 0 @1, 2 16 3 1909, 0 1031, 0 1699, 0
15 ZE4980. 0 58. 7 16 1 1666, 0 — —
16 4Z4GTT. 0 TS, 4 16 = 1171.0 1784, 0 —

Type 5 Radar Waveform_11

Burst Pulse Chirp Humber of

Burst ID 0ffset ; Tidth Polses per |PRI-1 {us) [PRI—2 {uos) |[PEI-3 (us)
¥idth (us)

{us) (WHz) Burst
0 1145472.0 .8 ] 2 1705. 0 1755, 0 -
1 138046, 0 91.6 g 3 1037. 0 1829.0 1443.0
2 461317.0 9.2 [ 1 1884, 10 - -
3 Ted106. 0 B2, 3 & 1 1932.0 - -
4 1106170, 0 f0.2 5 Z 1445 0 1487.0 -
L 98381.0 68.5 ] 2 1873.0 19120 -
[ 4206240 95.0 ] ] 1757.0 1723.0 12890
T T4RETE. 0 84.4 3] 3 1615.0 1426. 0 165860
& 1085417, 0 9.1 [ 3 1425. 0 1491.0 1255.0
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Type 5 Radar

Waveform_12

Do =t (LG TR e wfE
Bor=t ID Dffzet ﬁ‘:l.lilel Ca=d width ;uls:s per |[PEI—1 (u=x) [PEXT—2 (u<) |[PEXT=F (u=x)
L1} ZEZ255. 0 95 1 =0 e 1515, 0 12330 1413 0
1 171637, 0 5z 7 =0 1 1255, 0 - -
2 31877V 7.0 L=t =20 1 1357, 0 - -
=3 451ST0. 0 L=1= =1 =0 1 150=. 0 - -
a SE08. O sz 4 =0 = 1256, 0 104, 0 -
L3 15=2575. 0 ST. 8 =0 e 1=290. 0 17¥51. 0 1s01. 0O
- Zo79E4 0 0.6 =0 = 1890, 0 1359, 0 -
T 444259, 0 L=1S =] =20 1 1141. 0 - -
8 ES&17¥0. 0 211 =0 e 1310, 0 1962 0 12530
° 136916 0 E3. 0 =0 1 1003, 0 - -
10 279943, 0 [S1=pe | =20 = 1355, 0 1097, 0 1=205. 0
11 4Z39E9 . 0 57.4 =0 = 1309, 0 1666, 0 1517. 0
1= 571101, 0 s0. 7 =20 1 1574, 0 - -
13 117836 0 54 1 =0 1 1937F. 0 - -
1a ZEz366. 0 57. 9 =0 = 1654, 0 1455, 0 -
15 A07Z70. 0 s7. 0 =20 = 1750, 0 1014, 0 -
16 E51Z49. 0 Q=3 =0 e 1=z=25. 0 1161. 0 14=4. 0
h Br QD9s5041. 0 22, 4 =20 = 1405, 0 114a4. 0 1575, 0
18 245276 .0 [=1=T 3 =0 1 1305, 0 - -
19 ZE5362. 0 o5. @ =0 = 1323, 0 152, 0 1263, 0
Type 5 Radar Waveform_13
Burst Ful Chirp Humber of
Bur=t ID Dffset '-d:]‘i fux) Tidth Pulses per |FRI-1 f{us) [PFEI-2 {(u=z) |[FEI-3 (u=)
{us) : s (WH=z) Burst
0 87¥3137.0 GT.6 g 2 1803, 0 1793.0 -
1 140589, 0 8.2 g 1 1403. 0 - -
2 413254.0 80,9 =1 2 1335.0 1445.0 -
3 575495, 0 59,4 =1 2 1920.0 1979.0 -
4 9423450 Ba 2 =1 1 1337.0 - -
5 116559. 0 57. 49 =1 2 1315.0 1559. 0 -
] S381376.0 Rl .4 =1 1 1075.0 - -
T 544471 .0 TR 5 =1 2 12120 1825.0 -
i S093550.0 RE.1 =1 1 1834. 0 - -
a 44320 B7. 2 g 1 1273.0 - -
10 347466, 0 95.0 g 3 1953.0 1773.0 15586.0
Type 5 Radar Waveform_14
Bur=t Pul Chirp Humber of
Burst ID Dffset nLEE Tidth Polses per (PRI-1 {us) |[PRI—2 (us) |[PRI-3 {(us)
¥idth (us)
{us) B = (EHz) Burst
0 742890 BE.T g 1 14R0. 0 - -
1 952440.0 95 F g 3 10s0. 0 1880, 0 1600.0
2 B¥019.0 91.3 g 3 iari. o 1601. 0 i0o1.a
3 3477RZ2.0 661 g 1 1637.0 - -
4 G3T225.0 0.1 g 3 1136.0 1127.0 1552.0
h 925003, 0 To. 4 g 2 1447. 0 1620.0 -
6 21310.0 58,1 g 1 1695. 0 - -
T 311617.0 82.6 g 2 16353.0 1355.0 -
8 BO1E5Y. 0 G0.5 g z 1395.0 1646. 0 -
a g21572.0 8.5 g 2 1697. 0 1857.0 -
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Type 5 Radar Waveform_15

Bur=t Pulze C]_lirp Humber of
Burst ID Off=set ¥idth (u=) ¥idth Fulses per |FEI—1 (us) [FET-—Z (us) (FET-3 (us)
{u=) (WH=z) Burst
o 2092430 0. 4 11 2 1026. 0 1630. 0 -
1 z2115z22.0 o2 5 11 3 1005, 0 1815.0 108z.0
2 435175, 0 g2,z 11 2 1733.0 1207.0 -
3 BES304. 0 59,4 11 2 1282.0 1725.0 -
4 S800s2. 0 91.1 11 3 1554. 0 1515. 0 11750
5 154459 0 59.0 11 2 1430, 0 1907. 0 -
& 407536, 0 Tr.d 11 z 1291.0 1365, 0 -
T BEEEE2. 0 291.3 11 3 1570, 0 1860 0 1530.0
8 §EZT01.0 85. 4 11 3 1247.0 16820 1472.0
o 157045, 0 T3.0 11 2 1651. 0 1352.0 -
10 50453, 0 5.1 11 2 1245. 0 1135.0 -
11 B03403. 0 TH.G 11 2 15035. 0 1102.0 -
12 524994 .0 85.8 11 3 1739.0 17520 11750
Type 5 Radar Waveform_16
Bur=t ——— Chirp Humber of
Bur=t ID l]‘f:l'fset ¥idth fus) '111:]1 gﬂzzs per |[PET—1 {(u=s) (PET-—2 (u=s) |PET-—3 {(us)
o 112220, 0 715 14 z 1103.0 1984, 0 -
1 S045F3. 0 S7.9 14 I 1495 0 1266, 0 1982, 0
2 4983656860 T1.5 14 = 1493 0 1vsz. 0 -
3 B21z51.0 93,0 14 I 1311. 0 1013, 0 1645, 0
4 SE208.0 97 .4 14 I 1935 0 1452, 0 1544 0
L 282184 .0 54 B 14 1 1744 0 - -
6 474447 0 559 14 I 17280 1049 0 1191.0
T BEE047. 0 =1 14 I 17¥&v. 0 1942 0 1996, 0
) G4721.0 507 14 1 182, 0 - -
2 ZETVEE4.0 53. 8 14 I 15¥z. 0 1467, 0 1442 0
10 4RZFZT.0 54,0 14 1 1023 0 - -
11 5435T135.0 853. 6 14 I 1185 0 18zz. 0 1170, 0
12 40739, 0 91. 7 14 I 1691, 0 14320 11z0.0
13 Z34010.0 59,5 14 = 15840 1444 0 -
14 4ZEE99 . 0 95.0 14 I 13730 1326, 0 1604, 0
Type 5 Radar Waveform_17
Buar=t Pulze [::l_lirp Humber of
Burst ID Dffset ¥idth (u=) Tidth Fulzexz per |FET—1 (u=) |FEI-—Z2 (u=z) |[FEI-3 {(us)
{ns) (WH=) Burst
o T163581.0 TF. 9 12 z 1514. 0 16853.0 -
1 19573.0 85, 7 1z 3 1537.0 1526. 0 1927.0
2 Z4Zz44. 0 g4. 2 1z 3 1457.0 1850.0 1805, 0
3 4554594 0 5.5 12 1 1580.0 - -
4 537155, 0 85.7 12 3 1757.0 177&.0 19535, 0
5 H211554. 0 7O 4 12 2 1427, 0 15929 .0 -
] 214728 .0 87. 2 1z 3 1745, 0 1947.0 1380, 0
T 438373.0 55. 7 12 1 1a1z.a - -
8 G50395. 0 95,5 1z 3 1135.0 1651.0 1942.0
o So6324. 0 50.0 1z 1 1332.0 - -
10 157737.0 55. 2 1z z 1759, 0 1477.0 -
11 4025944 0 95,9 12 3 1905. 0 1823.0 14990
12 534454 0 4.5 12 2 1z14. 0 120E. 0 -
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Type 5 Radar

Waveform_18

Buor=t Ful=e C]_lirp Humber of
Bur=t ID %Ef-}set ¥idth (us) '(;]d{:l)l gﬂzis per |[PRTI—1 f{(uxs) |[PRI-—2 {(u=) ([PET-—3 {(ux)
1] TE4953. 0 S54.0 13 3 11250 1530. 0 11420
1 1453555. 0 T2, 8 13 2 1505, 0 1057. 0 -
2 35EEE4. 0O TE.3 13 =2 15582. 0 1554. 0 -
3 BE3552. 0 55. 5 15 2 153500 1237. 0 -
4 TrOsS¥1.0 e, 2 13 =2 11950 1167. 0 -
5 123856, 0O 50, 1 135 1 1165. 0 - -
6 330251.0 | =1= B 13 =2 15420 1510.0 -
T BITS56. 0 TS5.3 135 2 1157. 0 15378, 0 -
8 T44717. 0 55, 2 13 =2 1505, 0 1262.0 -
o QTESE. O 55. 4 135 o] 150&. 0 1z01.0 1557. 0
10 3055540 =10 13 1 1249 0 - -
11 Elz084. 0 55,0 135 2 157z, 0 1495, 0 -
12 T18195. 0 94 9 13 3 11500 1504. 0 17v21.0
13 Tezlz. 0 53.3 135 2 1736, 0 190, 0 -

Type 5 Radar Waveform_19

Burst Palse Chirp Humber of

Burst ID 0ffset ; Tidth Pulses per [PRI-1 {us) |[PRI2 (us) [PRI-3 (us)
¥idth (us)

{us) (WHz) Bur=t
0 4352589, 0 9.6 & 2 1338.0 1385.0 -
1 eE908. 0 BE. 7 & 1 1145.0 - -
Z 10504120 65,1 [ 2 18583.0 1222.0 -
3 f2fel. 0 a5. 8 [ 3 1137.0 15490 1232.0
4 396109.0 994 & 3 1av0. o 1237.0 1822.0
h 169520 99 6 & 3 1479, 0 1880.0 1716.0
] 1040865, 0 7.5 & 2 12420 1857.0 -
[ 330970 g3, 4 & 1 1883. 0 - -
& 3BEZE1.0 95, 7 [ 3 18858, 0 1519.0 1333.0

Type 5 Radar Waveform_20

Burst Pul Chirp Humber of
Burst ID 0Dffzet '-&:ﬁ {us) Tidth Pulsex per |[PRI-1 {us) |[PRI-—2 (us) |[PEI-3 (u=)

{us) : =L {MHz) Burs=st
L} sO9190.0 3.8 7 3 1ve8.0 15v0.0 1895. 0
1 oo1vEs. 0 BE. 3 7 1 1B5F. 0 - -
2 1189015, 0 3.9 7 3 1988.0 1513.0 1459. 0
3 Za4R5a8.0 BE. 2 7 1 1807. 0 - -
4 BT4238.0 4. 3 T 3 1011.0 1391.0 1352. 0
5 BER4TZ. O 2.1 7 2 1avs. o 1166.0 -
L 11ER2E8. 0 731 7 z 1833.0 1133.0 -
T 2482220 3.0 7 3 151&8.0 1629, 0 15120
8 E30111.0 7.2 7 z 1365. 0 1057. 0 -
9 30000, 0 E5. & T 1 1796. 0 - -
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Type 5 Radar

Waveform_21

Burst Pul Chirp Humber of
Burst ID 0ffzet '-&:]‘: (us) Ti1dth Fulses per |[FRI-1 {usz) [FEI2 (us) [PEI-3 (u=)
{us) ! 55| (mHz) Burst
0 124E5813. 0 61,4 & 1 12458, 0 - -
1 236669, 0 6l 2 & 1 18300 - -
2 BRA1EL. O 75.0 ] z 1203.0 1751.0 -
3 aazdes. o B4 4 & 1 1944, 0 - -
4 1203373, 0 a5, 3 & 3 1376, 0 15585.0 11920
L 196960, 0 BY. 4 & 1 1547.0 - -
6 B19456 0 al.a ] z 17100 zr.o -
7 a41106.0 G99 3 & 3 1684, 0 1224.0 1555, 0
8 1164133, 0 B9 6 ] 2 1946, 0 1689.0 -
Type 5 Radar Waveform_22
Bur=t ID D e (s R gﬁ:—::; ;fr PET—1 f(u=} |[PET—2 (u=} |[PET—3 (u=)
s = or =&
o ToSl4. 0 59,5 irv 1 13935, 0 — —
1 239532, 0 532 ir 1 1595, 0 — —
2 FI9STFST.0 TS. 4 irv = 1541, 0 1215. 0 —
3 BEEQTF9S. 0 91,3 ir = 11=1. 0 17=1.0 1==21.0
4 55345, 0 a0, 5 irv o 14592, 0 12654, 0O 127¥7.0
5 219054, 0 =7, 1 ir = 1r7rr=2.0 1355, 0 10500
[ 351555.0 57. 6 irv 1 1017. 0 — —
T 47595 . 0 (=1 =] ir 1 1356, 0 — —
8 FesER. 0 20, & iv = 1703, 0 1503, 0 -
o ZOooo40. O (=T Sy ir 1 1540, 0O — —
10 e ={m L =t=r | [=t= =] iv = 154=. 0 1575, 0 -
11 5EzO05z0. 0 29 35 ir =i 19770 10565, 0 1=Z65. 0
12 15227.0 951 iv = 1z40. 0 1357, 0 1002, 0
13 17963250 TO. & ir = 173=. 0 1651. 0 —
14 F407Fz2. 0 TE. 1 iv = 1&E3. 0 1400, 0 -
15 s005=z0. 0 [=1=0 =1 ir =i 1959 0 1000. 0 1=65.0
16 [=1=F- 3=l = ] EzZ. 5 iv 1 1425. 0 - -
i7 160154 .0 SZ. 3 ir = 1151. 0 1055. 0 —
Type 5 Radar Waveform_23
Burst Pulse Chirp Humber of
Bur=t ID (Offset ; Yidth Pulses per [PRI-1 f{us) |PRI-Z {us) [FRI-3 (us)
¥idth {us)
{us) {MHz) Burst
0 T3t 0 5950 5 K] 15640 1a11.0 10250
1 1085931, 0 85,5 5 K] 13490 1730 126910
2 14510550 A6 1 5 1 19750 - -
3 316893, 0 95,1 b 3 1132.0 1645.0 1355, 0
4 araaha. 0 2.5 b 3 1104, 0 10%5.0 1559, 0
h 10419360 al.a b pd 1545, 0 1635.0 -
B 1408353, 0 hZ. 4 b 1 1917.0 - -
7 271zra 83.5 b K] 1193.0 1331.0 12020
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Type 5 Radar Waveform_24
Buarst Pol = Chirp Huomber of
Buar=t ID Offset widih (u=x) |Fidth ;uls:s per |[PET—1 {u=s) |[PEI—=2 {(us) [PEIT—3F f(us)
o EEETLE. O TZ.0 19 z 1126, 0 1162, 0 —
1 420192, 0 E1.E 19 1 1006, O — =
2 E73081. 0 54,2 19 1 1056, O — =
E} 95135, 0 2.8 19 =z 1655, O 1676, O =
4 ZATEST. O 7E. 4 19 = 16686 0 122310 —
s S@9Ea0. 0 57. 7 19 = 1595 0 17300 —
& EE173I5. 0 EERE] 19 = 1054, O 1254, 0 1645, 0
7 TEESZ. O EERE] 19 1 1966, O — —
8 ZZOEEE. O B3. 7 19 1 105835, O — =
=3 FHEO9TS. 0 @3, 4 19 <] 1296, O 1040, 0 1271.0
10 E33117.0 FO. 4 19 =z 1780. 0 1974. 0 =
11 E7ESE. 0 74.5 19 =z 1462, O 1998, 0 =
12 210531 .0 53,0 19 1 1647 0 — —
13 362326 . O TE. 1 19 = 1992 0 1566 0O —
14 E150Z20. 0 TE. T 19 E 1101. 0 1549, 0 —
15 FES1T. 0 &5, 2 19 1 1914, 0 — —
16 190917, 0 o9z, 6 19 <] 1743, 0 1362, 0 1164, 0
17 SATEEE. O 7. T 19 = 1552, O 1568, O =
18 497547, 0 s0. 2 19 1 1294, 0 — =
Type 5 Radar Waveform_25
Buor=t Fal Chirp Humber of
Bur=t ID DEF=et miE=e ¥idth Ful=es per (FPET—1 {uo=x) |[PET—2 (u=x) |[PET—3 (u=x)
¥idth (u=s) B
ms 3 ar=zt
1] ZH4AGE. 0 5. 35 135 1 1551. 0 - -
1 Z19040. 0 554 1= 1 19354. 0 - -
2 410594, 0 =10y =1 13 3 19590 1933. 0 1334. 0
3 SO51659. 0 E1.9 13 1 1911. 0 - -
4 1640, 0 &2.0 13 =4 1315. 0 1804, 0 -
5 194441 . 0 225 13 <} 1770, 0 1627. 0 1631. 0
[ IES1Z9.0 5.1 135 = 1597.0 15319, 0 -
T BSOS44. 0O S5 T 135 I 12686. 0 1044, 0 1644. 0
o TFEZ09. 0 5435 1= 1 1551. 0 - -
o 171571.0 555 1= 1 1552, 0 - -
10 355054, 0 5465 13 1 1250 - -
11 BEEZS0OT. 0 s0. 8 13 1 1735, 0 - -
12 T4Q959. 0 21,9 13 <} 1035, 0 1392, 0 1610, 0
13 147073, 0 g9 4 135 <] 1052, 0 1551. 0 15347. 0
14 S41=05. 0 BT.35 135 1 16z1. 0 - -
Type 5 Radar Waveform_26
Burst Pul Chirp Humber of
Bur=st IN Dff=et A Tidth Pulse= per |PET—1 {us) |[PET—2 {(us) |[PET-—3 {(us)
¥idth (u=)
{u=) (EM=z) Burst
L1} BESSET. 0 E5.0 =} 1 1651. 0 - -
1 210723.0 B5.0 9 1 15375. 0 - -
2 154775, 0 BZ. 6 9 1 12z0.0 - -
3 IIETRS. 0 ET. T =} 1 1789. 0 - -
4 B36502. 0 85,9 =} 3 1531.0 1672.0 1837.0
5 530535, 0 E1.1 =} 1 18810 - -
13 124502, 0 99,5 9 3 190, 0 1850.0 1470.0
T F66113.0 §5. 2 9 3 1ivz. 0 1852.0 1351.0
8 GO5165. 0 55,9 =} 2 17z0.0 1534.0 -
o 5495550 8527 =} 2 1884 0 1667.0 -
10 SEOFY. 0 g5 1 =} 1 1466, 0 - -
11 336639, 0 ¥g. 0 9 2 1760, 0 1524.0 -
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Type 5 Radar Waveform_27
Bur=t Ful Chirp Number of
Burst ID O0ff=set '-d:; fux) Tidth Pulzesz per |[PEI-1 (us) |[PEI-2 (us) |[PEI-3 (us)
{us) B = (HHz) Burst
1} B31233.0 9.z = 2 1452, 0 18580, 0 -
1 895105, 0 55, 8 =] 2 1085, 0 1959. 0 -
z fl20z.0 EB.85 9 1 1226.0 - -
3 334673.0 a21.0 a 3 1032.0 1454 0 1340.0
4 B99531. 0 BEZ. B = 1 1474.0 - -
L g54167.0 B3, 7 =] 1 1092.0 - -
6 85828, 0 1.3 9 2 1415.0 1536.0 -
T 302043 0 86,1 a 3 1113. 0 16720 1v2a.0
8 BEE925. 0 571 = 2 1520.0 1575.0 -
a §302580.0 51.5 = 2 1254.0 15E5. 0 -
10 EO74.0 ==y 9 3 1933.0 1797.0 1267.0
Type 5 Radar Waveform_28
Burst Pul Chirp Humber of
Bur=t ID Dff=et '.&:ﬁ fa=) ¥idth Pulses per |FET—1 (u=) [PET-—2 (us) (PET-3 (u=)
{us) 1 = (EHz) Burst
L1} 245353, 0 85. 3 11 1325. 0 14655. 0 1332.0
1 4595594 .0 50,1 11 1094. 0 1ovz. 0 -
2 TIZ168. 0 E3. 2 11 1 1394. 0 - -
3 avzyi4. 0 g1.1 11 2 16290 1451. 0 -
4 217439 .0 86 6B 11 3 1Z205. 0 10510 14510
5 459015, 0 95, 4 11 3 1213.0 1165. 0 1455, 0
3 FOOO3S. 0 §9. 2 11 3 1192.0 1653, 0 1513.0
Fi Q423530 825 11 2 1450. 0 1704. 0 -
8 187837.0 T3.5 11 2 1054. 0 17990 -
a9 428950, 0 86 2 11 3 14230 1209 .0 15590
10 s5707&0. 0 95. 5 11 3 1607. 0 1065. 0 1307.0
11 15045, 0 53.0 11 1 1007, 0 - -
Type 5 Radar Waveform_29
Burst Pulse Chirp Humber of
Burst ID Dffset ¥idth (as) Tidth Polses per (PRI-1 {us) |[PRI—2 (us) |[PRI-3 {(us)
{us) B = (EHz) Burst
0 18ar?fi. 0 .7 g z 1B53. 0 1189. 0 -
1 480571.0 G2. 5 g 1 1655. 0 - -
2 TE9Z5E.0 54.8 g 3 1270.0 15896, 0 1756.0
3 1050133, 0 92,9 g 3 1252.0 1056, 0 1225.0
4 14210, 0 Ba 1 g 1 1114. 0 - -
h 4443581, 0 G6. 8 g 2 1800. 0 1221.0 -
6 T34267.0 81.2 g 2 1955. 0 16R5. 0 -
T 1024531, 0 T3 6 g 2 14220 1891.0 -
8 1182260 G592 g 2 1251. 0 1550. 0 -
a 402116, 0 53.8 g 1 12R0.0 - -
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Radar Type 6 — Radar Statistical Performance
Trail # 1=Detection Trail # 1=Detection
0=No Detection 0=No Detection
0 1 15 1
1 1 16 1
2 1 17 1
3 1 18 1
4 1 19 1
5 1 20 1
6 1 21 1
7 1 22 1
8 1 23 1
9 1 24 1
10 1 25 1
11 1 26 1
12 1 27 1
13 1 28 1
14 1 29 1
Detection Percentage (%) 100.0%
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Type 6 Radar Waveform_0

TG |0 1 2 3 1

o 5535 5EEO 5451 B335 5445
L B345 E201 BZRZ B463 BEEG
10 B3TH 5445 B335 BG14 BE15
15 BETH ET724 BRR4 BEES BZ2E83
20 5R3S BEEG B510 BE39 Bz59
2h BERT BEG3 5300 ET09 5389
30 BETZ BE51 5445 5433 5410
356 B2ER EEO4 ERO5 EGET B286
40 5452 BEZE BETT 5370 5255
45 ERZ24 BAT4 5323 B3 EEGT
50 5326 5357 BEAT 5396 5514
L1 B408 ET16 E365 Bded ERZ20
60 5428 BETA 5431 5350 BB0G
65 B324 E415 BERO ERE1 BEED
70 5360 G252 BERG E543 5362
5 ER32 B30T E413 ER2G Edd1
80 BETS 5454 5423 Eh4b EB15
856 BADS B255 ET13 5384 E447
a0 BRZ5 GA54 5470 B4591 5544
L1 EE15 EE00 E4473 B4ET 5302

Type 6 Radar Waveform_1

PG |0 1 2 3 1

0 5415 5314 5417 B459 BEGG
L B335 EED1 B327 BG2G E400
10 5655 5331 5377 5334 G634
15 B2E9 B3T6 E2aZ B695 EETZ
20 GROT 5347 5451 52583 BZEZ
25 5E45 G512 BE03 B335 5253
30 ERZE BERS BR48 BEES BEEZ
35 5705 5307 5301 5354 BE01
40 E&00 EE3R ERO4 E204 274
45 B2TT 5350 5375 EhEZ B2BZ
&0 B350 B205 ERGS Bdl1d EEa4
L 5455 BE95 B335 EREG BE94
60 5374 5405 5439 5474 B2TH
65 B707 E415 ERO4 BESE BYZZ
70 BR3T BET2 B554 BT13 EB15
5 ER1Z2 E472 ERTE BGER EE39
80 BE9T 5362 B514 5367 5715
856 B445 EERS E413 BG11 BE32
an B2GT G655 BEAD 5352 BRS51
95 5E00 BEE1 BE03 B2E3 BEEZ
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Type 6 Radar Waveform_2

et |9 1 2 3 1

0 = EEBES 5363 Ege0 EB05
L 5430 5713 5402 B314 Bv04
10 BA1G EEOR E415 ERZ2O BEEER
15 B37T BE03 5395 BE46 Bzg9
20 BE05 E415 B302 BYZ0 EYi0
25 5335 Edi54 5705 EE39 B317
30 BETO 5E47T 5403 5359 BdZ5
35 B445 B3935 EETZ2 EROT EELE
40 5439 5715 G442 E534 Bz7l
45 BEE1 5330 B461 ER43 B3505
50 E475 EE23 474 =taisle) EE04
55 5411 5365 s BdzZ B3513
&0 B354 EAo5 ET22 B384 E319
65 B266 5420 5674 BEEE 5355
70 ER48 B485 5400 ERZ23 ER33
75 BE59 B47T 5451 BROZ &7z1
80 B549 5475 BRZG BETT 5564
85 E435 E3E1 E407 ER41 E470
a0 BT15 5405 5465 B375 BE6EEG
a5 BERT ET09 BETE EGER2 B454

Type 6 Radar Waveform_3

et 0 1 2 3 1

0 E4E0 B317 E280 B346 B2E3
5 5472 5260 B47T B350 B435
10 BR4T 5354 F4R4 BTzd BETE
15 B365 BR33 F401 E5a1 E451
20 BR15 5R3Z B430 53534 BEE3
25 BROS B315 E434 B543 B361
30 BE1Z BEGZ BEG15 BE0G BT23
35 GR35 5459 E252 ERZE B37H
40 B323 E2o0 E2E8 ERL13 B310
45 GR44 BA01 B355 5362 B499
&0 1] B2TE ERS3 Ey09 E&E0
55 5355 B3TH E405 BEE1 BEES
&0 GR48 5361 BGA3 B566 5300
65 BE05 5391 E281 B302 B485
70 BE0S 5352 BGEG 5353 BT1Z
75 B2OZ 5340 EROT BZE4 BZE9
80 EEa0 EZ2E5 E&30 53348 5700
85 G444 5204 EERG a1 ER43
a0 BET2 BAGD E404 vzl BGR2
95 5707 BEGE E555 E51Z EEEY
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Type 6 Radar Waveform_4

P |° 1 2 ) ‘

1] 5705 EEEG 5700 R410 EETO
5 EEll Beal BhhZ L1at ] BEd3
10 E381 bG48 BEO0 347 89T
15 B455 BE04 5261 BET3 bhz24
20 EZ2T3 B3T1 B3ZE EERG 5450
25 [ EE40 R2T2 F356 275
30 B4Z2 BR1S 5Zah hddi BEZ2T
35 EE30 E43R E440 Ltdtaie) 5406
40 5315 R3S 5442 5250 alaate)
45 E314 BE3TE 5361 EEgZ BR3Z
50 F524 EETE R330 RROG E370
55 EB05 714 5308 R3va 5459
60 E312 EEO1 ERER4 427 ER90
65 B453 EEhT [=late 5303 560
Fi BG4l (2151 B322 280 5321
[iLo 374 29T B515 hB2gz B4zh
80 5360 BZhd Bhed R320 Y23
85 E320 702 BGTE 703 5376
a0 5366 5709 5287 hE43 BR53
L L E304 437 B4 70 EE21 5360

Type 6 Radar Waveform_5

Fr ) |° ! 2 : :

o E3EE B3Z20 BE3E EET1 5315
5 BER3 BESZ BEZT ET06 R47Z2
10 5312 437 5541 EE4Z 5715
15 EG44 BE0T E30& 5390 ER3Z2
20 5342 E415 BE2g B37a BRSZ
2h EZEE B3TE E414 R315 5311
30 E4TE B34 BZEE 291 BET1
35 EEEE 5364 BhZE h459 5256
40 E36D BE3T1 BGda 710 B820
45 B357 5417 52bl BEZT B3TT
50 E393 BZES E471 k289 E254
L EG64 EEag EE3T E404 5303
60 B412 5365 5324 BE0G 5366
65 E422 443 EZae E2R4 ERTE
70 B403 5455 BE1T BEga 5380
[ 451 5302 BEZE 407 B296
80 Ed4E 438 EE4R E&32 EROE
85 EG524 BRl1Z BETT BETT BETT
an E302 5301 BG40 Edi5d ER33
a5 5491 5373 5540 B350 5494
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Type 6 Radar Waveform_6

Lot |9 1 2 3 1

o BE43 EERZ BEETZ BzBT BE3Z
L BEoE E&OT Evoz 5394 BETY
10 5715 5323 EREZ B262 Biz64
15 5439 ET710 EZEd 5443 EROS
20 5360 5407 E50z2 G544 BR41
25 B471 EETT E4E3 5360 Bzay
30 B4335 BES1 EEEG EEE1 5430
35 BZET 5325 BZ66 5365 5367
40 BEED B4 7 E3EG BETS BE25
45 5315 5420 53504 ER05 &703
50 B425 B452 EEEG E415 477
L BTL3 BROL L% b Bd7Z BEAE
60 BEEZ BZ83 BE515E B301 BBEE
65 B4BZ B40Z ERE4 B423 BEE]
70 G406 5307 B35 5313 B35
fiL EEOO EG24 E283 5403 ERIY
80 5EEZ 5610 EBG1 5255 5362
85 B437 EEET Ev04 BEZ20 B263
a0 BdEE 5312 E5T4 BR15 Bd7E
895 5397 BE14 5559 g400 5355

Type 6 Radar Waveform_7

e |° 1 2 3 1

1] B4Z23 B323 EROS B415 B3TY
L B262 BEG20 E302 B460 Bd11
10 BREZ BRET BE23 BdG&T 5235
15 B459 B335 EZ99 54h1 ERTY
20 Bz91 B455 EETE BR3Z 5393
25 BET4 BES1 B457 5435 BEE1
30 5390 54351 Bz54 BEEY B375
35 BESE ER16G BZ79 B2TFT BE0T
40 BGET B3R3 ES03 5401 5261
45 5473 5351 B307 L el BET1
50 B379 BGES EEET Bi591 B30
55 G443 5320 Bz5a BT13 B447
&0 ER39 BY2Z B34 5435 BdAd
65 B&05 B357 E40E BE47 EROS
70 BE31 B472 BZVE BR10 BEZ0
fiL B2az 5351 EEER ER30 5333
80 BEl4 BZRZ BEEET B535 B850
85 5324 BRE5 BEE5Z BRA5 5321
a0 5315 BG11 E303 5382 B452
a5 BZET 5T09 Ll 5453 B267T
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Type 6 Radar Waveform_8

et |0 1 2 3 1

0 BETS BREZ B444 BETS BE94
L 5401 ERE4 B3TT BG23 ET1E
10 5455 B37H B256 BEhRZ 5306
15 5711 EROS E344 E491 E4E0
20 G265 5707 5455 BR45 B4Z20
25 ET20 E402 E310 EE21 ER41
30 EEEO B347 ER40 ET09 EE1l
35 BEES 5492 BG5S BEGS BE1T
40 B360 E448 E4RZ B350 E439
45 BR35 5454 BEST BBZ6 5456
L B2ET ER30 E&EN BETT BGE1
LiLH 5375 BEZ1 5405 B459 Bdld
60 5449 5424 BERS B2T8 B452
65 5200 BAT4 5400 BG4 BEE4
FiLl] BE35 BR0S 5353 BT0G B479
75 BA43 B335 E342 B335 BG40
80 GRS 5366 5259 5724 B27T
85 B435 EAO3 E&10 EELG B4E3
a0 B2R5 5371 ER14 5321 5324
95 5399 BROT EESZ2 BES5 5374

Type 6 Radar Waveform_9

T am 0 1 2 3 1

0 5361 5325 5330 E265 B439
L E443 BETE E4RZ E311 Bd447
10 5317 BE40 5327 BZ7h 5524
15 ET23 B389 5305 E370 B337
20 5270 BETT 5RZ1 BE56 B569
25 EROS E414 EEER ERE3 ER3G
30 5304 G238 5355 B30z BEEET
35 B8 B347 BETa E4E6 ERAE
40 B355 BRES BEGT EzE0 EETO
45 &7zl BE05 BEES EES1 5371
&0 54073 EEZ25 EEGH E475 ERGG
L 5315 5355 BETS EE59 B603
&0 ERBS 5711 B372 EZ99 E413
65 BR0S B2Oz 5361 Ez61 B519
70 Ba0a BTOT B424 EGEE E451
75 5323 BEST EE30 E36Z BEZ24
&0 B472 5435 BE35 EETS B511
85 E418 BEST BTIT E486 5330
a0 BREZ GR4Z 5705 B416 EEGZ
a5 BAE3 BEER EETO BE47T BS1G
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Type 6 Radar Waveform_10

T |° ' 2 . ;

1] EGle EEEE E316 425 =taiats)
L E485 EE01 EEZT 474 BEhRd
10 5723 B4Z0 5365 5470 5348
15 E412 E37E EERO 337 E407
20 5378 BB03 BEgE BEEE 5404
25 EET4 EEZ1 ET11 EE1o BRao
30 BTZ2 B4ZR BZE1 BE04 (=191
3h BEaY E414 BEV3 BEES BE93
40 BZ0E BEE3 5324 E360 Ed41
45 5297 Eb45 EER0 5338 5h35
50 BE0g 387 [ e Edi0 5701
L B472 BEhT 432 Tatas Ea15
60 E2EQ 510 E27Q EE4E ERT3
65 5362 E¥le Rz [T 5333
Ll Br02 BE12 BERES 5400 BE24
[ B3Z20 B408 5304 B354 BZag
80 BEZE B594 BEZ1 hZag 5341
85 BG33 E32a 286 ER2E3 B30z
a0 BR3T EiEhl 433 B3ZT 5340
a5 BGLY EG4Y EERZ EE40 ERa0

Type 6 Radar Waveform_11

e |° ! 2 : ‘

0 53898 h329 BZRZ BEST 5E01
5 EE2T EEZ23 a0z EE40 5453
10 BiEhd 5315 405 Lalala 5369
15 B403 RO 241 3582 55589
20 5356 BETZ BEZT BE5G 2467
25 5366 470 439 719 BE23
30 EZa0 314 S 312 5320
35 5455 5364 B4Rz B2Th 50T
40 BE0g ET0E BZEZ Es00 5435
45 BE04 REZS R2ES Rz040 [=atate
50 5385 BZe3 BE36 hEg3 5549
L ER24 310 E370 404 5334
&0 5T05 5264 B444 B0 5347
65 BRl1Z BE03 BETZ R385 EE45
0 B3GT 432 EGa0 E7iZ 5405
h 5378 Bdias BET0 h2gh BE16
80 B407 E3a83 488 EE15 5454
85 53le Tatel BRZ0 h2b1 BE9Z
90 BE43 EZel 5341 EER0 EE54
95 B3gE2 EE4T B3l F4R1 5431
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Type 6 Radar Waveform_12

e | 1 2 3 :

1] EE51 BE65 BEES ATZ1 BEG6
L B445 BETT BT03 BE20 5435
10 EETS 5450 5355 5320 5491
15 ER3Z E251 B427 B405 Bzay
Z0 B263 EREG Bz272 5440 Bz2B3
25 B322 B542 5345 BEET 5351
30 E300 EEE0 B362 BRE1 BE15
35 el B455 BTZ3 5425 BE15
40 ER4R E314 BG TR B265 5435
45 B33 Bd11 5341 B36T 5541
L1 EZ8E B514 ET1Z S BE35
L1 B547 ERESG 5340 5R&S4 BEZG
60 BETE 5393 BE0g 5535 BE54
65 B335 BE46 ERGT BEZ1 5424
fill} BZ83 Brzd 5710 BET4 BET4
fi L E2E4 B2ER 5445 B35
&0 B545 ET1G BZ66 BETY a714
g5 E533 BEEEG B316 EEER EEO5
a0 ERET Bd59 Bdh1 BEG4 BzBZ
95 B54%9 g410 5311 5356 BER3

Type 6 Radar Waveform_13

e |° 1 2 3 ‘

1] B354 B4Zz9 ERGG B337 BEE3
L 5T05 5470 BZTT 5391 BdZz
10 E419 5365 E441 ERE0 5411
15 BETA B559 BZET 5375 BRaT
20 E305 B332 BG0G G264 5413
25 ER19 B549 B370 BdBZ B591
30 B3T3 B564 B&0T BETT BT13
35 B335 EZR9 BE43 BETS 5432
40 B354 B4 BE13 BEOS 5365
45 Bd424 E415 EGa4 EEEO 5480
B0 5310 5549 E545 BR35 5271
Lo B204 B309 Bd447 BE4Y BRZZ
60 BZ289 5450 B456 5261 BRGZ
65 B323 BEET B363 ERa0 EE13
fill} BZ2E5 E&E0 ETLS 5431 BY0S
75 G404 BE05 BET1 BTZZ BE45
&0 EE21 Bddd EGld 5711 BE1Z
&5 5359 BEZZ ERTZ G519 BEES
an EGaT EEE4 B275 54E1 B5Z1
a5 5361 EETO ERG1 5307 BES5
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Type 6 Radar Waveform_14

P [0 1 2 3 ‘

0 BE5Y BEET B35 495 5305
L EZ2TE (3151 B3RZ EER4 Bgz9
10 E3E0 BE32 BE32 B&TS BE432
15 BEET 5311 5380 5420 5315
20 E313 EE4T E363 R385 5407
256 BES9S 5476 BEEG B250 BE1Z2
30 EEES EEEd B3L1T R45T BE33
35 E303 E2ED E412 E366 5346
40 BE9E BRTY 5hE1 B2T3 5479
45 E204 BE3T1 BEOY LN 272
50 B4357 B2 5361 B4355 BEzY
L E4E0 723 E404 EEdd ERZ1
&0 E5EL Edid ER22 E415 BEREZ
65 EE35 BEZ1 BEle 5393 5325
Fi E411 [SLE1EE 5340 255 5343
(L= 5330 bEgz 5363 B47T 5316
80 E430 ET03 BE31 700 5303
85 E200 EEOd EEZR Fd14 BETY
a0 B4Z2T7 5337 B&T3 BEEG 5705
L L EL32 E3g2 B&a0 EE20 5271

Type 6 Radar Waveform_15

e | ! 2 s :

0 5369 5432 B471 alaate) BE25
h 317 E417 42T 717 5453
10 5471 BET3 5395 5453 BE5G
15 B435 54893 B4R BROT BE99
20 BEE4 E4a8 5345 5369 BET3
25 5450 BE5TH b2gz BEGZ 5564
30 BE30 BEZ1 ER3Z BE39 5440
35 R360 BE53 EE02 R3ET EB3T
40 BEal 5454 BER13 BRZ23 5695
45 5361 BEa0 434 5326 5702
&0 Bez20 5290 B412 BRZT e
L B3TE BG4 7 BETY BE5% B453
60 402 305 BEEZ20 B457 B722
65 5388 =atayl 5347 5565 53358
0 BE3Z BEE1 40T E2R4 5346
75 RER4 R322 446 436 G54
80 BETT 544 B4&1 5454 h411
85 ERZR E2EE BE42 E519 5392
a0 5555 BE96 BEZ6 5560 RS2
95 BEgl BFlZ ER1S BEZ25 Bhd4
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Type 6 Radar Waveform_16

LG |9 1 2 3 1

0 BEZ4 BET1 5407 5345 B370
LT % L B342 EROZ 5305 BEEE
10 E520 B&55 5711 BEE3 5474
15 B271 ERER EESG EE10 BE95
20 By0T 5255 BBZ6 5434 5332
25 EES1 B399 B386 BES5 B425
30 B475 E&E0 5413 5551 BETH
35 Bd41 B4 79 Bzad B3TE B265
40 5330 BEREG ERZ0 EE30 5331
45 BET3 B4z 5251 atatae] 5a95
50 B466G B463 BG1G 5320 B263
L B531 G404 BZG2 5337 53148
60 E412 ERE4 B311 BEZ2Y B545
65 EE14 B374 5367 BdVH 5300
70 BE51 E715 G445 5803 B534
i E3515 EREE ET1G Bza7 5354
80 Bz7Y BzZ62 5534 BRZZ BR0&
85 BE06 B&TO ET02 B335 E2a0
a0 B2T5 5355 5E41 5591 BRGE
a5 ERZO BE37E B325 5254 B4T2

Type 6 Radar Waveform_17

e e |° 1 2 3 1

1] G404 5435 B35343 BE0G BEGT
L E495 5364 EERTT 5471 5397
10 EEZ21 ERT1 27T 5313 E495
15 5359 ER45 B599 545G BE13
20 E715 Bd24 B4ET 5425 5305
25 G443 Bzh1 BE&10 G450 BzZhE5
30 B260 Bdld B3390 EEER EY15
35 ER3Z2 E27E E437 BEE0 B31Z
40 5445 BZ265 R4z BE1T G455
45 B311 E2581 ERED 5334 B39
&0 B642 ER14 EY0E BESG 54R1
LT 5555 B4a7 LYt 5434 G665
60 B4a4 B3ET E386 BE12 B473
65 5371 D463 B410 BET4 5365
fiLl} ERTS ET01 EZET EETVQ BE0S
fiL B339 ERL1G E5a5 EEO3 B325
&0 53351 ER1Z BEEE 5431 &Y00
g5 EYOT B314 E351 EEVZ2 EEE3
a0 B635 B337 EZT1 BEZT G2h4
a5 5411 5459 BBl BE3T BEES
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Type 6 Radar

Waveform_18

Lo |9 1 2 3 ‘

1] EREZ B6T4 B279 BE&T 5432
L E540 Bz59 BEhZ G554 &701
10 E3ER B380 B315 EBOS EE1G
15 Ed47 Ey22 ET05 EROS BE2G
20 B33 5405 E515 B2TE a715
25 EETS 5335 ERa4 5302 5303
30 B39z BE05 B339 BEEY BZ55
35 BS5Z3 BE43 ERE0 BET1 5531
40 E581 BES1 EE14 5291 5364
45 EE11 5357 BZ66 5343 el
50 BdlG EREG BE39 ER3S BEST
L E205 5303 ER9E BE45 B3840
&0 BE93 5435 B41z 5345 5403
1 B35 B351 B347 5309 EE40
70 EETY G459 BZh6 599 54350
[ ETzd 5353 B40z2 5298 BE4G
80 EROO ER21 B331 54h1 BZE0
85 EEEG Bzgz BE03 BR45 BE1T
a0 Bd45 BZ285 EREZ BY13 B465
a5 E3ET E314 B2ET 5400 5324

Type 6 Radar Waveform_19

Frer i |9 1 2 3 ‘

1] B34z 5435 B&80 BZEE Bzvd
5 EEGZ 8311 Bzhz B322 5433
10 E286 EG24 B389 BE05 EE3T
15 E5T4 5333 E545 oL Yt B34
20 E5ED B4465 EROT 5261 BE03
25 ERZT G444 5320 5323 5344
30 ESET 5349 5345 5441 B450
35 BdZzd4 B336 E439 5365 EESR
40 B465 BE14 BE19 426 B511
45 E559E BG40 B447 ERES 5440
50 EE31 BB0Z E519 BE16 BE05
L E339 B3RZ2 E493 5402 EEGZ2
&0 B279 BT24 BEZZ 5361 Bd52
65 5395 5355 BTl B530 BBEZ
il EELG BZ20E EREZ B4Z5 BE33
[ B4TE 5705 EB35 BR1Z BEER
80 BRG] E400 ET09 B293 BE3S
85 53540 5533 BT1Z 5332 a711
a0 E581 EE34 53499 BE3Y 5319
a5 B552 5480 BELZ BEZ1 B85
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Type 6 Radar Waveform_20

e o 1 2 ) ;

1] EEOY BETY EG2E E417 E404
5 G721 5711 B3ET 5358 &40
10 BEOE E413 400 B3ZE BEES
15 BEZ2E ERO1 E436 EEQ3 BGl4
20 ez BZR3 B387 EE95 BEas
25 304 370 BG4 7 E424 B3LT
30 R453 ] R306 R453 RZE6R
35 BT BhES B4Z27 5710 Ehlg
40 E400 B304 E314 EELTY BLEd
45 BE05 BE24 EGZa 5E30 BEET
50 453 B418 E37S B85 BEaT
L EEO4 BE3Y E3T7 BE40 E447
60 [Tiate 5411 52B0 5E04 5Za9
65 E4b4 BEEZ B405 5310 B324
i0 E4E1 E32R E365 EE&a E2a1
Fis bEhZ BETY 441 BETZ Bd6d
80 EElD EEoE E315 BGZ2 E338
b BE1S 5398 E397 EB33 5709
90 BEl0 BETS E435 5401 BEEE
95 E303 ERED S EEET E410

Type 6 Radar Waveform_21
- =]

Ml | 1 2 ) :

1] B37T 441 BREZ BRTS R336
5 LYt it 5402 55R1 54559
10 EEZ2E BETY ERZ1 BETY 514
15 BE2G BE3% B541 5331 BEEE3
20 E4148 B328 [=latata BETZ B28Z
25 E3TE EE20 5301 EEZE ER4Z
30 BZ63 BETS B417 50T 5T0E
35 EE18 EE03 BET1 EE10 E715
40 F405 R334 RE0Z B4R5 EE09
45 EGl3 BhdE [=lata BE32 5396
50 ET18 B33 [Sitele 2R3 5304
bb 5307 5605 696 5410 BEES
60 EZEa BEER 5364 BZRY 5360
65 E233 EEOR BE43 BE50 B354
Fi) EEER Ba0l 5444 bE54 5565
h EEET BEET B3R BE9Z B4R4
80 F304 BE1Z2 RR49 A7l1 EE2T
85 5368 71T 5360 BE66 5593
an EE05 BETE E438 272 B287
95 473 5305 BEEE 5530 b445
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Type 6 Radar Waveform_22

e o 1 2 : ;

1] EE3R E&a0 E405 E264 EERE
L E330 EERS E4TT ET14 BETE
10 457 BEES E452 ETle SE00
15 702 BG4 EL3E EEZ3 EhEl
20 E4585 L3151 EETT 545 Bh45
25 REERR ERTE EG32 E425 ERET
30 5431 BEsn E415 BEEE B3ET
35 [elie [Saule B304 Ed48 E424
40 EER4 E48R E433 BET4 BEON
45 5385 oiatas) =taiels 546 Ba0Z
50 EETO EEOS EETZ E204 5304
L BEEl BEd3 441 5268 5447
60 B427 R3O0 E36Q E2TE BEO3
65 411 5397 BEZ0 BEE3 53898
L) 453 B457 5354 5350 5363
Fis B303 EE10 E413 BE0T 5333
80 bG48 5344 BZT0 5373 5471
86 EElD 5391 E448 EE1E BGT4
90 RTZ2 5709 EET1 5324 5255
95 [Sitels E328 E310 E4E3 E368

Type 6 Radar Waveform_23

PR | 1 2 3 :

o 5315 444 5434 54rh 5395
L 450 EE80 ERLRZ 5402 5403
10 291 5362 BRE3 5436 BEZ1
16 BESS 5310 BE45 5531 ET1E
20 EEED EER4 B30T BB L2 b
25 BBOY 5306 5368 h4ba 5706
30 417 EERZ B33 5343 ERZE
35 5700 BET0 =sls 53358 5393
40 EEES 274 E330 ER9S BE92
45 5304 B704 BEER 5360 5354
&0 BET3 535345 5483 b454 54320
L BE3Z BEST ETZ1 ER41 Lt
&0 BhZ4 BE9G 5712 5443 BE32
65 B335 E325 Bzl 724 B426
o 5336 5283 BETT 272 5285
b EZRZ E3T0 BE20 B35 BE52
80 5388 BiEds EE1E 5705 E2B4
&5 5439 BETT BVzZZ BETZ 5365
a0 421 327 B4 7E 5683 5322
95 470 53582 5371 hE44 5397
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Type 6 Radar

Waveform_24

e e |° 1 2 3 :

0 BETO BESS 5370 EEG6 B515
L ER11 BE05 BEZT E4E5 EYlZ
10 BROT BE16 Bas1 EE34 B642
15 5305 5437 B27TH EETa 5432
20 E480 ET23 B2E3 BRG] 5324
25 5455 BEOS 5452 E493 B2T3
30 BE0S BROZ 5345 ER4T Bd13
35 B465 B2T7Y E2EZ EYQv B5ET
40 5452 BRES BEZ1 B4BZ 5357
45 BAEG BE0S BT22 EZ60 Bd449
&0 B395 BRET2 B307 E434 ET20
L BAd1 5305 5443 EE1Z B322
&0 BA39 E364 BE35 EZg9 B544
65 BE31 5371 BE35 BE549 5430
70 EROG B235 BREZE B4Z25 Bzhd
75 B372 ER2Z E&10 E373 5393
80 BROT 5702 5270 B3555 B460
856 E418 BG4 T BA31 ER4Z BTG
a0 ERES B333 ER10 E431 BG4
a5 B335 B2ES 5E00 B271 B533

Type 6 Radar Waveform_25

et |0 1 2 3 ‘

0 B3RO E447 B305 272 B4i50
L EEES EE2Y 5702 EE31 5444
10 BEZ25 5405 5254 BEE3 5354
15 ERG4 B30 BA24 721 B455
20 5414 G664 B27E BRSO 5305
2h 23 1 EEGE ERZT B315 BET0
30 E401 B260 ER43 EEGD EEO4
35 5369 G263 BR45 5356 BEZ5
40 ET22 EERD B432 B4 70 ET23
45 EE51 ER1Z E&14 BEO0S 5251
50 5433 5595 5495 BZEZ 5453
L E4F1 BEa3 B461 B332 B457
60 5E30 5407 B36T G705 BEGT
65 B335 B3TE BROG B3ET E&01
70 B402 BERE BRI EE25 EEO3
fiL 5255 5391 5333 BZE5 BERE
80 E321 E480 E2a2 B261 E410
85 RZRZ E495 EZ75 B339 E443
a0 5417 5642 5R05 BE03 5459
L1 E2R3 E4R0 ERER B519 ERGZ
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Type 6 Radar

Waveform_26

P | 1 2 3 s

0 B505 BES6 BY1T 5433 el
L ERGE EERZ E302 5319 BE61
10 BdEz BEE3 5265 5449 BEG4
15 B4582 B691 B435 E495 ERE0
20 Ey0z B354 BRIT B475 BZRT
25 5343 BET0 BE51 53587 BEEE
30 ER23 ET0G ER15 5363 5263
35 B530 BERZ 5439 BBA3 5437
40 5382 E412 EER3 5305 5714
45 B399 B350 B326 5495 BZ27R
50 E331 ET00 BG21 EE49 BEEE
L EEEG ER44 BEZ5 E493 BZ287
60 BZT5 BEEG 5473 5345 BETT
65 EE11 5351 5391 5389 BE02
il B5TE B5T0 5515 &711 5305
fiLs EELG EERE g2g2 E37E 5321
80 BYz0 Bdd3 BES1 Bza9 BRG4
85 Bd41 5345 B4i51 gyav BE15
a0 EE4T £401 ER40 B387 BEET
a5 535345 BET1 5453 5291 5465

Type 6 Radar Waveform_27

e @ [° 1 2 3 1

0 BZE5 ER4T BERG Ea37 ERZZ
5 E2E9 EET4 B37T R452 5450
10 5393 EEEG 5309 hiEdd &Y05
15 E473 721 EEEE E714 BE30
20 5407 G549 BE43 5356 BR10
25 BZE9 ERE4 ER45 B398 ERAE
30 B35 5545 G445 BET0 BE61
35 B39z BEGE Bd26 B355 BRGS
40 B321 EEO1 BGE1 E311 BE35
415 BZET B8z BEE4 BZ66 BR0Z
50 ER4D Bdi51 EG29 £334 EBOS
&5 G400 5375 5325 BE1Z By0g
&0 ERT3 5325 BES5 Rigas 5394
65 B425 B382 E409 EE05 5314
T0 5433 G459 5451 hEE1 5305
75 ER39 B635 BE379 EiEE0 ERGY
&0 BGZG BT19 BE5G BZ7a BETO
85 Bz270 BR35 BT15 BZRT BRIT
a0 B404 5361 E415 E432 BE61
a5 B&0z 5355 5435 5366 5457
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Type 6 Radar

Waveform_28

Lot G |9 1 2 3 1

0 ER43 B311 sis] EEES B2&7
b 5301 ER96 B4Rz ER45 BEGT
10 BT0Z 5344 B3R0 E364 5ZR1
15 ERS1 B3T3 EES1 LS 5347
20 5415 5340 5554 ha45 5453
25 BEG32 B436 E274 EROO BEZ8
30 BB35 5531 5437 EEE4 Bd44
35 B351 B30z 5319 RE05 BRTT
40 BEG36 5439 B355 EETS BE15
415 B372 5719 5325 BYES 551
50 ERZ0 B&00 EERO E44] ERZZ
L E4E7 EEa0 EETZ 205 B265
&0 5399 5515 5254 BE11 5545
1 EGRZ B3TT B321 E5149 5401
70 BR9z BE0z 5363 B4z 5300
[ BEZT B264 Bd11 BZ230 B47R
80 BG31 5334 B251 ERE1 B2TE
85 5220 BEGT BZ6G BZ65 BETS
a0 BEEE B256 E4R4 E374 BETS
a5 EBET BdE6G B433 EE5E 5441

Type 6 Radar Waveform_29

Lot |9 1 2 3 4

0 E323 ERED ERZE F544 ERG4
b B35343 BEEZ1 ERET B711 hal1d
10 B33 EE05 E391 Rag2 B2T2
15 EG49 ES00 E594 Evav ER3H
20 LT Yoak B409 B5ZZ Ba3T Babg
25 E386 B4TT ES04 LS BRSO
30 B4Zz0 B394 53504 EE9G BETE
35 ERT3 R440 ER&0 BZ255 ha4]
40 Ed74 E310 E3TT EE35 EETR
415 EE4T B362 B32T 5353 5301
50 E341 B395 E5T9 RiER1 EE38
L EGE3 B335 ES13 Rdi1 E305
&0 B545 53495 EBG4 BRG0 BEA1
65 F434 E5E5 E413 E328 E3&Y
70 B4h1 B293 B295 BET4 Bd45
[ ERGZ E5Z24 EB0E REa5 R330
80 E400 ERGG E512 ERGS E274
85 B362 R47h BZ2T3 BRGZ B0z
a0 ERZE E325 Bd47 EER1 BZ262
a5 B35 B422 Ed51 R4a&0 E355
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Report N0.:2207RSU003-U3

Test Site WZ-SR4 Test Engineer Lynn Yang

Test Date 2022-07-06 ~ 2022-07-08

Test Item Radar Statistical Performance Check (802.11ax-HE40 — 5510MHz)

Test Mode AP Mode

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

0 5504 1 5503 1 5508 1 5516 1
1 5523 1 5497 1 5499 1 5523 1
2 5503 1 5525 0 5504 1 5510 0
3 5505 1 5492 1 5525 1 5517 1
4 5490 1 5510 1 5520 1 5522 1
5 5495 1 5523 1 5495 1 5520 1
6 5493 1 5515 1 5510 1 5514 1
7 5498 1 5494 1 5512 1 5490 1
8 5524 1 5520 1 5530 1 5521 1
9 5520 1 5528 1 5515 1 5507 1
10 5504 1 5513 0 5495 0 5493 1
11 5522 1 5495 1 5519 1 5529 1
12 5530 1 5521 1 5508 1 5527 1
13 5506 1 5500 1 5521 1 5497 1
14 5517 1 5520 1 5518 1 5490 1
15 5500 1 5490 1 5524 1 5503 0
16 5508 1 5507 1 5526 1 5507 1
17 5515 1 5527 1 5518 1 5523 1
18 5510 1 5509 1 5516 1 5507 1
19 5502 1 5524 1 5497 0 5514 1
20 5527 1 5517 1 5526 1 5522 1
21 5523 1 5520 1 5519 1 5500 1
22 5517 1 5516 1 5490 1 5528 1
23 5492 1 5530 1 5496 1 5521 1
24 5525 1 5514 1 5517 1 5512 0
25 5503 1 5521 1 5512 1 5509 1
26 5491 1 5516 1 5490 1 5519 1
27 5490 1 5529 1 5522 1 5528 1
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Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect
28 5510 1 5499 1 5511 1 5512 1
29 5509 1 5517 1 5522 1 5530 1
Probability: 100.0% 93.3% 93.3% 90.0%
Aggregate: 94.2% (>80%)
Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
B e gphes BT B o e DIES

Townload 0 638.0 83 o Townload 3.7 166.0 27
Download [ 538.0 63 Download 3.6 214.0 27
Download 0 918.0 58 Download 1.4 170.0 23
Download 0 798.0 67 Download 3.7 199.0 27
Download 0 518.0 102 Download 3.7 154.0 27
Download 0 618.0 36 Download 1.4 208.0 28
Townload 0 655, 0 81 Townload 4.1 227.0 28
Townload 0 3066. 0 18 Townload 2.5 207.0 25
Download [ 898.0 59 Downdoad 4.2 153.0 28
Download [ 878.0 61 Download 4.8 200.0 29
Download [ 5980 59 Download 4.2 173.0 28
Townload 0 858, 0 62 Download 1.4 203.0 23
Townload 0 698, 0 7% Townload 3.7 179.0 27
Download 0 518.0 65 Townload 4.5 228.0 28
Download 0 £38.0 99 Download 2.3 210.0 25
Townload 0 2810.0 19 Townload 1.8 186.0 24
Download il 1779.0 30 Download 2.5 17z.0 25
Townload 0 1922 0 28 Townload 4.3 156.0 23
Townload 0 1264.0 43 Townload 1.6 195.0 23
Townload 0 2621.0 21 Download 1.7 224,10 24
Townload 0 577.0 92 Townload 1.7 192.0 24
Download 0 2986. 0 18 Townload 2.8 222.0 26 57
Download 0 2306, 0 18 Download 4.3 168.0 28 7
Download 0 2373.0 23 Download 3.1 156.0 26
Townload [ 1991 0 21 Download 24 212.0 % 530
Download 0 1140 0 47 Download 4.2 220.0 28 1€
Download o 1388.0 39 Download 4.8 169.0 29 4901
Townload q 14130 38 Townload 1.9 229.0 24 549
Townload 0 12510 43 Download 3.3 218.0 27
Towalead " 27710 20 Download 4.2 186.0 28
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Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
Teid m [Beder E‘a‘ﬁgi PRI (us)  Fepber of | JETERTS Teid 14 |Rades E‘ﬁii Pr (as)  Fomber of ;::‘fi"
us, as us,

Download |0 Type 3 8.7 277.0 17 Download |0 Type 4 17.0 277.0 15 4155. 0
Download |1 Type 3 5.6 368.0 17 Townload 1 Type 4 16.9 368.0 15
Download 2 Type 3 6.4 379.0 18 Townload 2 Type 4 12.0 379.0 12
Download 3 Type 3 8.7 442.0 17 Download 3 Type 4 17.0 4420 15
Download 4 Type 3 8.7 327.0 18 Townload 4 Type 4 17.1 327.0 15
Download 5 Type 3 9.4 276.0 18 Download 5 Type 4 18.8 276.0 18
Download |6 Type 3 9.1 494.0 18 Download |6 Type 4 17.9 494.0 15
Download |7 Type 3 75 437.0 17 Download |7 Type 4 14.4 437.0 13
Download 5 Type 3 9.2 211.0 18 Download 5 Type 4 18.1 211.0 15
Download El Type 3 9.8 464.0 18 Townload El Type 4 19.6 464. 0 16
Download 10 Type 3 9.2 471.0 18 Download 10 Type 4 18.2 471.0 15
Download 11 Type 3 6.4 336.0 16 Download 11 Type 4 11.8 336.0 12
Download |12 Type 3 8.7 352.0 17 Townload 12 Type 4 17.0 352.0 15
Download 13 Type 3 3.5 317.0 18 Download 13 Type 4 18.7 317.0 16
Download 14 Type 3 7.3 237.0 17 Download 14 Type 4 14.0 237.0 13
Download 16 Type 3 6.8 282.0 16 Townload 15 Type 4 12.8 282.0 12
Download 16 Type 3 7.5 488.0 17 Townload 16 Type 4 14.5 488. 0 13
Download 17 Type 3 9.3 424.0 18 Townload 17 Type 4 18.4 424.0 16
Download Type 3 6.5 497.0 16 Townload 18 Tvpe 4 12.1 497.0 12
Download 19 Type 3 6.7 224.0 16 Download 19 Type 4 12.6 224.0 12
Download Type 3 6.7 432.0 16 Download 20 Type 4 12.7 432.0 12
Download 21 Type 3 7.8 320.0 17 Download 21 Type 4 15.1 320.0 14
Download 22 Type 3 9.3 230.0 18 Download 22 Type 4 18.3 230.0 16
Download 23 Type 3 8.1 459.0 17 Download 23 Type 4 15.7 459.0 14
Download |24 Type 3 7.4 312.0 17 Download o4 Type 4 14.1 312.0 13
Download Type 3 9.2 274.0 18 Download Type 4 18.3 274.0 18
Download Type 3 9.8 284.0 18 Download Type 4 19.5 284.0 18
Download Type 3 6.9 207.0 16 Download Type 4 13.1 207.0 13
Download Type 3 8.3 287.0 17 Download Type 4 16.2 287.0 14
Download Ty 5.2 490.0 18 Download Type 4 18.2 490.0 15

76 of 230




Report N0.:2207RSU003-U3

Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5510 1 15 5493.2 1
1 5510 1 16 5494.4 1
2 5510 1 17 5497.2 1
3 5510 1 18 5492.4 1
4 5510 1 19 5492.8 1
5 5510 1 20 5526.8 1
6 5510 1 21 5525.2 1
7 5510 1 22 5523.2 1
8 5510 1 23 5524.8 1
9 5510 1 24 5526 1
10 5496.8 1 25 5523.2 1
11 5492.4 0 26 5522 1
12 5496 1 27 5526.8 1
13 5497.2 1 28 5524.4 1
14 5494 1 29 5523.2 1
Detection Percentage (%) 96.7%
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Type 5 Radar

Waveform_0

mr=st Pul=e C]_iirp Humber of
Bur=t ID n£§§.t ®idih Cus) Il.l;ll :ﬂi:’ per |[PRI—1 {us) [PEI—2 {(us) |[PRI—3 {(us)
o L 63.2 15 44
1 4 62. 6 15 az4
2 6. 0 15
3 4 4 &3.0 i85 4 4
4 4 63.8 15
5 oz 3 15
6 4 &8, 3 15 4
7 4 9.0 15 4 4
8 404 g9, 2 15 4
9 o7. 4 15
10 4 89.8 15 4 4
11 4 B5. 2 15 4
12 g83.0 15
13 a oz 9 15
14 4 66. 9 15 1
15 4 59. 9 15
Type 5 Radar Waveform_1
Burst Pulse Cbirp Humber of
Burst ID U:iset width (us) '1-1:]1 :i::s per |[PRI—1 {(us) |PEI—2 (us) |[PRI—3 {(us)
0 69. 3 15 4
1 Q0. 7 15
2 56. 1 15
3 4 58. 9 15
4 59, 4 15 4
5 4 73.0 15 -
6 o0, 5 15
7 6.3 15
8 4 G67. 4 15 4
9 474 Q0. 2 15 4 4
10 ar. 1 15
11 62.0 15
12 a1 79,1 15
13 4 9. 6 15
14 65. 7 15
15 73.3 15
Type 5 Radar Waveform_2
Burst Pulse Chirp Humber of
Burst ID Dffset . Tidth Pulses per [PRI-1 {us) |[PEI-2 (us) |PRI-3 (us)
Tidth (as)
(us) z) Burst
0 59,4 ]
1 2.1 B 4
2 474 8a8.3 6 4 41
3 4 92.5 5 -
4 4 £8.6 6
5 B 67.6 B 4
6 73.8 B
[ 454 72.6 6 4 4
8 434 897.9 6
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Type 5 Radar

Waveform_3

Bur=t relce Chirp Number of
Burst ID Dffset width (as) width Pulses per |[PEI—1 f(us) |[PRI—2 (us) [PRI—3 (us)
s x Burst
1} 4 S51.4 15 4
1 96. 6 15
2 4 89,1 15
3 = 55.9 15
4 5.6 15
L 454 54. 0 15
=3 89.5 15
[ 4 72.5 15 ET:
8 BE5.9 15
9 94. 0 15 1
10 4.9 15
11 85. 4 15 4
12 55. 4 15 4
13 51. 7 15
14 60, 2 15 4
15 4 az.1 15 4
Type 5 Radar Waveform_4
Bur=st Pul=e l:]_lirp Humber of
Bur=s=t ID Dffset width (as) Tidth Pulses per |[PREI—1 fus) |PEI—2 {us) [PEI—3 (us)
s x Bur=st
1} 4524 T9.8 15
1 65, 6 15
2 a3, 7 15 42
3 4 a5, 2 15
4 Ta. 3 15
L Q0. 0 15
6 99,7 15 4
T 4 sg1.7 15 4
8 1 S5, 4 15
9 95. 8 15
10 s0. 9 15
11 54 .6 15
12 4 74.4 15 4
13 4 51.3 15
14 51.6 15 4
15 4 B85, 9 15
Type 5 Radar Waveform_5
Buar=t - Chirp Humber of
Burst ID Dffset widih (m<) |Width FPulses per ([PET—1 (us) ([PRET—2 (us) |[PEI—3F (uas)
as x Burst
o 404 83.5 18
1 4 61. 1 15 4
2 7. 1 18
3 a4 76. 4 15
4 51.4 18 4
s 46474 70.3 15
A = 1. 7 18 4
7 86. 1 15 4 444
a8 4 57.5 18
a 89. 5 15 4 4
10 4 73.1 18
11 4224 95. T 15 454
12 44 S0, 8 15 4F
13 85. 0 18
14 51.0 18 1
15 4 7O. 4 18 1
16 78. 1 16 41
17 4874 50. 3 18
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Type 5 Radar

Waveform_6

Bar=t Fal=c Chirp Naumber of
Bur=t ID u£§§et width (us) Ilul:h :i::s per |[PRI—1 f{(u=s) |[PRTI—2 {(u=s) |[PRT—3 {(m=s)
o ; T76. 9 17
1 52.0 17
2 4 0. 1 17
3 4044 TP .4 17 44 4
4 4 T1. 6 17 1
5 a1. 5 17
] @7.0 17
L 47454 57.3 17 4
8 4 89. 6 17
9 1 59, 8 17
10 93. 2 17 44
11 4 4 G4. 9 17 4 4 4
12 95. 2 17 A¢ 4
13 54. 5 17 4
14 : 9z. 3 17 4
15 4324 55. 0 17 Ex:
16 4 54. 8 17
Type 5 Radar Waveform_7

Burst Pul Chirp Humber of

Burst ID Dffset s ¥idth Fulses per |[FRI—1 {us) |PRI—2 (us) [PEI-3 (us)
width (us)
us z Burst
0 = ar. 3 11
1 4054 73,7 11 44
2 14 63.8 11 14
3 90. 7 11 4
4 9.4 11 1
5 3.8 11 4
6 &Y. 6 11 14
[ av.é6 11 4 464
8 86.8 11
9 66, 8 11
10 54.0 11 <
11 20, 9 11 44 4
Type 5 Radar Waveform_8

Bar=t Pol=e Chirp Humber of
Bur=t ID uifset widih C(a=) Il.l;ll :iz:s per |[PRI—1 (us) |[PRI—2 (us) |[PRI—3 (us)
o e1. 4 17
1 Q4. 7 17 4
2 4 0. 6 17 4
3 4 44 TE. 5 17
4 T4.0 17
5 4 2.5 17
& 29, 7 17 4
7 4 85, O 17 4 4
a 565, 1 17
9 4 89, & 17 4
10 a6, 7 17 4 4
11 44 9.5 17
12 94,1 17
13 80. 7 17
14 51.9 17
15 4 93. 0 17
16 2. 7 17 4
17 91. 4 17 1 4
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Type 5 Radar Waveform_9

Bax=t e p— Chixzp Hunbar of
Bur=t ID Oiﬁset width Cu=) Il-l:g; ;i;:s per |[PETI—1 {(u=s) |[PRT—2 {(u=s) |[PRI—3F (a=s)
o 4 (=1= =Y 20 <4
i 4 53. 3 20
2 828 20
3 4 S0. 2 20 <4
E 4 53.8 Z0
L 96. O 20 44
& 454 94. 3 20
T 434 59. 7 zZ0
a8 59 4 20 1
2 4 98. 2 pmdiu ] —
10 4 2.5 zZ0
11 <3 S9. O 20 <3 2
12 S4. 5 20 4 4
13 4 4. 6 20 4 4
14 4 93. 0 20
15 65, 5 zZ0
16 55, 1 20
17 et E5. 1 20
18 1 52. 5 20
19 58.3 20

Type 5 Radar Waveform_10

Bur=t Faloc Chirp Humber of
Burst ID uiis.t Erdik Cu=) '.d:h ;3::; per [PRT—1 f{us) |[PEI—2 {us) [PERT—3 (us)
o + T4 1 17 4
1 82. 1 17 4SBT
2 4 4 22. T 17 d
3 1.2 17 4
4 4 == 17 4
L s5F. 7 17
6 4 87.0 17
T 4 54,2 17
8 96, 7 17 4
@ 4 [i=-Frs 17
10 B 51.9 17 <4
11 = Bl 54, 5 17 4
12 4 64. 9 17
13 a4 o5, 4 17
14 4 28. 3 17 4
15 4 0. & 17 4
16 4 55, 1 17
17 51. 2 17 4

Type 5 Radar Waveform_11

Burst Pulse Chirp Fumber of

Burst ID Dffset . Tidth Pulses per |PRI-1 {us) |[PRI-2 (us) |PRI-3 (us)
Tidth (us)
us 4 Burst

0 90.9 ] 4
1 93.8 ] 4
2 82.3 B
3 424 64.3 6 -
4 4764 53.1 6
5 51.4 ]
6 4 64, 4 B
[} t 66.3 ] 4
8 b4, 7 5]
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Type 5 Radar

Waveform_12

Bur=st

Chirp

Humber of

Burst ID U:fset :ﬁ:: (as) 'inl:]:. :i::s per |[PREI—1 (us) (PRI—2 (us) |[FPRI—3 (us)
1] szZ. 0 15
1 86. 6 15
2 Tr.6 15
3 4 7Z2. 6 15
4 44 85, 8 15 4
5 1 Q0. 4 15 4 -4
6 4 54, 3 15 1
T &7. 3 15
8 856. 5 15 4
9 s0. 7 15
i0 4 &61. 5 15
11 81.5 15 4 4
12 95, 1 15
13 1= 15
14 20, 1 15 4 4
15 4 &63. 0 15
Type 5 Radar Waveform_13

Baxr=t Sy Chirp Bumbax) ok
Boarst ID %:fsat width Cus) Il.l:ll ;3?:5 per |[PET—1 (us) (PEYT—2 (us) [PET—3 (as)
o 4 4 90. 7 1=
1 A o5, 3 16 4
2 57.8 16
Y T4.9 16
4 a9, 4 1e
=3 44 TE. 3 168
& 4 o2. 3 168
7 1 58. 3 18
a 4354 565, 8 18
) 74.3 18
10 58. 8 18 44
11 454 TE. 1 18 434
12 59, & 18
13 9.0 18
14 a4 1.2 18 4
15 4 ) 18
16 82. 4 18
17 4 53. 0 18 4
18 T4.9 18

Type 5 Radar Waveform_14

Burst Pulse Chirp Humber of

Burst ID Dffset 5 Tidth Pulses per |PRI—1 (us) |PRI—2 (us) [PEI-3 (us)
width (us)

(ns) (M=) Burst
0 26 16¢ 67.6 10
1 454 69, 1 10
2 454 B5. 1 10
3 4 65. 1 10
4 4.2 10 4
L 474 0.5 10
6 78.1 10 4 4
[ 61.8 10 4
8 4 90.0 10 4
9 44 95. 6 10 4
10 69.8 10
11 94 9 10 4
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Type 5 Radar Waveform_15

Burst Pal Chirp Humber of
Burst ID Dffset i Tidth Pulses per |[PEI-1 (us) |PRI-2 (us) |PEI-3 (us)
Tidth (us)
(us) (mz) Burst
0 g4.1 G 414
1 4 92.2 8 4 44
2 1.2 8
3 62. 4 8
4 BG. 2 8
5 4 6.5 8 14
6 91.5 a 4
[ - E5.3 8
i 14 5.8 8
9 424 94.3 8
Type 5 Radar Waveform_16
Burst Pulse Chirp Humber of (as) Cas) Cas)
B t ID Dffset = Tidth Fual PRI—1 PRI—2 PRI—3
hor s ussﬂ .ldth {ns) b § = B“::s per ms s s
o 69. 2 11 4 41
1 = 65. 7 11 14
2 4F 62. 4 11
3 g8l1.6 11
4 65.3 11 44 4
5 47344 57.5 11
6 4 7.4 11
T 4 69. 6 11
8 4 B4, 7 11
9 1 99,1 11
10 93. 1 11 4
11 14 54.8 11
12 4 T72. 4 11
Type 5 Radar Waveform_17
= hix amber of
Bur=t ID :::‘s:t =‘i':!‘-:'; Cas) Ei.l:i Eﬂ::s per |[PEI—1 f{us) |[PET—2 {(u=s) |[PRT—3 {(us)
o 4T 7424 S4. 0 18 44 4t 4r
1 4.5 18 4
2 4 81.1 18
3 83.6 18 -
4 4 74.3 18 4
5 a 61.3 18
6 sS4, 4 18
7 52.3 15
a8 = s1. 5 18
9 4 87. 1 18
10 a5 18 4
11 74. 7 18 =
12 4 83.9 18
13 58.5 18
14 4 66. 5 18
15 4 85.9 18
16 4 50. 2 18 4
17 S1.0 18 1
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Type 5 Radar Waveform_18

Burst ID

Burst
0ffset

(us)

Palse
Pidth (aus)

Chirp
¥idth
(WHz)

Fumber of
Fulses per
Burst

PRI-1 (us)

PRI-2 (us)

PRI-3 (us)

ar. 7

e

g9.2

e

73.3

99.9

oha

90.4

-y

8Z.6

2.7

e

62,3

OO | = | | O e | PO | D

70.6

o || || |||

Type 5 Radar Waveform_19

Burst ID

Burst
Dffset

(us)

Fulse
fidth (us)

Chirp
Tidth
(miz)

Humber of
Pulses per

Burst

(us)

PRI-Z (us)

PEI-3 (us)

b4. 4

70.

21.

e

70.

a1,

29,

Wb

b

L=l B I B = O

B9,

.

B7. 2

iv.9

W 00| = | | O e | LMD

4.1

IR IR IR

Type 5 Radar Waveform_20

Burst ID

Burst
Dffset

ns

Pulse
¥idth (us)

Chirp
Tidth

I

Humber of
Fulses per

Burst

PEI-1 (us)

PEI-2Z (us)

PERI-3 (us)

7.9

Oy
=

.

e

5
©

o

=
[

b

o
ke

e

b

;| @
N R

o

~
@

o

[nr]

[
oW

W0 =~ (|| MN=]D

LR = (= S S = T <

a
ha

Q0 |00 (O | Q0 | Q0 | Q0 |00 |00 | Q0| QD

o

84 of 230




Report N0.:2207RSU003-U3

Type 5 Radar

Waveform_21

Burst Pul Chirp Humber of
Burst ID Dffset i d:’; C ) Tidth Pulses per ([PRI—1 (us) FPRI—2 (Ils) FERI—3 (Ils)

(us) = e ‘,-]lz) Burst
1] 99.0 12
1 Q0.9 12 4
2 83. 7 12 4
3 = £4.4 12
4 55.1 12
5 4 E5.3 12
6 - 95. 7 12 44
7 99,1 12
8 94.1 12 4 44
9 942 12 4
10 7E. 4 12 4 4
11 91.0 12 4
12 62.0 12

Type 5 Radar Waveform_22

B;;st Pul=e C]-idri 'E]:ex of ( > < 3 < 3
Bar=s=t ID ﬂussgt width (as) wu : :“::5 per |FEIT—1 s FRI—2 s FPEI—3 s
o a¢ o0. 8 17 4 4 4
1 so. O 17 1
2 Gz. 0 17 4
3 4 FO. 0 17 i
4 e 65, 4 17
L 4 4 eV 17
& F TS, 4 17 4
T 4 &4, 1 17
8 51.2 i
9 4 858, 6 17 4
10 454 G61.8 17 4
11 44 TT.4 17 1
12 4 3.8 17 4
13 83,7 17
14 4634 67.8 17 4
15 = S1. 4 17
16 oz, 5 17 —
17 G1. 7 17

Type 5 Radar Waveform_23

Burst Pul Chirp Humber of

Burst ID Dffset =1 d:’; { ) Tidth Pulses per |[FRI—1 (Ils) PET—2 (us) FREI—3 (Ils)
s r — x Burst

o 14 69,7 13 4
1 8s. 7 13 B 4
2 7.9 13 454
3 1.7 13
4 ¢ 63.5 13 4
5 S5, 7 13 4
6 a7.3 13 4
T 62, 5 13
8 9, 4 13 4¢
9 £53.6 13 =
10 TO. 7 13
11 63. 2 13 4:
12 4 83.8 13 4
13 a5, T 13
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Report N0.:2207RSU003-U3

Type 5 Radar

Waveform_24

Burst Pulse l:]_iirp Humber of
Burst ID Dffset ®idth (us) ¥idth Pulses per |[PRI-1 (us) [PRI—2 (us) |[PRI-3 (us)
as T Burst
0 G1.9 10 4
1 B5.1 10
2 4 63. 2 10
3 61.3 10 4
4 1 60.0 10
5 a7. 4 10
6 6Z. 3 10
[} BE. 3 10
8 4 g1.5 10
9 4564 @0. 2 10
10 = avr. i 10 4
11 4 BZ. 3 10
Type 5 Radar Waveform_25
Bur=t ID D‘l‘:‘;‘;:t :ﬁ:’; Ca=) E]iud;i E"‘L’Ei ;fx PREI—1 {(ms) |[PET—2 (us) |[PEI—3 {(us)
o 4r 71.8 17
1 4 TPl 17
2 84. 3 17 4
3 4 T1. 7 17
4 778 17
s &67. T 17
6 51.5 17
T 44 82. 6 17
8 4 58. 7 17
9 4494 55. 3 17 4
10 54.0 17
11 4 a9, 1 17 4 4
12 95, & 17 44
13 4234 95, 3 17 4
14 4 82. 7 17
15 4 53. 8 17
16 4 81.3 17 4
17 1 71.8 17
Type 5 Radar Waveform_26
Bur=t ID gE;:t =‘i':!‘-:; Ca=) E_?EE?; Eﬁ%;i ;fx PEI—1 f(us) ([PRET—2 {(us) ([PEE—3 {(m=s)
o 23 4 z0 4
1 4654 86. 1 20 4 4
2 494 54. 5 20
3 4 4 66. 1 20
4 44 95. & 20 4 4
5 668. 7 20
6 474 70. 4 20
T 56. 4 z0
) 4 71.3 z0
) 55. 1 20
10 4 29. 4 20
11 4 64. 4 20 4
12 4 54. 2 20 4
13 67.8 20
14 4 74.0 2o 4
15 a 61. 2 z0
16 4.9 z0
17 60. 2 20 4
18 4214 8. 2 20 494
19 74, 7 20 4
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Report N0.:2207RSU003-U3

Type 5 Radar

Waveform_27

Burst Pal Chirp Humber of

Burst ID Dffset alse Tidth Pulses per |PRI-1 (us) FPRI-2 (Ils) PRI—3 (us)
Tidth (us)

{us) {WHz) Burst
0 5.8 =]
1 4 1 53.0 a
2 61.6 a 4
3 51.3 =]
4 4434 87.0 8
5 4 6.6 a 4
L 51.0 a
7 94.2 8 44
& B B 64. 8 8
9 4 G647 &
10 B4, 7 =

Type 5 Radar Waveform_28

Burs=st Pulse C]'lirp Humber of
Burs=t ID NDffset widith (us) Tidth Fulses per (FEI—1 {us) ([PEI—=2 (us) |[PEI—3 (us)

s = Burst
0 BES. 4 14
1 4 4.0 14
2 4 B89. 7 14 4
3 4 4 95, 8 14 4 4
4 1 59, 5 14
5 = ar. 6 14
6 4 ES. 6 14
T 44 G1.6 14
8 65. &6 14
9 B5l1.2 14
10 Tli.4 14
11 = 95, 4 14 4
1z 95, 5 14 4 4 4
13 4 831 14
14 94 4 14

Type 5 Radar Waveform_29

Buar=t Paloc Chiry Fumber of
Burst ID OEfset widih Cm=) width ;-15:5 per |[PEI—1 {(us) |PEI—2 {(us) |[PEI—3 {(uas)
o 1 51.0 17 1
1 4 5. 2 17 4
> a5, 1 17 4
3 4 a5, 4 17 4 4
a 80. 4 17 41
s 4 72.5 17
6 4 TE. 6 17
T 55, & 17
8 4 o5, O 17 4 4F
9 4 o0, 4 17 44 404
10 4 TE. 6 17 4
11 53. 4 17
12 79. 2 17
13 4 &68. 9 17 4 a4
14 &7. 6 17
15 76, 3 17
16 194 a1 6 17 1 1
17 55. 6 17
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Report N0.:2207RSU003-U3

Radar Type 6 - Radar Statistical Performance
Trail # 1=Detection Trail # 1=Detection
0=No Detection 0=No Detection
0 1 15 1
1 1 16 1
2 1 17 1
3 1 18 1
4 1 19 1
5 1 20 1
6 1 21 1
7 1 22 1
8 1 23 1
9 1 24 1
10 1 25 1
11 1 26 1
12 1 27 1
13 1 28 1
14 1 29 1
Detection Percentage (%) 100%
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Report N0.:2207RSU003-U3

Type 6 Radar Waveform_0

Fret i |0 ! 2 3 :

0 5379 5372 5598 5342 5262
5 5356 B594 5473 5620 E517
10 5718 5460 5261 5701 5363
15 5518 5607 5629 bEbz b264
20 5691 BZE5 5326 5324 5721
25 5493 5545 b424 &vo7 B371
30 5547 BeaET 5397 5452 5715
35 6711 5624 6639 BETE BBET
40 5488 5609 5637 5610 5257
45 £511 5406 £392 b423 T
50 B641 5405 5520 E5E9 5344
55 £393 5621 5346 6631 B633
60 5420 BEE5 5596 5645 5301
65 5410 B5b4 5474 6549 B318
70 5303 462 5429 5470 5441
[ 6317 B337 5403 6348 B399
&0 5552 5602 5608 EBES 5443
a5 5332 6271 5368 5368 5690
90 5448 B6T4 5296 5434 B5T3
95 BE6T B645 B269 5487 BE96

Type 6 Radar Waveform_1

oG | 1 2 3 .

0 5634 B611 5534 503 5482
5 §398 5519 5543 5606 E724
10 £562 5346 B3z22 5324 £304
15 5606 5289 5635 b2ez 6456
20 5699 5451 BZET 5316 5694
25 5254 5397 Bez7 5336 5405
30 5639 BEEE 5354 B6ET 5392
35 5434 5358 5630 B3Te &710
40 5402 5443 5720 5497 E605
45 £335 506 BEa7 5410 6659
50 5696 5620 5530 5594 5468
55 5545 5251 5714 5462 5628
60 5721 E7LT E47T 5279 BE5TE
65 E5495 8610 B2TT 5401 5501
[ 6541 B641 5436 b296 5371
[ B367 6633 h47a bEz2 53383
a0 8297 B654 BEES 5615 5443
a5 5649 5709 510 5711 5342
a0 5463 5613 5660 5343 E543
95 B540 B2h4 B642 B46E 5400
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Type 6 Radar Waveform_2

e o 1 2 3 ‘

0 B317 5375 5470 5664 5324
5 5440 5541 5623 6374 5486
10 5483 8610 5363 E519 5405
15 5694 5386 5263 5307 5270
20 7oy B520 BBE3 BBET 647
25 5724 5355 5439 5303 6542
30 5311 5407 G641 5254 5487
35 5343 5265 E485 5316 5Z&7
40 5328 8389 5262 5602 5264
45 5265 8559 5660 5297 6535
50 5397 BET1 5619 B417 5412
55 5722 5402 5441 5436 5433
60 BZg2 5500 5268 5549 5700
65 5485 6544 5390 5345 5644
70 BETS 8670 5539 5490 5719
5 5401 5413 E514 LZE6 E257
a0 b261 5441 b2ve BE62 B335
85 5346 5588 5294 5605 5676
90 5296 &711 5321 B686 B3TT
95 5438 BB52 BE0T BETT E713

Type 6 Radar Waveform_3

et |° 1 2 3 1

0 B572 G614 5406 5263 6544
5 5452 5466 5698 BEIT BEE3
10 G414 5399 5404 5714 5426
15 8307 E513 5366 5352 5462
20 6618 6656 B7Z1 5397 5640
25 5438 BET3 5565 5641 5473
30 5345 5431 5268 BEZ5 5318
35 5452 8539 5434 5536 5638
40 8327 5411 E602 BEOS BET1
45 6710 BET2 5335 5703 EBE2
50 E573 g722 5708 5715 5ZE9
55 6435 5356 5631 BZ2E5 BBES
60 6361 6604 G646 beag 5493
65 £329 E652 5439 B2Zae7 S644
[ B7LT 5388 B6E9 B66E B611
[ E5E6 E495 608 5367 E51T
80 B528 5432 BEES BEZT E724
(i 5430 R2B7 5322 5347 54584
20 5519 5468 BEIZ 5314 B664
95 E624 E6aT BE30 5418 B2a7
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Report N0.:2207RSU003-U3

Type 6 Radar Waveform_4

e @ [o 1 2 3 ‘

0 5382 5378 5342 5414 5366
5 6621 5488 R298 §700 5492
10 5723 5663 5445 54354 5447
15 5543 5469 §300 S654 B626
20 6280 G662 5486 5613 5326
25 5525 b664 5270 5410 5367
30 5320 5265 B567 272 BETE
35 5332 5316 E716 BEST 5581
40 5645 BE96 E500 5690 5383
45 5261 5449 5287 5274 B3z22
50 5538 5623 8310 5346 5549
55 5375 5540 5355 BEE3 B66E
60 BEZT 5689 E522 B442 5365
65 5709 5436 511 B64T BEEE
[ 5364 bG48 B6ET B2B6 5602
[ 5476 5288 §380 BE92 405
80 5556 5347 5724 8317 5417
b 5509 5301 B2BT B339 BE33
90 5348 5580 8263 8312 5303
95 5336 BG4 B616 B362 BE0E

Type 6 Radar Waveform_5

Lrer G | 1 2 3 4

0 8607 B617 5278 BETS 5606
5 G663 5413 5373 5358 5699
10 5654 £452 486 BEz9 5468
15 5386 S6T0 BETZ 5345 5371
20 6634 5446 5603 B5E6 56589
25 5474 £392 5374 5444 E526
30 5306 BE5T 5480 5719 5470
35 5342 B616 EBEE 5630 5376
40 E674 BETS 5410 BE93 5332
45 8363 5451 5334 5714 6541
50 5450 5349 5411 5264 B525
556 E536 £368 5724 5669 8520
60 BB95 5363 BE35 5723 5391
65 5401 B694 5601 5466 E508
[ 5497 BZ¥e 5415 5718 E529
(i 8270 B45T BE3T 5450 E554
il £381 EEES BEE3 5542 8627
85 RiE06 82a0 BE09 B3TT 5362
90 E505 8323 5326 5382 £365
95 5407 B36T B2a7 5709 B261
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Report N0.:2207RSU003-U3

Type 6 Radar Waveform_6

Tl [° ' 2 3 ‘

0 5290 5381 8689 5261 5448
5 5705 5435 5454 5431 55E5
10 5338 5624 5252 5489 5474
15 5322 BETE £390 EEE3 5545
20 5515 G641 B567 EEE9 5480
25 5326 BEO5 5478 EEGS B6T0
30 6614 5695 5493 5461 &yo7
35 5496 5719 E544 5690 BZE2
40 5616 5650 8687 5446 5412
45 6357 5601 G417 B6Z6 5400
50 Stk BEE2 5469 B4z7 5693
55 6261 556G 6701 B655 5640
60 5449 G276 6551 B546 5340
65 5429 5396 5269 BETT BEE0
70 5275 5264 G694 B566 5495
5 5399 5316 5438 5314 5600
80 5335 5718 5453 E262 5530
85 BEZE 5342 B306 R278 5260
80 5488 5332 5319 5722 5419
95 5297 5422 B271 5704 5364

Type 6 Radar Waveform_7

et 0 1 2 3 ‘

0 ERAR E&20 BAZ2E B422 BGES
L B2rE 5360 BEZ3 BELT 5260
10 E419 BE0Z BEEG Bd447 E&10
15 ERRZ2 F449 BAS1 B335 E280
20 BER3 BR3Z BEES B3z 5365
25 ERR3 B323 BETA EELZ EG10
30 BET1 G545 BRSE B2e2 5397
35 EERG 5524 B452 ERE4 5315
40 EAE4 BE30 B470 5343 E351
45 B253 5327 5451 B5E6 5355
50 E316 BE1E BE4T Bd41 B354
L BARE B3R5 B375 Ez81 EETT
60 BEE2T 5259 B3TH B261 52585
65 ERAT E274 BEES EREG BGT0
i) BEEZG 5370 BE19 5454 5459
fiL B513 BRI BE1Z 53506 5450
80 E4RT EE30 5303 B421 BGEE
85 5357 5428 5363 B504 EBZ5
a0 E314 B477 B3R2 EEZ4 B4ET
a5 ERRN B3zl BRSO BGE1 e
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Report N0.:2207RSU003-U3

Type 6 Radar Waveform_8

et |° 1 2 3 1

0 E325 B354 BR&1 ERE3 EEL10
L 5411 5352 BRO5 5305 BdET
10 B350 5391 5705 BE42 5531
15 EER3 E4T0 5309 B383 B47Z
20 B2TH BEZ23 BE45 EB05 B34
25 BG0Z2 EEZE 5308 EE46 274
30 ER45 BE25 5419 BEGZ EE11
35 ERR3 BE47 B458 E465 E492
40 BERG BE51 5497 EBL3 B51Z
45 5395 G275 G544 BEOS BEO0Z
&0 5300 BEE3 B250 5323 E501
L BE34 BETS BE3T b454 5540
&0 ER30 EEDE 5403 ERTO 473
65 5713 5315 5471 5443 EEEZ
70 B3T8 B340 BA45 B339 BE530
75 5400 ET21 BTZ23 B37Z E301
80 5359 5447 5433 5363 BE13
85 B311 BETT B343 5344 B2a0
a0 5359 5331 5R32 5336 E500
a5 E4085 EEER BA45 EE04 Bd54

Type 6 Radar Waveform_9

et 0 1 2 3 1

0 ER20 BR23 E407 EZE9 EZER
5 5453 5307 BETS E455 BET4
10 BERG BERR B2TZ B36Z EREZ
15 BAd ]l BA05 E412 E425 B664
20 5472 G441 5454 BzBZ B475
25 ER22 E4R4 BA32 E316 B34
30 5455 293 EET1 EE03 5328
35 B&02 5455 5325 B353 53504
40 BA2E E430 B323 ESTE B42G
45 5493 G595 5439 E449 BE43
50 5423 BETH BERS B559 B409
L ERE2 BE1G EEER ET24 E400
60 5511 BE15 5705 EETEZ BEELT
&5 B205 BERZ E3E1 E303 5353
T0 E&15 BE3S 5351 BBz 5443
75 BES5 5254 G645 B455 5355
80 E465 B432 E444 E459 B433
85 BE26 5330 BE15 E4R0 BETS
a0 BR0S 5447 5324 B271 B549
a5 E44F BRST B320 E393 5385
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Report N0.:2207RSU003-U3

Type 6 Radar Waveform_10

e o 1 2 : ;

1] E360 484 E433 E333 EET2
L E405 B320 EZ2T3 BE34 BEO3
10 BE90 5444 E313 BEEY EET3
15 204 2RO EG15 E473 B4 78
20 5430 a0y BB0Z 5451 5403
25 ER1E BEE14 E362 B420 E442
30 BEOS 5345 E3Z8 5368 BEa3
35 R2E2 B304 E51a ET11 E2T1
40 BEE3 BETE E303 BE4T 430
45 Zo9 5380 BE04 EETR 5707
50 ERZ2E 704 EE04 E430 [SAEE
L 452 BZE7 5395 BB1Y 53448
60 BE2T 452 E407 E511 53387
65 BB13 720 E334 BBET BBzl
L) 5451 EESS E305 = 5404
Fis E3le B4R EZ2TE E3T71 B404
80 BE2D ROz 441 564 5338
86 EEER 5386 E425 [SE E205
90 BETS B453 EZ61 5531 5283
95 BE42 E401 B354 B5TO E4bd4

Type 6 Radar Waveform_11

Ml o : 2 . :

o BEGBlS BFZ3 53eg 5494 5317
5 BE3d E2G64 5348 EE9T 5710
10 BEZ1 5330 5364 5555 55594
15 342 5385 421 BET0 5453
20 BETE B443 5343 424 h2Bh
25 BEE3 BY1T B545 5497 5309
30 5300 BEZE BEZ1 EEOF ERZ3
35 2R3 5308 407 b416 hE54
40 ET0E E204 EEEZ 5453 5386
45 BaE05 EEER EEg5 5850 et
50 BAEd EE30 B3T3 5320 B453
55 BEZY EB13 [Tarls BE&0 452
60 5656 505 5326 5345 5515
65 EGl2 E2a1 EE0T 5454 5362
0 B4TY 5264 BREY 5427 5440
Th E431 BGER BE9S 5341 5354
80 5714 5407 5349 BE1T 5361
85 B36T E471 EEa] 5363 E4ED
90 BZ0E E413 470 BERY 5721
a5 5307 BE96 5355 5443 5382
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Report N0.:2207RSU003-U3

Type 6 Radar Waveform_12

e |9 1 2 3 1

0 5295 5457 5402 BEES G534
L BETH B2TH E423 5385 Bd442
10 5365 BRO4 5395 5375 BE15
15 B333 ER1Z2 BER24 B4E6 B387
20 5399 B36T 5354 5335 5397
25 ERG4 BRE2 B3 B346 BGE2
30 5R38 BETS 5365 B366 Bz271
35 5344 BE45 5400 5319 5405
40 BEOT E303 E400 BG22 B471
45 BRI 5433 5459 BEE3 BE0G
L1 EEZE B2ET ETOS B273 5363
55 5317 BE0S 5417 5332 G424
&0 B425 B2E0 E407 E485 B376
65 5451 BRZ1 EEO0S 5382 ERER
T0 5415 BEOS BE34 BE3S 5453
75 BROS B4085 ERAT EROE B421
80 5494 5445 BT15 B335 EETY
85 ET714 ET24 E409 ET12 BG94
a0 5321 5714 5314 EBZ5 5465
o5 ETO7 E2O5 E404 B27T B359

Type 6 Radar Waveform_13

Lo |9 1 2 3 1

0 ERE3 R2E1 B335 E341 BE3TD
5 5T15 BETH 5495 EE45 Bz271
10 B85 B383 E435 EETO BE36
15 5421 BR42 B2EZ EE11 BETY
20 5407 G422 5424 BE370 5366
25 ER31 E404 E4R0 ET16 ERG1
30 BERS 5315 5425 B539 53510
35 ERES BEST EERD EYOS EyaT
40 ERE2 BEEO 5711 EZ35 E413
45 BRRZ BEZ24 B 1 B3vZ 53505
&0 E433 E2a2 B35T ERE4 BE9G
&5 5371 BE34 BEZS E285 BERT
60 5415 5448 5320 BETT B3aT
65 E344 E4E5 5301 E3a7 BE93
70 BRZ2Z BEST 5435 B423 BEET
75 E4E5 BEET BER1 B40Z E4ER0
80 BA04 BT02 ER49 E403 5336
85 5395 BE1T BEGS LT 15k BE09
a0 ERES B2ES EEER EE13 E510
895 B332 BEEZ 5314 BE5l4 5439
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Report N0.:2207RSU003-U3

Type 6 Radar Waveform_14

T |0 1 2 3 1

o 5333 5480 EZT4 5502 696
L RZaR EEog EET3 b514 5473
10 hEgz BEdY EET4 5230 BEET
15 EEOS BEED B3GR EERG 296
20 415 ez E363 5416 5343
25 5715 5383 BE9T 554 B2TE
30 720 ER48 E2T0 5321 BET2
35 450 5362 BETY 5453 5334
40 RE2E EE4E EGER 5495 476
45 5383 BE3h [=ttare BE1T h2B9
50 BEERE [Saule EEE3D B3TT BRE3
L 400 ET03 ETZ4 5345 5259
60 atas BEE0 5354 5800 5545
65 407 E337 EEOT EERY 5495
Fi Bho4 BEgz BEET BEGT 5405
[ BElE E312 EE04 5711 5714
80 G713 BdEg B33 Rl BRz20
&b EROS B335 Bzl EREY B326
90 BE43 5300 E437 EEZE B2 T
95 5387 5434 B460 BEE1 B51Z

Type 6 Radar Waveform_15

e | 1 2 3 1

o 5441 52504 it BE63 5441
L E424 720 bG48 5302 EEZ26
10 B438 BElG B485 BETE BRST
16 B3z B4E5 ERO4 B4585 5326
20 BET1 B304 EEOR 5316 EEOY
25 5332 5328 laiat 5309 BEGT
30 EE34 702 430 5349 BEET
35 52495 B2vd B487 BhE36 5385
40 B370 BEELD EZaz E5ES B2TE
45 EFla BZEh BET0 Bhz4 BE3Z
&0 5310 5354 BE42 BETE 5430
L B342 ET15 5340 5270 5339
60 EBhE 426 5386 5365 5356
65 B3T3 420 B354 BETT 5283
o 5580 BEll 5381 BETE 5306
b B335 E2RZ E2E4 5305 EEZ20
80 B3E0 E311 EEZ0 5347 5395
&5 716 B4%E 5280 416 BEZT
an Eb48 BRSO 712 BE9T BE34
95 544 447 E418 53558 5443
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Report N0.:2207RSU003-U3

Type 6 Radar

Waveform_16

Lo |° 1 2 3 1

0 5271 54973 BEZ1 F549 BZE3
L B465 BA45 ET723 E4E5 EE14
10 5457 5700 BEEG EEE3 BE99
15 ERES B445 E454 ER49 E&E0
20 B334 B362 B342 E4a7 EZE0
25 5397 BERS 5R31 B354 535343
30 E320 B423 EAR4 ERGQG B4TT
35 BE30 B335 G547 B540 EE4T
40 5453 5374 5278 BEZE6 B326
45 ETO01 B411 5311 E486 E435
50 5495 5310 BE11 ER3Z 53564
L1 BES5 B450 E254 E385 BZhRZ
&0 B33z BREES B305 E312 BE530
65 BE34 5430 5360 E315 5460
70 E2E0 BR34 BRR3 E4EE B403
75 5345 G265 BEZ20 ERSZ ET04
80 BR0S B235 5365 B433 B331
85 BAG4d B3RO ET13 ERE6 EETO
a0 B265 B 1 5495 oL Yoty 55347
a5 ER30 B261 5300 E32T ERZS

Type 6 Radar Waveform_17

et ° 1 2 3 1

0 ERZ2E BEET EERT EE10 ER0S
L EROS BEET B323 EE25 BTzl
10 5291 GR35 BEST B303 BYz0
15 BETE EETE BEGT ERG4 B3aT
20 E342 B431 B2a3 EZEZ BEE3
25 5511 B2ES 5455 B37T B3T1
30 5312 BE15 5394 Lo B5TH
35 E204 B477 E4473 E415 E451
40 BE35 GR35 BE90 B524 B3T3
45 BR1T 5711 5409 Ez54d B301
&0 BAE2 B485 B345 E321 BE9G
55 5495 BEEE 5722 BEEES BE&D
60 BRO1 BE00 5326 B85 B5E0
65 E27a B2O5 E2R4 L E471
70 BR24 BTIT 5315 B&EST 5493
75 BEZ22 BEE1 5472 B533 B2FT
80 ETO01 BE03 E415 ERZG B325
85 5285 5437 G545 B403 EROZ
a0 BES3 5230 5300 ERRZ 5453
a5 BR2O B304 E4R0 EZE3 5356
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Report N0.:2207RSU003-U3

Type 6 Radar Waveform_18
- =V ]

Her ) | 1 2 ) :

1] 5306 5496 5493 BET4 5345
5 EBE0 [T e 5385 5594 B4R3
10 EEQY E37R E2e3 5495 B266
15 EZE8 Ee05 B&70 BE3% BE56
20 BZ2E3 EEOY BEan BETS B33Z
25 EEE] E4E0 Bdi2 411 EB10
30 BZ2o5 RT3 BE0g 524 5495
35 E338 EEED ET714 5474 5716
40 BE2G 2%z 5370 5349 5591
45 B4 342 5364 BE&3 BR35
50 363 EB3Y E434 EE2Z 5540
55 =tatas) BBl B437 5477 5531
60 EE30 EZ00 EZT1 BRZT B476
65 E321 EEOG BETE B257 B551
Fi EbEl Ee01 5703 5536 BEGT
h E452 E404 BEAE 5404 BETZ
&0 b455 BEET B3z2 5340 BE9G
85 BBl B3Z8 Bh42 5351 5720
an EGEa EEER E360 BT 5721
95 5388 B317 BE07 46T B283

Type 6 Radar Waveform_19

e | 1 : 3 ‘

o 5hEl 5za0 420 it ettt}
L BEld B473 5382 BEE0 BE28
10 BE30 B304 S 287 53TV
15 BZ6T 5295 BRET 5403 526l
20 BEEE BZe2 BEaT 5305 5342
25 E312 BGER BSOS 5445 EREZ
30 BEgs B30 2Rz BETE 547h
35 5Za1 5510 721 R386 5313
40 E324 ELEE EE3Z 36T 5273
45 BET1 BETE 5303 5407 5353
50 Bd14 BE34 BRES BEz20 5345
L E487 B302 BE2T G295 EROZ
&0 254 b455 5591 5456 BEET
65 53149 5323 BEB13 Ll statad 5364
0 BGT3 E4Z1 [ BEE3 5411
[iLD 463 5340 5265 5449 BE9E
80 5338 53848 BESh 5713 5704
85 5384 E441 437 5833 5290
o0 455 B2bag 5701 b554 5603
95 B455 5334 BR45 BRZZ 5540
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Type 6 Radar Waveform_20

Ml | 1 2 ) :

L] 57149 4949 151 E4Z21 5407
5 E2EE BE3D EE480 EE45 5459
10 Bdgz 425 5345 413 5305
15 5365 5354 5401 BE32 EE45
20 E2e0 B3GT EGTE a1 273
25 5T05 526l 52085 LT s 5473
30 BRO4 EEE] 487 R45T 5450
35 Bh13 BEld B3TZ h403 5393
40 300 BEZT EEO4 24T 53564
45 BRER EER] EZ80 R351 5363
L 571G BEES B39 Ly EE43
L E431 490 42T 342 5493
60 B473 BEz20 BZRS Lot 5700
65 BGaa BELY EETE 359 5723
70 5483 B3a7 BETR hdz4 5370
Fis E432 311 E3E86 7ol 5803
80 BEES BEES EEoZ 433 EE0F
85 5404 BE3Z BR01 341 5706
90 E38e 423 70T £383 5510
95 5361 BTLY 420 513 5254

Type 6 Radar Waveform_21
— ——m .

P o 1 2 3 1

o 4949 BZ2E83 5301 Bh5Z BE2T
L E2ag BRE1 BG23 5703 5596
10 5393 [ 5388 BR11 h3z29
16 B4E5 5407 BETT B312 BEER
20 BRZ3 EEl1D BZT3 5261 ERO3
25 oiatata BBZE EB13 52b5 BE3T
30 444 EEgZ BG02 5333 BEE6
35 BdE3 BET4 G544 5659 563
40 E4a0 Ed42 361 ER14 ER34
45 B363 419 BdlE BROG 5544
&0 5690 5323 456 BETE BETS
L 5381 BESZ 5347 ER4Z 5310
&0 Tiate L BEg4 5343 BEz25E 5EBE
65 E348 E430 E2E3 ER24 5451
o BE15 5304 5453 5454 5473
b BTl E37E ETLY BEZ26 BE28
80 BT EEd0 BdiEd 5724 R205
&5 5382 EbE54 5713 625 B2T0
a0 E360 2Oy EElE 5318 ER93
95 5387 BEET 538 5410 5302
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Type 6 Radar

Waveform_22

et |° 1 2 3 1

0 E2Ta EE02 ET1Z2 B265 B372
L 5340 5455 BES5 Bz299 BdZ5
10 5324 BETS 5EZ24 BT05 B350
15 ER44 BE35 EE10 BEZE EE04
20 BEAS 5E22 BERT BZ65 BE99
25 B384 E440 ET02 B&30 EE4T
30 5300 G426 5401 B4zZ B3TE
35 ER31 B320 BER4 E470 B327
40 5F00 5402 BETO 53580 B550
45 5455 5443 5E14 B445 B459
&0 E302 E420 B2ES E412 BEET
L BEST 5321 5335 BE0E6 53515
&0 ERT4 B4 TR BRZ3 B427 E440
65 BETT G541 5474 5334 5290
70 EA45 BAZE Ba0S B269 ER2T
75 5310 E404 B235 B2T3 BE03
80 B500 5325 52ER 5353 B531
85 E4085 EAE0 ER30 B445 B4582
a0 5344 5345 5404 BZ2T5 53541
a5 BERRG BE2T B3R2 ERGT BEE91

Type 6 Radar Waveform_23

et |0 1 2 3 1

1] BR34 G265 E545 B429 B&3S
L B470 EEOS E205 B4z BZBT
10 BE3S B36T EERG B4Z6 B3Tl
15 BA32 BAGE E513 BESTO BG9G
20 BAT1 5253 ERSS 535354 BETZ
25 B2T72 B350 E430 EZED B4a4
30 5342 5315 F3R5 EE40 ERZG
35 R3R1 B4R0 Ei4R B363 E4a0
40 BAl4 ET15 E275 E3515 Bd45
45 5452 B27E E454 BE29 5435
&0 EE22 BERT E205 BE3LT E440
L Gh44 BETS F254 53540 5325
&0 ET03 Ea40 ERRS e T BG23
65 54273 5370 ERST 5440 B&50
70 B2ER BEZT Fio4 E470 ET22
75 BE20 BTZ23 E543 B309 E410
80 5365 5412 BE473 BETT BRG5
85 E413 B324 E48T ER3G B2a0
a0 5300 5403 E&0Z2 54473 5347
a5 BRO3 E2ER E400 B407 ERE1
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Type 6 Radar

Waveform_24

Frequency

List (miz) |° 1 2 3 1

0 L EEOS ERS4 ERGQ0 B34
L EEZ1 5435 B3T3 BG5Z5 Bd64
10 ERR4 BA31 BE05 BE521 B30Z
15 L] 5320 5715 5715 5413
20 ERSZ2 B3R2 ER30 B346 BG45
25 ER35 BE33 5450 E515 5451
30 E301 E315 E280 B302 EE49
35 ERSS 5365 BE34 Ly 1 EBZ5
40 EEER B35l B2ES B85 E449
45 BGTE 5474 BE1Z B4595 BEETE
&0 ER44 BERQ B3T2 B365 BGET
55 B313 5455 BETO BYLS BE30
&0 L B260 B3ET 5330 EG10
65 LT BETH BRES EREG 5309
70 E332 BTOT BE374 B30 E483
75 Bdd5 BAG1 BRES Bz71 BE59
80 B280 BEGZ B47H BEES BE3T
856 E437 BR33 E360 ¥ B4R0
90 BEZR3 BE42 5351 B551 5422
a5 E&0S B3R3 E204 EELE B4z

Type 6 Radar Waveform_25

Lo |2 1 ? : 1

0 B472 B2ES BR20 FER4 B2 76
L EER3 E4ER E448 E313 BGT1
10 E455 5420 BE47 B341 5413
15 ET11 5447 5344 Bz55 BT0Z
20 BRSO EE15 E480 E435 BG15
25 B425 BEEE B264 EEG4 BEEZ
30 EEZ23 B2T2 5454 B369 5640
35 E440 B430 E408 ER39 B394
40 EE41 BETZ 5450 445 EE11
45 E555 5457 BE25 B354 5545
&0 E419 5301 BA11 E335 5383
L EGT2 5720 5441 EE0g E4i55
&0 EERG 5499 BE12 B39 5321
&5 E345 BA30 BR0Z2 E324 B2EE
0 E332 422 5451 E3E7 271
i F439 BR35 5326 E500 5550
80 E316 EE10 E348 EsO7 5305
85 F424 B&20 E2O5 E3E2 B66d
a0 EER4 5355 BR33 EB1T D646
a5 E355 5320 5703 B3RO B305
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Type 6 Radar

Waveform_26

et |° 1 2 3 1

1] EERZ2 E&05 E4F5 5340 E495
L B350 EE23 E47H E&O0 B329
10 B554 B555 5435 5434 5324
15 ERT4 B3RO ET0S E419 ERGG
20 BRST ER15 5427 5E41 BE9Z
2h EE1T E4GT BAGE EEGG ERER
30 BEG1 ET04 5710 BT03 ERET
356 B304 ER40 ET01 BES1 B4E3
40 B330 ERZ4 EE10 BEGG Bd473
45 5440 5303 5E15 EhG4 BEYG
&0 E302 ET24 E470 5390 B337
L 5274 EET1 5EZ24 5435 5260
60 ERB0 E&1E BEG0 B327 B325
65 BERS ERGZ 5270 Bz2a64d B374
7o 5397 B591 5310 B2ES EEEG
il 5308 EROO 5430 EE11 L
80 5490 L] BETT BZ75 B694
85 ER1G E473 E475 B3E6 BGTZ
a0 5453 L BE01 5436 5455
L 1 EAdT ERTZ2 BE30 BETT B426

Type 6 Radar Waveform_27

LG |7 1 ? 3 1

1] 5EOT B354 F392 BRO1 B335
L E2ED E402 EROS EE4Z BYOT
10 5260 BETO EZR4 5534 5455
15 5412 5701 E4R3 BZ2T5 BE11
20 EEOS E4R0 EE1G EEE4 ERE0
25 BETO B2a7 B520 5704 5E40
30 B 5353 B350 5357 5443
35 BA31 ERO4 B335 B357 B6dd
40 5445 5365 EB3T B317 5385
45 BETS BE3T B455 BER3 5425
&0 EEZ1 E470 E535 e B2a4
L 5453 EGZ2E E4ET EEE] 5360
60 5445 BE26 EEO4 5415 5316
65 5320 BAE1 E2E0 E454 BEET
70 295 5261 405 374 BEES
7h 5302 BR45 B330 5465 5T09
80 EEET B4TT EEGT BGS4 5351
85 B435 E440 E310 B635 BG25
a0 BE95 Ba04 BG4 BE2T BE14
95 BEES ER30 ERZ4 BZRT B2TZ
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Type 6 Radar

Waveform_28

Lo G |° 1 ? 3 1

0 B2ET BE05 5325 BEGZ ERESG
L B311 B327 BAT3 ET05 B439
10 EEGED 5359 5295 5354 B475
15 5403 B2EA 5ERG B323 ERLT
20 E347 E400 EEOS ER3T B465
25 5315 5395 5495 BEE4 B271
30 5424 G615 BRGS BEZ9 B552
35 E485 ET22 5300 E489 B375
40 5453 5315 B335 BROS BE34
45 BETH B2aT 5458 B&80 B3T3
&0 E432 EE01 EETZ2 BGES B4E5
55 EE45 5472 5437 5340 B2TH
60 BR2Z2 5301 5R15 5457 BEE3
65 ER40 EE4T BE15 B265 E3E6
F EB13 EEEQ 5351 EZg2 5361
i B2RT B2R3 BEGS BTz0 5544
80 BRET ET21 E474 ERQT B5TE
85 E485 5362 5305 EE83 EETS
a0 BAG1 BE95 5661 EB35 B33
a5 BR35 E319 B337 BEGLT E450

Type 6 Radar Waveform_29

Lise Gty |° ! 2 3 4

o E44F B3T2 B264 B345 5400
L E3R3 B340 E273 E393 B265
10 E500 BEZS B335 EE43 B457
15 E401 B383 EAED E365 ERZ20
20 EE26 BR13 5435 ER&ST E&10
25 EZRA BA45 B&01 E&02 B635
30 E313 E415 ERTE E305 B306
35 E405 G524 5435 B&51 G542
40 E202 B322 E405 E324 B266
45 ER31 5605 B2TT EERZ 5Bz
&0 E538 5302 E27a E281 B489
55 B&A0 5391 5433 EETO 5396
60 E430 B&30 B432 B355 5375
66 E403 B430 BA30 Ly L BYZ3
70 5451 5455 5366 B354 BE51
5 ET04 B4TH ET1R EZ99 B260
80 E357 BRZ23 5410 BE374 5471
85 E452 3 E4R0 ER44 E661
an F315 5368 BERS B453 5450
895 EE0G 5450 B2E0 BEE95 5252
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Test Site WZ-SR4 Test Engineer Lynn Yang

Test Date 2022-07-06 ~ 2022-07-08

Test Item Radar Statistical Performance Check (802.11ax-HE80 — 5530MHz)

Test Mode AP Mode

Radar Type 1-4 — Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

0 5524 1 5522 1 5514 1 5523 1
1 5529 1 5533 1 5527 1 5530 1
2 5550 1 5558 1 5537 1 5555 1
3 5543 1 5530 1 5548 1 5518 1
4 5539 1 5522 1 5526 1 5503 1
5 5530 1 5541 1 5564 1 5510 1
6 5553 1 5509 1 5530 1 5558 1
7 5504 1 5541 1 5524 1 5566 1
8 5553 1 5534 1 5490 1 5493 1
9 5517 1 5521 1 5534 1 5500 1
10 5560 1 5496 1 5490 1 5532 0
11 5511 1 5538 1 5567 1 5497 1
12 5517 1 5508 1 5553 1 5570 1
13 5520 1 5515 1 5547 1 5539 1
14 5546 1 5561 0 5566 1 5500 1
15 5524 1 5543 1 5543 1 5490 1
16 5531 1 5551 1 5514 1 5559 0
17 5490 1 5552 1 5509 1 5542 1
18 5541 1 5496 1 5503 1 5556 1
19 5506 1 5549 0 5493 1 5545 1
20 5527 1 5490 1 5511 1 5509 1
21 5521 1 5551 1 5499 1 5547 1
22 5545 1 5565 1 5490 1 5490 1
23 5502 1 5542 1 5537 1 5541 1
24 5541 1 5499 1 5499 1 5532 1
25 5562 0 5543 1 5526 1 5554 1
26 5493 1 5570 1 5562 1 5495 1
27 5554 1 5552 1 5570 1 5497 1
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Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect
28 5570 1 5540 1 5531 0 5504 1
29 5528 1 5560 1 5493 1 5491 1
Probability: 96.7% 93.3% 96.7% 93.3%
Aggregate: 95.0% (>80%)
Radar Type 1 — Radar Waveform Radar Type 2 — Radar Waveform
mam Br EE e e ef FNSET L R R R
(us {us ype (us ses (an
Download |0 Type 1 1.0 698. 0 76 53043, 0 Dowrlead |0 Type 2 3.1 216.0 26 5665, 0
Dowrload |1 Type 1 10 778.0 & 52904, 0 Download |1 Type 2 31 212.0 26 EE12.0
Download i Tups 1 10 858.0 62 £3196. 0 Download |2 Type 2 3.5 187.0 27 5049.0
Dowrload |3 Type 1 1.0 676.0 £} coag4. 0 Download |3 Type 2 4 3 204.0 28 57120
Dowrload 1 Type 1 1.0 §78.0 22 53176.0 Download 4 Type 2 1z 191.0 23 4393.0
Dowrdoad I3 Tuwpe 1 1.0 518.0 102 52536, 0 Dowrdoad I Typa 2 3.1 160.0 25 41600
Dowrload o Type 1 10 536.0 99 53762 0 Dowrload o Type 2 34 200.0 27 5400.0
Download |7 Type 1 1.0 618.10 86 53148.0 Download |7 Type 2 2.0 208.0 24 4092.0
Download ] Tupe 1 1.0 938.0 57 E3466. 0 Download 5 Type 2 1.1 193.0 23 4439.0
Dowrload |2 Type 1 10 798.0 67 534660 Download |5 Type 2 4.5 227.0 28 6563, 0
Download  |[10 Type 1 1.0 816.0 a5 53170.0 Townload |10 Type 2 4.4 189.0 28 5292.0
Download 11 Tupe 1 1.0 £98.0 ] £3222.0 Download |11 Type 2 4.6 181.0 20 5249.0
Download 12 Type 1 10 558.0 95 53010. 0 Download |12 Type 2 1.5 203.0 23 4869. 0
Download 13 Type 1 1.0 898.0 (=] F2952.0 Download 13 Type 2 2.6 178.0 28 4460.0
Download 14 Type 1 1.0 738.0 i3 E3136.0 Download 14 Type 2 3.0 150.0 26 3900.0
Dowrd oad 15 Type 1 10 582.0 a1 52962, 0 Download 15 Type 2 3.5 202.0 27 54640
Download |16 Type 1 1.0 1534.0 35 3600, 0 Townload  |ig Type 2 1.3 175.0 23 40250
Dowrd oad 17 Type 1 1.0 1923.0 76 E3544. 0 Download |17 Type 2 1.7 154.0 24 4416.0
Dowrload i Type 1 1.0 17270 31 5353710 Download |15 Type 2 3 4 224 0 =7 BI4E. 0
Download 19 Type 1 10 849.0 63 53487.0 Download |15 Type 2 -3 206.0 23 4716.0
Download o0 Type 1 1.0 1588, 0 34 53006, 0 Download |20 Type 2 .4 1850 5 45750
Download |21 Type 1 1o 2208.0 23 cog7r.0 Download |21 Type 2 1.8 228.0 24 5472.0
Tonnlosd |2 Tope 1 n T n 150 0 Townload oo Type 2 15 220.0 24 5260.0
Download |23 Type 1 10 1055.0 50 52900, 0 Download |23 Type 2 1.7 1.0 24 4104.0
Dowrload |24 Tupe 1 10 520.0 102 53040, 0 Dewrdoad |24 Tupe 2 25 176.0 25 4400.0
Tomload oo e 1 o P, o1 [E—— Townload o5 Type 2 1.4 190.0 23 4370.0
Download |26 Type 1 1.0 2E36.0 21 53756, 0 Download |26 Type 2 38 1640 27 44250
Dewrdoad |27 Type 1 10 19890 27 537030 Download |27 Type 2 2.2 210.0 25 5250.0
Towrdoad  |om Type 1 o 0550 5 [ Townload oo Type 2 4.7 219.0 23 6351.0
Download |29 Tupe 1 10 2776.0 20 GE520.0 Download |25 Type 2 4.1 216.0 28 60480
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Radar Type 3 — Radar Waveform Radar Type 4 — Radar Waveform
Trial Id ¥;::’ E‘ﬁ:i PEL (ns) |jusber of T Trial Id 31.‘;::’ E‘i'}l:i PEL (ns) |pusber of T
o = = =
Download ul Twpe 3 8.1 394.0 17 B693.0 Townload a Type 4 156 394.0 14 =]
Towrload 1 Tupe 3 8.1 365.0 17 B2E6.0 Dowrload 1 Type 4 157 363.0 14 5152.0
Download 4 Tvpe 3 5.8 266.0 17 4622.0 Download 4 Type 4 1867 266, 0 15 3990, 0
Download 3 Twpe 3 9.3 3965.0 15 Fl10.0 Download 3 Type 4 18.3 396.0 18 5320.0
Towrload 4 Type 3 6.2 495.0 16 7936.0 Download 4 Type 4 11.4 496. 0 12 E9E2. 0
Download I Tvpe 3 8.1 407.0 17 6919.0 Downdload 1 Type 4 157 407.0 14 EGSE. 0
Download & Twpe 3 8.4 386.0 17 B8E62.0 Download [ Type 4 16.4 386.0 14 404, 0
Towrload 7 Type 3 7.0 280.0 16 4480.0 Download B Type 4 13.2 250. 0 13 5640, 0
Download i Twpe 3 6.1 442.0 16 Tovz.o Downdload & Type 4 1.z 4420 1z B304, 0
Download el Tvpe 3 9.8 332.0 15 B976.0 Townload 9 Type 4 15.9 332.0 18 B31Z.0
Towrload 1n Type 3 9.4 3fz.o 18 BE96.0 Dowrload 10 Type 4 18.5 3720 16 59520
Download 11 Twpe 3 9.6 473.0 13 8514.0 Downdload 11 Type 4 19.1 473.0 16 TBES. 0
Download 12 Tvpe 3 6.5 475.0 16 TEOO. 0 Townload 1z Type 4 1z.1 476.0 1z E700.0
Towrload 13 Type 3 76 206.0 17 3486.0 Dowrload 13 Type 4 14.5 205. 0 13 26660
Towrload 14 Tupe 3 g0 z40.0 17 4050.0 Dowrload 12 Type 4 15.4 240.0 14 3360, 0
Download 15 Tvpe 3 8.5 461.0 17 TEIT.0 Townload 18 Type 4 166 461.0 18 E916. 0
Towrload 16 Type 3 6.3 230.0 16 3680.0 Dowrload 16 Type 4 11.7 230.0 12 2760.0
Towrload 17 Tupe 3 6.7 324.0 16 5154.0 Dowrload 17 Type 4 127 324.0 1z 3555, 0
Download 13 Tvpe 3 §.4 203.0 17 3481.0 Download 15 Type 4 16.4 203.0 14 2542, 0
Download 19 Twpe 3 6.3 336.0 16 B376.0 Download 19 Type 4 11.7 336.0 1z 4032, 0
Towrload 20 Tupe 3 7.4 262.0 17 4454.0 Dowrload 0 Type 4 14.2 Z62.0 13 3406, 0
Download 21 Tvpe 3 6.8 Z46.0 16 3936.0 Download 21 Type 4 1z.7 246.0 1z 2952, 0
Download 22 Twpe 3 6.5 491.0 16 TEEE. 0 Download 2z Type 4 12.3 491.0 1z 5092, 0
Towrload 23 Type 3 6.7 232.0 16 3f1z.0 Dowrload 23 Type 4 12.7 232.0 12 2784.0
Download 24 Twpe 3 7.5 386.0 17 B05Z2.0 Downdload 24 Type 4 14.4 356.0 13 4625, 0
Download 25 Twpe 3 6.4 361.0 16 BF76.0 Download 25 Type 4 1.3 361.0 1z 4332, 0
Towrload 26 Type 3 8.6 450.0 17 ER0.0 Dowrload 26 Type 4 16.8 450.0 15 G7E0.0
Download 27 Twpe 3 7.2 427.0 16 B332.0 Downdload 27 Type 4 13.8 427.0 13 EEE1. 0
Download 25 Tvpe 3 9.7 263.0 13 4662.0 Townload 25 Type 4 19.3 269.0 18 41440
Towrload 29 Type 3 9.1 380.0 18 £540.0 Dowrload 29 Type 4 17.8 560.0 15 5700.0
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Radar Type 5 — Radar Statistical Performance
Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5530 1 15 5495.6 1
1 5530 1 16 5492.4 1
2 5530 1 17 5492.8 1
3 5530 1 18 5495.6 1
4 5530 0 19 5492.4 1
5 5530 1 20 5566 1
6 5530 1 21 5566.8 1
7 5530 1 22 5567.2 1
8 5530 1 23 5566.8 1
9 5530 1 24 5565.6 1
10 5497.2 1 25 5567.6 1
11 5497.6 1 26 5564 1
12 5492.4 1 27 5566.4 1
13 5494.4 1 28 5562.4 1
14 5494.8 1 29 5563.2 1
Detection Percentage (%) 96.7%
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Type 5 Radar Waveform_0
Bur=zt Ful=e l:l_li:rp Humber of
Burst ID 0ffset widih (u=) |Fidth Pulses per |PRI-1 {(u=) [PET-2 {(us) |PEL-—3F {(us)
{us) (WH=) Bur=t
o £44373. 0 7. & 13 2 1652, 0 1062, 0 -
1 S51035. 0 7&. 0 13 2 1502, 0 19330 -
2 204954 .0 51.4 135 =2 1285, 0 1235.0 -
3 410973. 0 90,5 15 3 1508, 0 1700, o 1504, 0
4 520402, 0 2.4 15 1 1280, 0 - -
L S26133.0 TE. 3 13 2 17350 1433, 0 -
L3 172120, 0 FO.T 13 b= 1509, 0 1729, 0 -
T FIETORT.0 52,2 135 1 1711.0 - -
8 594776, 0 51.4 15 1 1352.0 - -
a9 5003533, 0 23,9 15 3 1031.0 1185. 0 12850
10 153825, 0 1.5 13 3 1331. 0 1655, 0 11320
11 60347, 0 94,5 13 3 1370, 0 1054, 0 1221.0
12 EERS15. 0 B5. 1 135 1 1190, 0 - -
13 Fr4502. 0 52,5 15 =2 1597.0 1949 0 -
Type 5 Radar Waveform_1
Bor=t Ful=e C]_lirp Humber of
Bur=t I Dff<et ¥idth {u=) Tidth Pul=zex per |[FPET—1 (o=} |[PRT—2 (u=) |[PRT—3 (u=)
s x Bur=st
o 1233370 T4 6 13 b= 1385, 0 1283, 0 -
1 F35VET.0 51.2 13 1025, 0 1142. 0 -
2 BE43233. 0 E4.1 13 1 1923, 0 - -
3 TEOS9E. 0O 593 13 1 1925. 0 - -
4 1027558, 0 o7 13 b= 1832, 0 1207, 0 -
5 3104130 54 2 13 1 1551.0 - -
L3 B1T71s0.0 S5, 0 13 2 1519.0 101s. 0 -
T T2RT35. 0 595 13 1 1229.0 - -
8 Trd41s. 0 ET. 1 13 1 1135. 0 - -
o9 254555, 0 [=1= 0 1 13 1 1554. 0 - -
10 491353568, 0 59,0 13 2 1985, 0 1385, 0 -
11 529500, 0 BEE. 3 13 1 1572, 0 - -
12 Rl1v¥z1.0 g5z 2 135 2 15058, 0 1595, 0 -
13 2EQ524 .0 55,5 13 1 1555. 0 - -
Type 5 Radar Waveform_2
Bur=st FPul=e Cl_li:rp HFuomber of
Bur=t ID Off=zet Widibh (u=) |Width Pulses per |[PEI—1 fus) [PET—2 (us) [PRT—3 (us)
s T Bor=st
1] A40E5237. 0 5.0 15 3 1105, 0 15s0. 0 1zz0.0
1 558955, 0 Gv.9 15 3 1921.0 17230 1s00. 0
2 Z2ETT. 0 92,58 15 be ] 1406, O 1665, 0 15635 0
3 ZO035ETE. 0 S5, 4 15 3 1435, 0 1499 0 15160
4 35825 7.0 S0, 4 15 = 1055, 0O 1210, 0 -
5 BETZ7Z. 0 == =1 15 1 12035, 0 - -
57 510, 0 g6, 2 15 e ] 1450.0 14135. 0 12z0.0
T 1522565, 0 55,2 15 1 1054, 0 - -
8 3I6Z151.0 9435 15 3 17570 17250 10770
o 542955, 0 95 4 15 3 17s0. 0 17340 10520
10 TEET4E. 0 g0. 4 15 = 1177.0 1357.0 -
11 1895355, 0 S51.5 15 = 1015. 0 1850, 0 -
12 339924 .0 9z 1 15 3 1556, 0 15850, 0 132920
13 E22615.0 53.5 15 1 1541. 0 — —
14 TO5147.0 g§3.1 15 = 1501. 0 13z1.0 -
15 1537237.0 S1.0 15 = 1107. 0 14=1.0 -
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Type 5 Radar Waveform_3
Bur=st Fal Chirp Homber of
Bur=t ID Off=et ¥idih (=3 |Midth Fulzes per |[PET—1 (us=) |FPET—=2 {(u=s) |[FPERET—3 {(ua=s)
o= [ Bur=t
o 2534930 55, 5 17 1 139, 0 — —
1 4445501, 0 55. 2 17 1 17v73.0 — —
= BOGSES. O B2, 3 17 1 1Z19. 0 — —
= 102006, 0 g50. 5 17 = 1545, 0 14590 —
£ 8 ZeZ994. 0 S1.0 17 = 157¥3. 0 140=. 0 —
5 424940 0 541 17 1 1425, 0 - -
L] ES55007. 0O [=1= =] 17 = 1=Z30. 0 1655. 0 —
ra gzZEz. 0 S5, 0 17 1 1505. 0 - -
& Z4ZTEY. 0 9. 7 17 S 11950 101=_0 1504 0O
o 404174, 0 T2, 5 17 =4 1=10.0 1025 0 -
10 BEEEa450. 0O [ == =1 17 1 13550 — —
11 GZEl1Z. 0 55,5 17 1 14550 - -
12 ZZ3719. 0 [=T=T=] 17 = 16540 1676 0O —
13 FE4419. 0 Ti1.8 17 =4 1z02. 0 1477. 0 -
14 44954 0O T1. 5 17 = 1545 0 1¥¥7F. 0O —
15 424720 arF.z2 17 3 111=.0 10190 12520
16 ZO3057. 0 24 = 17 S 13==_0 16550 135=. 0
1F FIEEIEL. 0 [=F- S 17 1 1305, 0 - -
Type 5 Radar Waveform_4
Bur=t False Chirp Homber of
Bur=t ID Dff=et . Tidth Pulses per |PRI-1 {os) [PRI-? {us) [PRI-3 (us)
Fidth (u=)
{us) {Mz) Burst
0 11866450 66, 3 b 1 1267.0 - -
1 51293.0 63.5 b 1 1606, 0 - -
2 4145760 51.3 b 1 1686. 0 - -
3 fralar.ao Bh. 2 b 1 1644 0 - -
4 1141882, 0 64, 2 b 1 1161.0 - -
5 6510, 0 936 b 3 1419.0 1895.0 19890
6 JE3180.0 836 ] 3 1936.0 1073.0 1645.0
Fi Fa3EEe.0 B33 ] 1 1837.0 - -
Type 5 Radar Waveform_5
Buor=t Pul Chirp Humber of
Bur=t ID Dff=zet e ¥idth Fulses per |FEI—1 {(us) [PET—2 (us) ([FRT—3 (us)
¥idth (ux)
ons T Burst
i} GZ4E9E. 0O a7.0 13 3 1040, 0 1233.0 1401.0
1 SIT4G1 .0 B3 7 i3 1 1E365. 0 - -
b4 1864080 2.0 13 z 10av¥. o 1762.0 -
3 381393, 0 95, 3 13 ] 1977.0 1471.0 1987.0
1 GO1008. 0 62,1 13 1 1093, 0 - -
5 S0S063. 0 54,1 13 1 1694, 0 - -
6 152777.0 6.8 13 z 1713.0 1636, 0 -
[ 366305, 0 e, 2 13 z 1446, 0 Z000, 0 -
8 E72788.0 23.0 13 3 1376.0 1891.0 1768. 0
9 TE3003. 0 &0, 8 13 1 1146, 0 - -
10 134056 0 23.0 13 3 16430 15920 1580.0
11 342207.0 EL.7 13 1 1187.0 - -
12 5477E1.0 847 13 3 1002, 0 1722.0 1593. 0
13 TE4Z01.0 a1.8 13 3 1798, 0 1728.0 1272.0
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Type 5 Radar Waveform_6

Buor=t Ful=e C]_iirp Humber of
Bur=t ID ﬂifset width (us=) '(;]1:1)1 §ﬂ§§5 per |[PRI—1 {(u=) |[PET—2 {(u=) ([PET—3 (u=x)
o 101532.0 GT7. 2 14 z 1981. 0 1000, 0 -
1 794512, 0 TE. 5 14 z 1514. 0 1807. 0 -
2 456542, 0 6. 5 14 3 1552. 0 1732. 0 17980
3 GEz450. 0 Y. T 14 1 1764. 0 - -
4 TYEST. 0 56. G 14 1 1588, 0 - -
5 Z70Sz2. 0 0.3 14 z 1852. 0 1703, 0 -
6 463360, 0 26, 4 14 3 1036. 0 1705. 0 1032. 0
7 GEEFT4. 0 2.5 14 z 1961. 0 1813. 0 -
8 53939. 0 73,8 14 z 1437. 0 1133. 0 -
a Z47025. 0 3.3 14 z 1944. 0 1643 0 -
10 4395140 7.4 14 3 1463. 0 1808, 0 18220
11 G34452. 0 78.0 14 z 1011.0 11260 -
1z 30035, 0 7.6 14 3 1454. 0 16250 1565, 0
13 zzEzeE. 0 G9.5 14 z 1657. 0 16220 -
14 416357.0 9.6 14 z 1902. 0 1746 0 -

Type 5 Radar Waveform_7

Burxst Pul Chirp Number of

Bur=t ID Dffset e Tidth Pulses per |FRI-1 f{us) [PFEI-2 {(u=z) |[FEI-3 (u=)
¥idth {u=)

ns (MH=z) Burst
1]} 833733.0 51.4 5] 1 1675. 0 - -
1 gB31.0 94.0 ] 3 1339.0 1212.0 1031.0
2 2¥2367. 0 53,8 =} 2 1872.0 1404 0 -
3 R3B0OEE. 0O a5, 9 ] ] 1945 0 1639. 0 135850
4 So0za8. 0 fl.& 5] 2 1291.0 1602, 0 -
5 1064173, 0 B7.2 ] 2 1335. 0 1482. 0 -
G 240367, 0 51,2 =1 1 1051.0 - -
T ROZ1ER. 0O a7.o ] ] 1165. 0 1647 0 1721.0
8 TESEES. 0 El.4 5] 1 16585, 0 - -
a 10327684, 0 60.5 ] 1 1672. 0 - -
10 207634, 0 1. T =1 1 1955, 0 - -

Type 5 Radar Waveform_8

Burst Fulse Chirp Homber of

Burst ID Offset . Yidth Pulses per [PRI-1 (us) [PRI-2? {us) [PRI-3 (us)
Fidth (us)

{us) {MHz) Burst
1] G4 7995, 1 a9.1 G 3 16400 1268.0 1381.0
1 1011165, 0 927 b K] 1008, 0 13582.0 1215.0
2 1ave26E0.0 .8 5 2 1237.0 1097.0 -
3 2409190 60,7 g 1 1784.0 - -
4 B04266, hd. 1 G 1 1515.0 - -
L SR04, 0 Gz 4 g K] 1481.0 1380.0 16310
6 1329367, 0 9.5 5 2 1671.0 19600 -
T 19R990, 0 id. B g 2 1660, 0 1489.0 -
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Type 5 Radar Waveform_9

Bur=t P Chirp Humbexr of

Buor=t ID Offset widih (u=) |Fidth Polses per (FET—1 f{as}) [PET—=2 {(us) |[PREL—3F {(us)
= = Burst
o 254554, O 95, 5 19 = 1554, 0 1063, O 1175. 0
1 SSE9E4. O F4.5 19 = 1593, 0 1551. 0 —
-3 539551, 0 55. 5 19 = 1531. 0 1252, 0 —
3 S3EE0. 0 55, 4 19 1 1509, 0 — —
4 215395 0 86, 7 19 = 1570. 0 17730 1328, 0
s SE9EET. 0 &3 3 19 1 1520. 0 — —
= EZzdSE. O &350 19 1 1043, O — —
7 44535, 0O 54, 5 19 1 1674, O — —
= 195595, O RN 19 = 1511, 0 1023, 0 1300, 0
= S4S402. O 5. ¥ 19 = 1551. 0 1677. 0 =000, 0
10 EO3E3E. O s0. 5 19 1 1193, 0 — —
11 EEEZ. O 54.1 19 = 1559, 0 1730.0 1555. O
12 17ETES. O E5. 5 19 1 17900 — —
13 aS1432. 0 7. = 19 1 1918, 0 — —
14 ASEEE. O EENE] 19 = 1514, 0 1014, 0 1125, 0
15 TIS7. 0 S51.6 19 = 145, 0 1545, O —
16 159621, 0 66,5 19 = 1554, O 1169, 0 —
17 12021, 0 4.2 19 = 1453, 0 1665, O —
18 AGEZI0E. O 54.8 19 1 1957. 0 — —
Type 5 Radar Waveform_10

Bur =t Paloc Chirp Humber of
Burst I Offset Widih {u-=) |Fidth P ses per ([PET—1 {us) |[PET-—2 {(us) |[PET—3F {(u=s)

s = Bur =t
o 552552, 0 3.0 15 1 1744. 0 — —
1 145755, O T4, 5 15 1529, 0 1295, 0 —
= 10282, 0 E5. ¥ 18 1 170=. 0 — —
=3 459940, 0 S59.5 15 = 1020, 0 1901, 0 1085, 0
4 300635, 0 S5. 5 15 <] 147=. 0 1594, 0 1745, 0
= 125749, 0 7.3 15 E] 1447 0O 1243 0 10410
1 ZQ0EEE. O ES. 1 15 1 138E. O — —
7 450500, O S1.3 15 = 1556, O 1904, O —
& E135452 . 0 E3. 5 15 1 1145 0 — —
] 105594, 0 a3, 7 18 = 1az=. 0 14z0. 0 1197.0
10 2TOSEE. O 53.0 15 1 1595, O — —
11 AF0ES1. 0 Fo.1 15 = 1566, O 15&7T. 0 —
12 E91559. 0 95. 0 18 = 1251, 0 1044, O 11290
13 29005, 0 95, 6 15 = 190E. O 1304, 0 1504, 0
14 2EOZT9. 0 F3.1 15 = 1453, 0 1335, 0 —
15 411475 0O L] 15 = 1113 0 15371.0 —
16 ET73089. 0 E4.8 15 1 1575, 0 — —
17 SOZE2. 0 23.0 15 =] 1490, 0 1070, 0 1574, 0

Type 5 Radar Waveform_11

Bur=t P Chirp Humbexr of

Buor=t ID Offset widih C(a=) 'E;]n}th guls:s per |[PEI—1 f{us) |[PEI—=2 {(us) [PET—3 {(u=s)}
= = ar =

o =1 7405, O E] 19 = 1521, 0 1702, 0 1975, O
1 70140, 0 s52. 1 19 = 1569, O 1954, O —
-3 szz0zs. 0 53. 5 19 = 1511. 0 1775.0 1001. 0
3 47111.0 55. 5 19 1 1027. 0 — —
4 199535, 0 =t =] 19 1 1651, 0 — —
= S51466. O GERE] 19 = 1945 0O 1754, 0O —
= EOSESE. O @14 19 = 1095, O 159, O 129z, 0
7 25113, 0 L] 19 = 1529, 0 1200, 0 1785, 0
= 150465, O FE. 4 19 = 177, 0 1505, O —
= SEZEE4. O 5. = 19 = 1153, 0 1507, 0 1013, 0
10 A4EE404. O 81.8 19 = 1715, 0 1455. 0 —
11 2390, 0 96, 1 19 = 1002, 0 1502, 0 1519, 0
12 161229 0 ] 19 = 1890, 0 1724 0 1826, 0
13 S13438. 0 sS40 19 = 1315, 0 1586, O 1856, 0
14 4EEAET. O s0.0 19 = 1115, 0 1527, 0 —
15 S16959. O 87.6 19 = 1500, 0 1554, O 1515, 0
16 143402, O GG, 4 19 1 155z, 0 — —
17 Eo4808. O N 19 = 1592, 0 1121. 0 1521. 0
18 447661, 0 88. 9 19 = 1254, O 1052, 0 1131. 0

111 of 230




VT4

Report N0.:2207RSU003-U3

Type 5 Radar Waveform_12
Burst Pulse Chirp Humber of
Burst ID 0ffset ¥idth (us) Tidth Fulses per |[FRI-1 {us) |[PEI-Z? {(uns) |[FREI-3 (us)
{us) {MHz) Burst
1] 12692000 g5.3 [ 3 1514.0 1530.0 1257.0
1 253100.0 832 [ 2 1226.0 18258.0 -
2 BEE332. 0 B8l & 1 14950 - -
3 a0E7EE. 0 gl.6 [ Z 1130.0 1327.10 -
4 1231206, 0 gz.0 5 Z 13858.0 1405. 0 -
L] 2235815.0 B5.3 & 1 12960 - -
6 B4RSEY. 0 0.8 [ 2 1432.0 1514.0 -
[ ge3966. 0 fl.8 [ 2 1335.0 10920 -
] 1192594, 0 GE. 6 [ 1 1188.0 - -
Type 5 Radar Waveform_13
Bur=st Pul=e l:l_lirp Humber of
Bur=t ID ODffset width (u=) ¥idth Pul=es per |FET-1 {(us) |PET-2 (us) |[FET-—3F (us)
ns x Buorst
a 1271587.0 E5. 5 11 1 1433. 0 - -
1 349250, 0 g85. 5 11 3 1957, 0 1931.0 135830
z ETZE55. 0 83.5 11 3 1255. 0 17620 1a74. 0
3 FORSR3. 0 53. 4 11 3 1253, 0 1221.0 1v41.0
4 SazRa. 0 91.85 11 3 1175. 0 1930, 0 1971.0
5 FI2Z056. 0 55. 6 11 3 1030, 0 1588&. 0 1659 0
& 4R545. 0 e 2 11 b5d 1827. 0 1584 0 -
T TETI19.0 221 11 3 1831. 0 1894, 0 1435, 0
8 T1956. 0 Tl. 2 11 b5d 1657, 0 1577. 0 -
9 Za5T09. 0 B4, 3 11 1 1240.0 - -
10 515311.0 2.0 11 b=4 1545 0O 14220 -
11 T41504. 0 g0. 5 11 2 1393.0 1625. 0 -
12 444550 a95. 2 11 3 18685. 0 1101.0 12900
Type 5 Radar Waveform_14
Buor=t Pul=e C]_lirp Humber of
Bur=t ID %Ef-}set ¥idth (u=) Ti d:::ljl ;3::5 per |[PEI—1 f{u=s) |[PET-—2 {(ux) ([PRT-—3 {(ux)
1] 245156, 0 245 1z <1 1182. 0 122v. 0 1623. 0
1 4EES516. 0 o, 9 1z =2 1003 0 1666, 0 -
2 GE4240. 0 0.0 1z 1 1132. 0 - -
3 1E7&S. O 1= =} 1z <1 171vV. 0 1494 0 1547. 0
4 223440, 0 EY.B 1z 1 1154. 0 - -
5 425755, 0 95. 65 12 < 1927.0 1566, 0 1546, 0
6 B37211.0 5.1 1z =2 12¥3. 0 1511. 0 -
T Sd4z670. 0 99, 2 12 < 1323. 0 1vaz.0 1585, 0
8 1975720 E7. 4 1z 1 1144 .0 - -
o 404475, 0 S5z, 1 1z =4 12585. 0 19720 -
10 G122E5.0 ¥3.3 1z = 1276, 0 1025. 0 -
11 Silv434. 0 55.0 1z < 1440, 0 1775. 0 1325.0
12 171975, 0 52,5 12 = 1590, 0 1064, 0 -
13 ITOSST. 0 B 5 1z 1 18653, 0 - -
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Type 5 Radar Waveform_15
Bur=t ID SFfoct ﬁ‘i‘ﬁ:]‘i Cas) E]ili.ll;l’; gﬁl’ii ;fr PET—1 (u=x) |PET—2 (u=)} |PET—3 (u=)
s = nr =t
o 5126920 TE. 4 14 = 1176. 0 1832. 0 —
1 G95114.0 E0. 5 14 1 1664, 0 — —
z 1zE384.0 51.5 14 1 1017. 0 — —
3 F08506. 0 293 14 S 1745 0 13620 16060
4 4904350 1.5 14 = 10810 1864, 0 —
s GT3E13.0 4. 4 14 1 1047. 0 - -
6 1057600 T4 T 14 = 1608 0 1167.0 —
7 SETEE0. O T4 T 14 = 1003 0 1083 0 —
) 4GE203. 0 0.9 14 S 1987. 0 1389 0 14370
) GEO30E. 0 G1. 6 14 1 1772. 0 - -
10 31660 555 14 5 13120 1950, 0 1751.0
11 ZES170.0 = 14 1 13410 — —
1z 446557 0 55 G 14 1 1603. 0 — —
13 GZE3I46. 0 G4 T 14 1 1307 0 - -
14 0996 0 7.2 14 S 1234. 0 1983 0 1004 0
15 Z427EE. 0O GE. T 14 1 1486 0 — —
Type 5 Radar Waveform_16
Burst Fulse Chirp Humber of
Burst ID l%ff-}.;et ¥idth (as) T_iﬁt? Pulzes per (PEI-1 {us) (PEI-Z (us) [PRI-3 (us)
us a Burst
1] 7B4953. 0 620 & 1 1443.0 - -
1 107&EE32. 0 7T f Z 1662.0 12450 -
Z 9156, 0 034 G 1 12080 - -
3 391114.0 ar. 1l G 3 1137.0 1935.0 1851.0
4 7l3z24.0 a58.56 G 3 1691.0 1427.0 1994 0
L] 10365290 88,3 g 3 1345.0 1289.0 1005, 0
6 29320.0 Tl.6 g Z 1714.0 1284.0 -
[ 381911.0 g2, 6 g Z 12220 1989.0 -
& GTREEE, O B1.7 & 1 1082, 0 - -
Type 5 Radar Waveform_17
Burst Fulse Chirp Humber of
Burst ID l%ff-}_:et ¥idth (us) T:;:ﬁt]}l Polzex per |[PEI-1 f{us) |PEI-2 (us) |[FRI-3 (us)
us z Burst
1] So7341.0 4.4 T 2 1780.0 1182.0 -
1 1188872, 0 R2.T T 1 1740.0 - -
2 281078, 0 67.4 T 2 1209.0 1165.0 -
3 EF1E21.0 E5. 4 T 1 1640.0 - -
4 SE2903. 0 3.4 T 1 1123.0 - -
5 1162810, 0 60,2 T 1 1911.0 - -
6 244881 0 95.4 T 3 1390.0 1407.0 10587.0
i B3R40Z2. 0 TE. 2 7 z 1641. 0 1535, 10 -
] azE1Z. 0 78.8 7 z 119210 1636. 10 -
a 1117820, 0 B0 3 7 1 11E9.10 - -
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Type 5 Radar Waveform_18
Bur=t Fulse Chirp Humber of
Bur=t I DfEFfFzet ®idth f{us=) waidth §d5:5 per |[PET—1 [{uo=s) |[PET—2 (u=<) |[PET—3 (u=)
o 1539044 0 215 14 e 12410 1270.0 13160
1 332711.0 525 14 z 1448. 0 1893 0 -
2 EZ2V180.0 BE5.1 14 1 1286, 0 - -
3 TlEzEz. 0 o0z 14 3 1105. 0 1998, 0 1072.0
4 115566. 0 T5.0 14 = 1642, 0 1762. 0 -
5 309227.0 T34 14 z 1093, 0 1117.0 -
[ BEOZ230%. 0 Fo.o 14 = 1577. 0 1280, 0 -
T E2E119. 0 s0.0 14 z 1082, 0 1241.0 -
a8 217351.0 25. 4 14 e 1492 0 1042, 0 11510
9 ZEBEEIE. O E1.0 14 1 1645, 0 - -
10 472210, 0 B3. 2 14 1 16686, 0 - -
11 ET1Z23. 0 87.8 14 3 1Z262. 0 1262, 0 1082, 0
12 G5130.0 B4 .3 14 1 1515. 0 - -
13 ZE1823. 0 51.3 14 1 1410.0 - -
14 4535751. 0 21.1 14 <] 1480, 0 1416. 0 15550
Type 5 Radar Waveform_19
Burst Pulce Chirp Humber of
Burst IN 0ffset ¥idth (us) Tidth Polses per |PRI-1 {us) [PRI-2 {us) |[PRI-3 (us)
{us) (MHz) Burst
1] 1031424.0 ol [ Z 14290 1607, 0 -
1 T36E6. 0 95 5 & 3 15458.0 17100 1274.0
2 J9e420.0 TE. & 5 Z 1035, 0 194, 0 -
3 T1919z.0 gz, 4 5 Z 1444.0 1317.0 -
4 1041538, 0 713 & Z2 1254. 0 1540.0 -
h 338585.0 901 & 3 14490 1151.0 12450
[ 356605, 0 g9 & 2 17,0 1462.0 -
[ GBTER95. 0 69.0 [ 2 1147.0 1312.0 -
& 1001044, 0 97 6 [ 3 1236.0 1662, 0 1332.0
Type 5 Radar Waveform_20
Burst Ful Chirp Humber of
Burst ID Dffset "d:]‘i {us) Tidth Pulses per |[PEI-1 f{us) [PEI-2 (us) |PEI-3 {(us)
{n=s) B s {WH=x) Bur=t
(1] 934711, 0 ET. 4 10 1 1497.0 - -
1 2373350, 0 Bl.5 10 1 1593.0 - -
2 479544, 0 ET.3 10 1 1314.0 - -
3 Fez4351.0 B5. 3 10 1 1196.0 - -
4 S51240. 0 857.5 10 3 1057.0 1705, 0 1953, 0
5 205057, 0 Fl1. 4 10 1 1257.0 - -
6 4501351, 0 BO.0O 10 1 1554. 0 - -
T 5314595, 0 g2, 1 10 2 1650.0 1099, 0 -
i S32815.0 9.9 10 2 1532.0 1414. 0 -
9 175255. 0 53,49 10 1 1104.0 - -
10 4159334, 0 95 4 10 3 1347.0 11850 14593, 0
11 BE07E5. 0 95, 7 10 ] 1512.0 1122, 0 1305. 0
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Type 5 Radar

Waveform_21

Burst Pal Chirp Humber of
Burst ID Dffset '-&:ﬁ {us) Tidth Polses per (PRI-1 {us) |[PRI—2 (us) |[PRI-3 {(us)
{us) B . (HHz) Burst
1] 1086336, 0 ] g 1 1055, 0 - -
1 1776820 a7. 7 g 3 1364.0 1363.0 1650, 0
2 467945, 0 g2.4 g 2 1747.0 1896.0 -
3 TROZE04. 0 63T g 1 1898.0 - -
4 10453306, 0 63.5 g 2 1886.0 1695, 0 -
5 142285, 0 R3.2 g 1 1BES. 0 - -
] 432283.0 3.2 g 2 19950 1431.0 -
[ Tezens. 0 gl.5 g z 1385, 0 1575.0 -
8 10123680, 0 95.6 g 3 1021.0 1397.0 1417.0
9 106154, 0 86, T g 3 1727.0 1870.0 1501.0
Type 5 Radar Waveform_22
Burst Pul Chirp Humber of
Burst ID 0ff=et '-‘1:]‘: (us) Tidth Fulses per [PRI-1 {o=) [PRI-Z (u=) [PEI-3 (us)
{us) * s z) Burst
0 440052, 0 95,5 i 3 1554.0 1965. 0 1575.0
1 Te4hTE.0 F5. 1 T 1 1141.0 - -
2 10ERE04. 0 BT 3 T Z 1857.0 18235.0 -
3 radon. 0 93,3 i Z 1079.0 1622. 0 -
4 401451, 0 g4, 7 i 1 15871.0 - -
LT F23e10.0 7l.a T 2 1743.0 1731.0 -
L] 1045320, 0 09,8 T 3 1281.0 1783.0 1360.0
[ 3Evel.0 E7. 4 i 1 1932.0 - -
8 361TE3.0 60,7 T 1 15020 - -
Type 5 Radar Waveform_23
Burst Pal Chirp Humber of
Burst ID Dffset '-d:]‘i {us) Tidth Polses per (PRI-1 {us) |[PRI—2 (us) |[PRI-3 {(us)
{us) B =L | (e ) Burst
1] G16117.0 62,6 g 1 1739.0 - -
1 a0v0es. 0 B0 6 g 1 12880 - -
2 1187387, 0 R7. B g 1 11020 - -
3 289545, 0 82.8 g 2 1343.0 1080, 0 -
4 BTOE25.0 4.3 g 2 1451.0 1272.0 -
5 G71417.0 66, 1 g 1 1076.0 - -
[ 1161696, 0 3.6 3 1 18200 - -
T 2B3183.0 Q2.6 g 3 1919.0 1715.0 1517.0
8 R43161.0 95,9 g 3 16920 1B23.0 1541.0
a a34%31.0 E1.0 a 1 196580 - -
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Type 5 Radar Waveform_24
Bur=st Ful Chirp Humber of
Burst ID Dffset e Tidth Pulses per |[FEI-1 {us) [PEI-2 (us) |[PEI-3F (us)
¥idth (unx)
s F Burxst
1] 936532, 0 1.1 11 2 19655, 0 1055, 0 -
1 181749, 0 EY.Q 11 1 1800, 0 - -
2 422938, 0 o0, 4 11 3 11vo.0 1324.0 1310.0
3 GE5200. 0 54,9 11 1 1326. 0 - -
4 QOE00E, O 944 11 3 1913.0 1670. 0 14565.0
5 151908, 0 53,1 11 1 1857.0 - -
] 394182, 0 EY. T 11 1 12658.0 - -
T 534221, 0 94,3 11 3 1867. 0 12390 1554. 0
8 BYE47E. 0 B3, T 11 2 1766.0 1965. 0 -
9 122124, 0 B2, 8 11 1 1215.0 - -
10 63465, 0 §1.9 11 2 1803, 0 1865. 0 -
11 GO5446, O BE5. T 11 1 1454, 0 - -
Type 5 Radar Waveform_25
Burst Fulse Chirp Humber of
Burst ID 0ffset ¥idth (us) Tidth Pulses per |[FRI-1 {us) |[PEI—2 {us) |[FEI-3 f(us)
{us) (MHz ) Burst
1] 11290585, 0 a7.b5 & 3 1067.0 1878.0 1742.0
1 122v39.0 98,0 [ 3 1106. 0 15E7. 0 1762.0
2 4484350 i & 2 1519.0 1771.0 -
3 Te8z08.0 B3.2 G 1 12583.0 - -
4 1082112, 0 1.1 & 1 1475.0 - -
L g3105.0 890 g 3 1457.0 1337.0 1573.0
6 406145.0 4.1 [ 1 1953.0 - -
[ 274230 g5 7 [ 3 19620 10858, 0 1561.0
8 1051657. 0 8.3 & 2 1136.0 1173.0 -
Type 5 Radar Waveform_26
Bur=t Ful=e C]_lirp Humber of
Bur=t ID %Ef-}set ¥idth fus) '(;]Il{:])l %i::s per |[PEI—1 {(u=s) |[PET—2 (u=) ([PET—3F (u=)
1] 2435355, 0 Q2.3 15 3 1135. 0 1sz0. 0 19240
1 205425, 0 Tz, 4 15 = 1920, 0 1491. 0 -
=2 SJETES1.0 B3. 2 15 1 1=04. 0 - -
3 555524, 0 3.7 15 3 192350 1055, 0 17550
4 Zovi. o 951 15 3 1z05. 0 11s2. 0 15350
L 153135.0 99 4 15 3 12655, 0 1150.0 10290
3] 35491350 54.9 15 1 1950, 0 - -
T BE45593. 0 BE5.0 15 1 1211.0 — —
8 TEETTS.0 L= Ir =1 15 3 1045, 0O 1550, 0 10500
o 151169, 0 =T = 15 1 1551, 0 - -
10 Sdz54z. 0 55. 6 15 1 1372, 0 - -
11 525615, 0 TE. 4 15 = 14020 1094, 0 -
12 TO4419. 0 S0. 6 15 = 17520 1z42. 0 -
13 135477. 0 Tr. 4 15 = 1964, 0 176350 -
14 319551, 0 TS5.5 15 = 1701, 0 1515. 0 -
15 EO01917.0 55.0 15 1 1554, 0 - -
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Type 5 Radar

Waveform_27

Burst Pulse Chirp Humber of
Bur=st ID Dffset . ¥idth Pulses per |FRTI—1 (u=) [PET-—Z2 (us) (PRT-3 (us)
¥idth (ux=)
(us) (WH=z) Burxst
1} QOE3E7.0 91.2 =] 3 1403. 0 1715.0 1553. 0
1 166024 .0 ¥3.0 =] 2 17950 1852 0 -
2 3967R1.0 fo.2 =] 2 1355. 0 1793.0 -
3 B39713.0 ET.0 =] 1 16135. 0 - -
4 gE0310. 0 T7. 8 =] Z 1405. 0 1962, 0 -
5 125451.0 fl.1 =] 2 1344. 0 1265. 0 -
6 SETESZ. 0 Ed4. 5 =] 1 1761.0 - -
T B09505. 0 3.9 =] 2 1032. 0 1z01.0 -
8 552514, 0 BEG.9 =] 1 10435, 0 - -
a SEYF3.0 532 =] 1 16587. 0 - -
10 3350220 B3.6 =] 1 1313.0 - -
11 RE0100.0 sZ2.0 =] 1 16450 - -
Type 5 Radar Waveform_28
Bur=st Pl Chirp Homber of
Bor=t ID Off=zet widih C y (®ideh Pulses per ([FPET—1 f{us) |[PET—2 {(us)} [PEI—3 {u=s)
= * == (EH=} Buorst
[1] 17779 0 T1.1 19 = 1474 0 15374 0 —
1 41622 0 649 19 1 1532 0 — —
] 194575, 0O 4. T 19 1 1045 0O — —
3 S4E901. O 858. 5 19 E] 1191, 0 15589, O 1171.0
4 EO01585. O a0, 1 19 1 1350, 0 — —
5 ZEvdd. 0O 7Z. ¥ 19 z 1S58, O 1224, 0 —
& 17EOSS. O vE. 8 19 z 1468, O 1925, 0 —
7 SZESE1. O s5.5 19 E] 1922, 0 1515, 0 1033, 0
a8 ATOESS. O a87.2 19 = 1090, O 1208, 0 1361, 0
a Z@T0. 0 81.3 19 z 1466, O 1Z48. 0 —
10 1EE07S. O EERE 19 ] 1632, 0 14235, 0 1311.0
11 SOSE0D. O 63. 7 19 1 1627.0 — —
12 AGZEZES. O Bz. 8 19 1 17T&7.0 — —
13 S123665. O 86, 2 19 = 1438, O 1520, 0 1179.0
14 137605, O 71.2 19 z 1830. 0 1315. 0 —
15 ZE9591. O g5, 1 19 <] 1865, O 1195, 0 1015. 0
16 443645, O 65, 2 19 1 1430. 0 — —
17 95142, O 9. 3 19 z 1114.0 1726, 0 —
18 119089, 0 E5. 9 19 1 1794.0 — —
Type 5 Radar Waveform_29
Bur=st Pul=e C]_lirp Homber of
Bur=t ID Dffzet widih fu=) |¥idth Pulses per |[PET—1 {(us) [PET—2 (u=) |[FPET—3= {(u=)
s = Buor=it
1] 30342350 1.5 17 = 1155. 0 1vz0.0 -
1 ATETEZ. O Sz.0 17 k<] 1309, 0 1635, 0 1755, 0
2 54Z721.0 95 2 17 3 19120 128350 15550
K 112181. 0 s0.0 17 1 1320. 0 - -
4 Z5ZE05. 0 TE. 0 17 = 111&. 0 1553, 0 -
5 AE198E. O =4.0 17 = 1467. 0 1531, 0 1303, 0
3 BEE51E. 0 .7 17 = 1662, 0 1275, 0 —
K 91045. 0 B0 7 17 1 1974 0 - -
=3 ZE1E54. 0 Fl.z 17 = 141=. 0 18635, 0 —
o 432055, 0 G7. 5 17 = 1451, 0 1zoz. 0 -
10 GO03016. O 4.4 17 = 1174. 0 1024. 0 —
11 59913 .0 TE. 5 17 = 15492, 0 11920 -
12 240262, 0 gz.9 17 z 1515. 0 1583, 0 -
13 409925, 0 Qo5 17 3 1235, 0 1826, 0 17330
14 ES0S4E. O az. 9 17 = 1305, 0 1277.0 1366, 0
15 ABFE3. 0 s57.0 17 k<] 1510. 0 1667. 0 1735.0
16 2194740 g52.7 17 = 1554, 0 153750 -
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Radar Type 6 — Radar Statistical Performance
Trail # 1=Detection Trail # 1=Detection
0=No Detection 0=No Detection
0 1 15 1
1 1 16 1
2 1 17 1
3 1 18 1
4 1 19 1
5 1 20 1
6 1 21 1
7 1 22 1
8 1 23 1
9 1 24 1
10 1 25 1
11 1 26 1
12 1 27 1
13 1 28 1
14 1 29 1
Detection Percentage (%) 100%
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Type 6 Radar Waveform_0

M |0 ! 2 ) ‘

1] BEEE 5430 5357 bE54 BET3
L ET0E BG4 E344 259 5311
10 5387 BE20 Bh05 B4 5433
15 B398 EE3Y B354 E2R4 272
20 5470 BdE7T BRaY BE5G 55TE
25 E231 E2ER ET0& EBZ20 ERTZ
30 EBEO ER40 5385 et 54h1
35 295 5594 5291 BETE b474
40 E333 E30Q BGEE E350 E4RZ2
45 B435 BE47 5368 BEST BEEZ
50 EE33 E43R EGag E455 5366
L 5342 2985 &30 5450 5571
&0 Edi54 £330 E410 7T B445
65 5340 420 5401 R450 5354
70 Lt 5435 5492 554 5551
h E414 EZER B3E0 RES3 BERYT
g0 5400 478 5261 Latal i) 5655
85 Edi63 EEg] B36T E310 5389
a0 E454 Eh44 5268 B35T BEET
L L E203 E2T4 ELT4 EER3 ERTE

Type 6 Radar Waveform_1

Fra |° 1 2 : :

o E435 bBEgd 5283 £340 B415
L E2T2 EETO E410 432 ER18
10 705 B40% 546 B354 5454
15 E454 714 Bda7 Lzt BERE1
20 EE31 BE36 EROE EB86 5511
25 455 5605 465 B335 5564
30 e 439 5447 saa0 L
35 E2T1 EEah EhE2 E363 5383
40 BE47 R392 R4hR1 Fd44 5382
45 EE19 5705 B424 317 5283
50 EGo4 ERZ24 E420 EET4 5389
L F4440 431 5700 REZ20 BE3T
60 BZ205 5366 5530 53594 5376
65 E530 BET1 E423 EERa 5494
T0 R357T R4586 F414 RRZ23 5365
(L 5395 BB3Y B3T2 hd5d B266
80 Edi63 E2ED 53381 EB13 E689
85 E236 EBE3 EE14 EE32 BE316
a0 B326 5338 =it 5380 5585
95 E3TT 374 5380 LSt ERO0
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Type 6 Radar Waveform_2

Lo G |2 1 ? 3 1

0 E580 5433 5704 B404 5635
L E314 EROZ 5404 ERGE B2E0
10 EE3T BET3 =ty EEES E475
15 B366 5570 5722 B275 5457
20 ET05 B445 BATE E4584 5364
25 EEET EET1 54348 =t atate) EEES
30 B42h 5454 5340 E511 5459
35 E470 5301 E3E8 E503 B30z
40 ERS3 B305 EAo1 Edd1 BEED
45 B412 BE0Z 5255 BdgZ BEG9
50 EGES E4E0 ET10 E334 B2 76
L E2ET BA25 ERTa EZ65 B402
60 F319 5EES BRGA EEGT 5206
66 F343 B4ES ET01 EETT B4ET
70 E300 E410 E405 E3T6 B482
FiLs B0 5430 BEZ23 B453 5351
80 EERZ B274 ERZ2E L 1ot ET1Z
85 E352 BROT E419 E360 EEaG
a0 B&T0 5397 BET4 B4EZ 5550
a5 EZE1 B430 ERTZ EEET EERE

Type 6 Radar Waveform_3

et ° 1 2 3 1

0 B3T3 BETZ E540 EEEE B4TT
L B4E3 EE17 EERQ BZ83 ERE4
10 BEGS 5452 EZR3 BE61 B4596
15 BEES B4073 EGT3 Bzaz E470
20 EEOO B305 E387 E4ET BG20
25 5409 5399 ER43 BEZZ 5320
30 5314 5411 B4R5 BEE3 BZ59
35 BA15 B30z EZE1 E281 B313
40 G422 BEES B354 5435 BR95
45 G295 BESH ET24 EG1G ERTE
&0 EE44 BA35 EGEE 5324 ER3E
55 G595 5455 ERSZ B204 5465
&0 B2TH 5453 Bdi54 EE04 5395
65 EE20 B345 E3E1 5365 E42h
70 5490 BEES B366 5359 B354
75 5438 5367 B454 ERGaz BRO1
80 ERO4 B470 E270 E2Ed B394
85 G712 BETS E355 BETT B2a7
an 5475 5304 Fd14 B5Z9 Bd36
a5 BE0S ERE3 E28T B339 EREO
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Type 6 Radar Waveform_4

et |0 1 2 3 1

0 BA2E E435 EETE E261 BEaT
L 5495 5E35 Bhdd Bd45 BZE6
10 5402 5294 B351 BE1T G551
15 BE20 5301 E337 BEEZ EROS
20 5455 5425 E254 5430 5261
25 EEO5 E250 EGES B362 BGTS
30 5365 BETS B437 B45T BEE0
35 B4873 EE22 F434 Eyoz B263
40 BEE0 GROS B435 BERZT BZ275
45 B85 5307 E471 5365 5323
50 B335 B2EZ E413 B3B5 ER4Z
L BE45 BE36 B454 BYzZ E515
&0 BA40 E440 ETO5 B346 B241
65 5230 5715 B357 E504 BEG5
70 E407 EE4D BRSO EEOT B342
75 5325 5333 EERA BEGT 5721
80 BA05 B2E2 FEE1 274 B4 76
856 5711 BZOT EGRS B264 B473
90 BE35 5400 EERZ 5431 5331
a5 BAS4 B37H ERST B5E6 5382

Type 6 Radar Waveform_5

TG |° 1 2 3 1

1] 5405 B&TH BE1Z B41Z ER39
L ER3T EEG1L ET1D E493 5333
10 B&12 B335 BETH BE35 B264
15 BER0 B307 5352 B379 B419
20 BA31 E365 B3T3 B403 B209
25 B&35 ETO5 BEDS 5404 BG4
30 5325 F413 5R39 5324 BET1
356 E318 ERGT BE15 EETE 5346
40 E445 364 E432 E3E4S EZER
45 B37H L 5EZ24 5263 BET4
&0 £313 EROZ2 BERS B486 E2ED
L 5450 EETS EES3 EEd4 53349
60 5491 L 5712 5451 BEES
65 B326 ET14 EE20 5485 BGEG
0 &35 5355 EES5 B0 ==
il 5255 E415 5715 5350 5337
80 E473 EGED BEGZ B260 5386
856 ET04 F427 E409 B695 ETLT
a0 5437 E265 5E20 5425 5445
a5 ERO1 EZT4 E450 B314 B4TT
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Type 6 Radar Waveform_6

TG |° 1 ? 3 1

0 BEAS 5438 5445 BET3 BZ5d
L BAETE B485 E319 BGTE Ey0o
10 B&42 5401 B3TH B296 EERG
15 B2ER 5302 5410 5330 EET1
20 B427 E322 5307 B355 EGE2
25 BE3T 5435 5477 BE2T B445
30 BERS B252 BEZ5 5363 E&0Z
35 E453 B2aY BADE B352 EE11
40 BE25 G504 54248 5255 ETI0
45 B4R8 B326 BETT EB15 EREO
&0 BR3S B354 B470 5333 Bd47
&5 B444 B339 5397 BG4 E285
60 5R04 G465 5570 Bz50 53504
&5 BAld EE45 E315 B241 E263
T0 EE15 BEg3 EEBE3 BETZ E5Z4
75 G649 5702 5275 5350 E514
80 E407 B3T3 5380 EESE B4z
85 5320 BETZ E475 EEET 415
a0 5310 5443 5E0Z 5554 EBGZ
a5 E485 BG4 T BR0S B4 75 EROO

Type 6 Radar Waveform_7

Lo |2 1 ? : 1

0 B345 BETS 5354 Ez59 BE01
L ET18 EEOS B304 E363 ERZ20
10 EET3 BEEE B417 B491 5E30
15 F343 5428 BR13 BE375 BZ255
20 E435 5391 E345 E4E4 5349
25 E4R3 5435 BE39 EES1 B
30 ERSE 5442 5714 Ll 5515
35 E325 BE02 B378 E432 EE41
40 5350 EE0g 5374 BZT2 EBZ3
45 ERSG 5E90 ER42 B530 5405
&0 E425 B389 E415 Ea0z B&a0
L BZ2TT EE35 53895 EETY BG4
&0 ER35 5427 5291 B3551 5285
&5 E305 5701 EROS EEE3 EEED
0 E432 EaE04 EE85 BG4S B3
i ERZ1 5347 Eh44 EBET EETE
80 EERD B370 BATE E455 5334
85 E2583 BR3T E430 ES16 B4 75
a0 ER45 B257 B643 EEEG 5545
a5 E330 B423 5331 EETO ET1Z
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Type 6 Radar Waveform_8

el |° 1 2 2 :

1] EE01 BRSO B320 B420 B34
5 E2aR E433 EdE0 EEZ2E E2E1
10 5E04 5404 B4R5 [=iatas) 5431
15 EEEE BElG E480 B443 BERT
20 E2a8 Edd45 322 E341 E338
25 5367 BEEh BEo5 BEET B428
30 BET1 E4865 EZE0 BEZ0 544
35 EZ2Ta BEES E4ER BEE4 BEQZ
40 5312 EB1Z BE20 BhZ4 5570
45 BEER Ed42 EEE3 BEa0 EEER
50 EdE8 E391 EEOZ BEO0 348
L 5362 BETZ B413 5E0S 5455
60 B4Z3 BE05 5319 BEd T 5328
65 B337 ERED B4TY B3T2 BEa0
i0 5321 5251 BE24 EE4:2 5450
Fis Bda7 (1) begz B473 5368
80 EZT0 BE23 B30z E4E0 E273
85 5721 53589 405 5453 BETE
90 B438 BEd0 EERZ =t EE4E
95 E420 EERO EE40 B30Q EE20

Type 6 Radar Waveform_9

el o 1 2 2 ;

0 5351 5303 EZ2EE 5454 BE6S
5 B32T E4ER EG44 BEaZ E4e0
10 5338 57l EEoE 53049 BEZZ
15 Rl EEg3 ETlQ 368 R204
20 5364 BEZE BY0Z BB3R BZ45
25 BT04 BEER E473 Ed11 B204
30 BEEd B31Y BEZE 5701 Ed441
35 5343 5305 EEa0 BE44 443
40 BdEE EEOZ 300 E2E0 BETT
45 BBLY 453 EBES 5705 BE00
50 261 EERY EEEE E2EE 480
55 B3Z8 R4S Eb3a 5308 B387
60 Y07 BE5E ezl B437 BE20
65 BEG3 EEZ0 Edil B3T3 420
Fi RETZ EER0 EETE 5324 BE05
Fis EE00 B0 E362 EEET E2ED
80 5340 455 Ed55 BEl2 5434
86 E364 371 EEo0 E370 E4h1
90 BE3d 5330 EBES 5307 420
ah BZgg EEl3 EE34 5435 BEEE
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Type 6 Radar Waveform_10

P | ! 2 ) :

0 G368 Eb42 BEET G545 5405
L EdEE £330 BEE1D B280 297
10 B2gY bE04 BE3T 5504 B543
15 B&10 EY13 BZR0 5413 B456
20 E3g2 E317 ERZ2Y G263 54095
25b B514 BETE 5515 B285 5333
30 BEal EEER Bd41 5890 BE35
35 E447 E5E] 442 ER9S5 5342
40 5450 BE63 5420 5514 B2sh
45 BR33 E3le BdE1 BE9Z2 5347
50 E432 EEER ERED BE24 5390
L7 Brz4 B2al BEYT B4z b451
60 BTLY 5311 5313 5445 5362
65 E410 E312 EE30 5539 5366
70 R270 BERD R3ET R3ET E&TS
[ 5460 5331 707 5304 5321
80 ET11 E400 EEOD 53Tl 5361
85 R307 R2T74 ERZ3 455 =taisl
a0 5454 EbEd 5719 5395 h2BZ
95 BR30 EG1E E336 B2ET ER4F

Type 6 Radar Waveform_11

P |° 1 2 2 :

1] Edle 5305 EE03 5331 BZE0
5 EEOS 402 Ao Ed43 EE04
10 BE5TE 5393 BETS BEag 564
15 BEOE (751 B3RS B4ES B370
20 388 EEg1 BEE1E ETle 5383
25 B465 5404 BElg 5322 5375
30 BEaT R4 EERS 5367 5361
35 E480 E354 713 E2T4 E204
40 BZTE EBES EEE0 511 =tataie)
45 EB13 53899 BBl BZ70 504
50 E302 EE1D 280 5360 E334
bb 5340 29z 723 5325 5371
60 B4 7E BZRS BETS 53g9 Bhaz
65 EEE3 E3RD E348 E4i52 E434
i0 BE534 5342 545 B427 E4E5
Fis E4148 5300 BZRR B447 5302
80 E4a88 ET05 B2T1 E2av E2E1
b BB02 329 442 Eghz =tatste
90 5410 BzZgg BES4 [=atels BBET
95 360 E378 EG10 ERZ20 5330
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Type 6 Radar

Waveform_12

e |9 1 2 3 1

o EET4 5E45 BE39 B452 5470
L EERD B327 E204 ES06 ET11
10 EEO03 BERT G719 E413 BEG5
15 EGSE B4RS ERO3 L1 E281
20 EERZ RG22 BE05 BE559 5649
25 F41F BE0T ET23 LT E417
30 EERE 5499 52o4 BEE16 BERE
35 BG2G 5455 BR24 E305 5ROZ
40 EG4E B442 E425 E505 EE21
45 5453 5452 BETT B323 EBEZ
&0 E319 B&TO B350 B4 ERZ25
L B5d3 5R42 5295 E500 G641
&0 E300 ERO5 B376 E303 B384
65 BGTZ2 5704 B437 EE11 BE31
70 E430 5530 5431 BE3T5 BE4T
75 E375 B283 E2ER ERZT B354
80 B497 B2E5 BERZ B555 B8z
85 E453 EE45 BR23 E472 B350
a0 BGT3 5E90 5453 EE19 BZ2G6
a5 ERS3 EEOS E453 E455 E473

Type 6 Radar Waveform_13

et ° 1 2 3 1

0 B354 B3040 E475 EEE3 E312
L EROZ B348 B350 E5T2 EE40
10 5440 G445 5255 EBLT BT06
15 E200 BE19 EERD E4R1 ERET
20 E2aa BAZ1 EEG3 EEa7 BEE2
25 BE3T B2ET 5335 F443 5390
30 BEES BR4Z 5455 EE14 B293
35 B4TE E2OZ EE45 E402 BETT
40 BE94 5431 5254 B350 BEEE
45 BE0Z2 5450 5473 EEEE ER35
&0 B37E B335 E435 E40E vzl
55 5455 5471 5E00 BTG B500
60 5361 BEZE 5331 EYz0 B33T
65 ERO3 ERET1 EETY EZET 5323
70 BE04 BE95 5715 EES3 BE1T
75 BR30 B3TH 5407 BE16 B536
80 5308 EE15 EERT EZER EEEE
85 BEZ2T 5362 BE30 EE11 B447
a0 5395 BETO BE1R BE57a BTzd
a5 EE31 5303 E704 EEE4 EEOE
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Type 6 Radar Waveform_14

T am 0 1 2 3 1

0 BE09 BE45 5411 B339 BE32
L BZES B274 E444 E360 B2T2
10 5371 5710 5326 BYlZ Bzhz
15 E200 E2T1 BAGZ E486 B304
20 5297 5312 BE01 BE559 B535
25 E328 ERO4 F441 EEEZ B424
30 BROG 5431 5413 Ez54 EE4Z
35 BAT4 BE3T BET3 E3EE BS05
40 BZ270 B434 B315 B335 ERGG
45 B3TE 5455 BE45 EESG B429
&0 BAEL E314 BAT1 ER4T E2ad
L 5447 5454 5357 EEEG BT13
&0 E2a3 BAEE Efd4 E419 EELT
65 5303 BES1 5368 ETl4 B391
70 ER15 B2TT ET00 EE33 EY03
75 5383 B205 E435 E515 BEEZ
&0 5342 BETE 5454 EEG4 &F20
85 ET09 EEER E450 E3lG 5300
a0 5495 5490 BE30 BE555 BE61
a5 EROG Ba40 B320 E403 B36T

Type 6 Radar Waveform_15

Fes G |0 1 2 3 1

0 B354 5312 5347 E500 5374
L E203 B2O5 ER1G ER23 B4 79
10 B&S0 BR95 B36T B43Z B273
15 E378 5301 BARE EE41 E495
20 BGS3 5475 BR4Z B303 BE0G
25 E591 BE45 B544 EEET 5455
30 E540 5320 B370 E3VZ BEG4
35 B454 5473 B2E3 L 1o BE05
40 E519 BAS1 EE1T EZEG EET3
45 BGSE 5433 BAG4 Bd5Z B535
&0 EERS B2TE E348 EZED E405
55 5391 BELT 5405 B450 B3TT
60 EBST 5315 BG1 E&10 5475
66 ETZ20 B453 BA01 E530 EE4E
70 E253 BE9S 5349 BE533 54B5
5 E3R0 E2ER B4RT EZ60 B350
80 B323 5449 5477 B545 5371
85 E308 E724 E420 E311 B375
an B482 5344 5452 B417 BEGG
95 E55G 5274 B434 ETIT BE32
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Type 6 Radar

Waveform_16

Lo G |° 1 2 : 1

0 BR4T BEE1 5253 E551 ERa4
L B340 BAOS BRDE E303 BE511
10 B335 5405 BEZT E254 B465
15 5425 B295 BR35 BE555 B9l
20 E4873 B2O5 BRS1 E482 53495
25 B3TE B235 5492 B304 5305
30 5327 BRST 5455 BEEaZ B51Z
35 B441 B2ER EE33 EEZ0 B&00
40 BEES B335 BEDS E515 5316
45 B339 BE35 5325 Fdd4 B4h1
&0 B304 B347 E318 ET13 5330
&5 B362 BETO BET1 EERS 5351
60 BERZ 5405 G643 B403 EETY
&5 B334 E2E1 EER3 EEOZ EEL1S
T0 BET2 BE35 5335 =tatais) 5328
75 5493 5701 BE01 B435 vzl
80 BR24 B361 E2EO E5gd BE5ET
85 EE03 BEEE EEOS 314 532
a0 B262 5297 5703 B400 E504
a5 E342 E405 BRO1 E535 E412

Type 6 Radar Waveform_17

et |0 1 2 3 1

1] B327 B315 G594 5280 B435
L E382 ET18 BAGS B2TT ERLE
10 5445 B549 BE45 5347 EhE4
15 EEER E300 EE34 EEOZ atiiele]
20 5713 EEZ1 5354 5370 5344
2h ERTE F457 EEZE B346 BE&TO
30 E284 E&20 EE1Z B2 76 ER3Z
35 BE33 B447 5369 5305 BE0T
40 ERETE ERET B205 B422 BGT3
45 5491 B&a0 5320 BEZT 5450
&0 BE1G EERT E421 B316 5386
L 5393 EE24 BETS EB16 ERET
60 BT1Z2 E459 5452 BEZ2E BR25
65 ERES E348 EEOO Bz2a0 BE39
il BE25 B&59 BE45 BZ95 5403
5 ER30 E2EE E478 BEaT E&02
a0 BE31 B&21 G441 5361 EBET
856 5308 E304 EERZ B4ET B435
a0 BT05 ETO0 5325 BEGG BE19
95 5395 B465 5362 BE32 BE03
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Type 6 Radar

Waveform_18

Lo |° 1 2 3 1

1] BREZ2 EER4 BE30 B411 BEEEG
L EEZ1 ER43 E2E0 B440 Eyz2
10 B37H B435 BEST 5445 B335
15 ER45 BGS2 5EOZ ERTI BES4
20 E&10 E307 E452 ERZT B2EG
25 B&T1 B303 5E91 BEE0 B335
30 EERS ET15 BR4Z B394 ET10
356 E415 ER23 E420 BGEG B351
40 BETS g7zl G554 B2TH ER05
45 B2E5 ERd4 5430 B3Z25 BRO1
&0 EE2E E430 EED4 B&09 B270
56 BETE BEST 5E00 5702 B&51
60 5295 B395 5351 5477 5309
65 £323 ET1R ER33 B2a4 B266
0 5264 EEEh g0y B2V ERZ3
il 52Eh B535 5291 55594 BEL1G
80 BA36 EEOS E405 ERZ20 ERED
85 EEZ5 5380 53351 &700 5455
a0 5407 EBGT BE54 BE0G 5425
a5 E374 EGRE EE11 EE43 BGTG

Type 6 Radar Waveform_19

e ° 1 2 3 1

0 E352 B315 ERES EETZ E455
L EER3 BAEE E344 ES03 EEG1
10 B307 5702 BE25 E540 5367
15 E533 B34 BE05 EE24 B411
20 E518 B473 £403 E4E5 EEOO
25 EE24 BEZ5 5409 BEES5 Eha4
30 ERZT 5E45 BETH E580 ER46
35 ER30 B4ET ET14 EYOO B354
40 B3vE BR1Z 5471 E356 5435
45 BAS1 5305 B2E5 ERGS BERZ
&0 EROT B36T E4E0 EEO4 EEERZ
55 ET11 5445 B322 BS99 5290
&0 EROS 5374 5365 BE371 B45T
65 E378 BAO3 EA40 E426 5345
70 B&30 5E10 BZRZ BE2ET 5704
75 Bhdl BA14 BE43 BZB3 BYZZ
80 E410 E419 E4ER EEET BG15
85 BEG42 5345 5421 EES1 5435
an B45Z2 5724 BEER B337 BEIT
a5 E286 EE15 EROO EZE7 EE43
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Type 6 Radar

Waveform_20

Lo G |° 1 2 3 1

1] BELT EERT EEDZ B2EG ET15
L BE05 BRSO 5419 5241 5283
10 BAlG F491 BAGS B350 B375
15 5721 L BE11 BRTZ B&03
20 BE26 ER42 5441 5457 BETO
2h E412 E472 BE1Z 5324 BEZG
30 et 434 BE35 5400 5320
356 B3RO EROS 5330 EEG3 ERLT
40 5256 B445 5654 5261 BETS
45 ET11 E&T1 B27VE B&ED BG32
50 5326 B&S0 5325 5463 52495
L ER10 L E430 5345 E4385
60 BR35 EE24 5653 ER19 B357
65 B37E 5351 5365 5402 BEET
il E428 ET713 B36T EEES ERZE
fiL BRS3 BGGG 5395 BT03 BEEZ
80 E3E8 EGTE EE22 B342 EEE1
85b BG42 BGRE 5354 5305 5353
an E416 E&10 E447 BT20 B440
95 BE43 L B271 5363 B4Zzh

Type 6 Radar Waveform_21

Lo G |” 1 ? 3 1

0 5300 5321 E435 E419 ERED
L BE47 EE1Z2 E404 B3ET E440
10 BE4T B37T ET10 EEEE B399
15 5334 5491 ET14 BSLT 5320
20 EE3T ET0S E352 EE45 ER43
25 BETS 5324 B340 BEE2E BEEZ
30 BA11 5323 E516 Bd47Z ER45
35 E2E0 B421 E3580 B2az BEGTR
40 B25T 52ES E252 B394 5541
45 BE91 5278 F333 BY03 ER19
&0 BETY 5381 L5 Ed414 B286
55 RG9S BE07 BE&ET0 BEZ2Z 5316
&0 BE1T 5701 B474 Bd47 ERTE
65 BET2 B370 EROT B402 ERGG
70 5454 5455 B311 B554 5439
75 5455 5455 B&SE B405 B&09
80 B368 EE4R E504 B347 EROO
85 5315 5457 BE353 B2&T g410
a0 5445 BE0S B425 B533 ERTZ
a5 E2ER B3RS E404 E440 BG4l
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Type 6 Radar

Waveform_22

et |0 1 2 3 1

o EERE BEE0 5374 BRSO 5305
L E311 EE3T ERRD ERZ20 AT
10 B473 B4l B2TH 275 5420
15 E325 EA1S E342 EE52 ER1Z2
20 ER45 5302 5323 ER35 EB16
25 EERE B273 ER43 E529 BE9G
30 EGR3 5309 E447 E3ER BT21
35 B355 BE09 B&ED E445 BES5
40 Es01 BETE BA34 EZ04 B3T3
45 EET4 5362 5251 EEE3 EEET
&0 ETO5 EEO3 ERB4 EES1 E411
55 F355 5341 B2ET BEE46 5391
60 E419 G444 B265 274 5399
66 E370 B3E5 B407 BdET BE45
70 BGES 5307 5470 Bzb1 B472
5 F443 B424 B431 EREE b
80 EETS 5712 5376 L 1ot BE03
85 EES3 B445 E4465 ERGE B651
an BdZ1 BE31 5466 EETE B4Rz
895 BEG42 5310 B2T1 E&E0 BEZ2T

Type 6 Radar Waveform_23

et |0 1 2 3 1

o B335 5324 5310 E266 BEZ22
L E3R3 EEED BAdd E583 EEZ26
10 B312 5430 5317 B3T3 G441
15 E413 B270 E445 EYOv BI04
20 EER3 5455 BG4 L 5459
25 E3ET B&00 E2T1 EZED E2EE
30 EGT3 E404 E473 B398 EEEE
35 ET00 BEOS 5440 BE4Ch BE13
40 E300 E2o1 E302 EEE4 B3E2
45 ET1Z2 BAT1 5332 Bzl 5Bz
&0 E407 EEO5 EROO EE1G E473
55 e BE35 5300 EEEG Bdi51
60 BE2TE BEES 5319 B85 5714
66 E3R4 B4E1 B363 EZ93 EETE
70 F445 5402 5295 EEGE1 5203
5 E258 ERO1 54073 EER39 BG25
80 ER0S 5253 5255 B370 BEZ6
85 E472 B285 E2ER L L ERTO
an BBAT 5330 BES2 B320 BEZ9
895 BEG45 BEES B2TT B401 5EZ28
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Type 6 Radar

Waveform_24

e |9 1 2 3 1

o BRSO BEE0 &7zl B350 B36T
L E305 B484 ET19 E371 B2EG
10 ET13 BE94 5355 EEEG B46Z
15 EEOL E397 ER48 EEER B421
20 Bd54 BE3T 5302 BE519 BTZ0
25 ER40 B377 B362 EEET B350
30 EERA 5361 BES5 EE47 B356
35 BRSO 5315 5349 B3T3 BE14
40 E376 BE05 EEE1 E539 B285
45 ET06 5E34 BR25 E410 Bz50
&0 E451 BAa3 E434 E332 5303
L BE&05 5362 B&90 Bd59 BEEG
&0 E3ET BE0T E420 E406 EEA3
65 B482 G265 5423 B331 5449
70 EG2G 5264 5435 274 BETS
75 E327 B424 E2ER E5T1 arle]
80 ET24 5701 5274 BE06 BE91
85 EEO3 B478 B3E1 EY0Z 5430
a0 EE04 5494 5426 BERZ 54535
a5 E513 B4E2 E480 E306 B252

Type 6 Radar Waveform_25

et |0 1 2 3 1

0 B273 B424 EERT E441 B6a4
L 5437 BE0& E314 E534 5465
10 EEEZ B453 EA05 BZE5 ERED
j L 427 EER4 Y00 5710 B472
20 5703 5715 ET05 5435 B&05
25 5401 EE20 EES3 Ev01 ER45
30 5315 5425 B384 BE34 ET19
35 5407 BE20 EEZ5 ERZR B&E0
40 BAGS B459 E307 EZ85 ER35
45 BE14 BA11 B371 535343 5345
50 EEED E&10 E3583 B39z E431
L 285 5403 E328 =y E&TS
&0 BEES 5411 F351 E51Z BE5Y
65 BA24 BRDZ E357 E281 ER21
70 G504 5362 EETS 5400 B320
75 BE1Z BES4 Bd4Z BY05 5336
80 EE30 B2OR EZ27a E500 BGT3
85 BE44 5395 ERSG 47T B4Z2h
a0 5303 EROR EEST EEED B354
g5 5E01 5323 E317 53585 5501
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Type 6 Radar

Waveform_26

et |0 1 2 3 ‘

0 EECH BAG3 BRSO3 BEEE2 B423
L EETS 5431 5304 E&00 BZ204
10 B453 5359 BE3T EE04 B&TT
15 EEE4 BERT E270 B42T B480
20 Ll 5700 5405 B399 BZR3
25 E308 BEGT E2E0 EE40 B437
30 EZ2Th BE43 BETS 5404 5256
35 E405 B415 BATE E439 EE23
40 E205 5330 ER4T BZEZ B4ET
45 E454 5594 5395 BE13 5435
&0 E311 E434 B481 E2hd BG15
L EES1 5230 5470 E549 5550
&0 E344 EA1D BA35 Bd447 Bhd]
65 B305 5491 5315 BT13 BETE
70 E348 EETS EROO BE3T6 B273
75 ERS1 5339 5455 B5G6 5349
80 E4RG 5342 5497 5490 5336
856 E4R3 B327 ERO1 a1y ERE4
a0 ERSd B&10 5340 B372 5323
a5 ERS0 5400 E4E5 EEGZ BT1T

Type 6 Radar Waveform_27

Lise Gy |° ! 2 3 4

0 E308 B427 EE20 B335 B271
5 BEG15 5453 B459 B255 5501
10 Fd14 BE33 BETS BETS ERZE
15 EBRE BAS1 E285 E315 BEG19
20 5391 5453 BEST B514 5351
25 E2ET BETT ER11 B20G B204
30 B2 E423 5707 EZ2a5 EZ2E0
35 E&0Z2 5425 BES5 53509 5454
40 E3R3 B358 E370 B26G B31Z2
45 B3TS 5209 5474 5399 5437
50 Bd49 5403 BEGS B455 BETO
L EERZ2 BEGZ B304 ET09 E289
60 ET19 B26H BA61 E54Z BE45
&5 BRSO B342 B323 B583 EE1G
0 370 5334 BE 7o 5345 5362
i ET13 5550 5459 B531 BEET
80 E420 EEGT BR23 EEOZ B30T
85 E&SE 5532 5325 B416 5411
an B&TO 5452 5321 B450 BEETA
a5 E476 BRZ2 B3ET E315 B452
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Type 6 Radar Waveform_28

Fet G |0 : 2 3 1

0 BRES BEGS 5465 B453 B431
L B&E0 B378 EE44 E4E1 BY03
10 5723 G422 BE19 B301 E545
15 E281 B333 B385 EZ63 B336
20 5394 BEZE BE35 B306 53554
25 BEES BEZ2S 5714 E400 5325
30 BRZ24 B312 BAG4 EBO1 EEE4
35 5302 BR30 BE0T B354 B55Z
40 EEEQ BAS1 EEEZ E373 BY03
45 5454 5452 5445 EBOZ 5290
&0 EREE BAR3 EE36 EZ75 E409
L 5492 5475 5435 B394 B431
60 B253 5453 5365 BE3T4 BE39
65 ER33 E319 E442 E320 EETE
70 BT05 BETE BETS BETT B545
75 ERRG B345 BEo0 E405 B532
80 B642 5475 BE0S B35 Bd36
85 EROT ER1D EE15 EREE EEEE
a0 5365 B2R5 5471 Bd34 B9l
95 G441 BEG5 5321 EERS BE11

Type 6 Radar Waveform_29

e |9 1 2 3 ‘

o ETZ1 5430 5401 BEED 5333
L E32d4 5400 BEA1D B514 EE3T
10 L BESH 5495 BEEGT 5369
15 E450 5401 E308 EE25 B407
20 L] 5ETS 5395 B32T Bdd]
25 E478 B442 ERO4 B362 E285
30 BGTH BEZ1 G715 B273 BY1T
35 B&06 5393 B37H B255 B275
40 E518 BR42 BRO5 B370 BG3Z
45 B337 BEGE BE05 B455 EEEE
&0 E354 ERBT EETE 5353 B&E0
L BG1T BEGS 5305 5365 EB0Z
&0 EROS BT03 E315 Eza1 EETO
65 BGTZ 5455 5317 ERaT ER14
70 B403 5307 5425 BES2 5631
75 F351 BE0Z E345 BEEZ9 EREZ
80 BE04 5378 BE25 B500 B555
85 ERS1 B430 E320 ERO3 B4ET
a0 B339 BEG5 BRES Bd15 5323
a5 E314 BE15 1] BY23 EE2T

133 of 230




VT4
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Test Site WZ-SR4 Test Engineer Lynn Yang

Test Date 2022-07-06 ~ 2022-07-08

Test Item Radar Statistical Performance Check (802.11ax-HE160 — 5250MHz)

Test Mode AP Mode

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

0 5307 1 5264 1 5299 1 5262 1
1 5290 1 5297 1 5262 1 5293 1
2 5265 1 5250 1 5273 1 5282 1
3 5278 1 5321 1 5325 1 5261 1
4 5299 1 5326 0 5254 1 5303 1
5 5300 1 5297 1 5282 0 5304 1
6 5266 1 5309 1 5263 1 5250 1
7 5301 1 5287 1 5264 1 5290 0
8 5260 1 5290 0 5290 1 5316 1
9 5299 1 5311 1 5278 1 5302 1
10 5256 1 5260 1 5268 0 5293 0
11 5276 1 5296 1 5255 1 5323 1
12 5305 1 5323 1 5311 1 5306 1
13 5280 1 5306 1 5294 1 5287 1
14 5263 1 5308 1 5259 1 5263 1
15 5330 1 5284 1 5299 1 5278 1
16 5296 1 5277 1 5326 1 5286 1
17 5258 1 5319 1 5314 1 5269 1
18 5313 1 5276 1 5250 0 5310 1
19 5287 1 5303 1 5267 1 5307 1
20 5271 1 5308 1 5273 1 5266 1
21 5306 1 5311 1 5288 1 5326 1
22 5268 1 5253 1 5320 0 5283 1
23 5290 1 5269 1 5264 1 5321 1
24 5269 1 5307 1 5294 1 5330 1
25 5275 1 5330 1 5330 1 5284 1
26 5307 1 5292 1 5275 1 5281 1
27 5279 1 5311 0 5270 1 5329 1
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Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect
28 5323 1 5285 0 5272 0 5270 1
29 5250 1 5300 1 5312 1 5263 1
Probability: 100.0% 86.7% 83.3% 93.3%
Aggregate: 90.8% (>80%)
Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
rian [Bdw R pm o [Tmberef {:;;,fﬁ" Trial 1a | Badar Yih | PED e Bomber of JTERT
(us) (us (us (us

Download [0 Tupe 1 1.0 7750 ] 52904, 0 Download |0 Type 2 2.5 224.0 25 5500, 0
Download |1 Type 1 1.0 938.0 57 53466, 0 Downlead |1 Type 2 4.0 177.0 B 4866, 0
Download |2 Type 1 1.0 695,10 % 53045, 0 Dowrlead |2 Type 2 1.9 214.0 24 5136.0
Download |3 Tupe 1 1o 36,0 72 531360 Download |3 Type 2 35 1660 27 5022 0
Dowrl oad 4 Type 1 1.0 £95.0 54 E2OE2. 0 Download 4 Type 2 3.6 18l.0 a7 4887.0
Download |5 Type 1 1.0 3066.0 15 55165, 0 Dowrlead |5 Type 2 2.2 174.0 B 4360.0
Download |2 Tupe 1 10 856.0 62 531960 Dowrlead o Tupe 2 4.5 187.0 28 5423.0
Dowrload |7 Type 1 10 575.0 o2 53176 0 Download |7 Type 2 2.3 165.0 25 4625.0
Download |2 Type 1 1.0 758. 0 0 53060, 0 Dowrload | Type 2 1.3 178.0 23 4117.0
Download |5 Type 1 1.0 675.0 ] 52884.0 Downlesd |9 Type 2 2.1 205.0 24 4820.0
Download 10 Tipe 1 10 518.0 102 ECE3E. 0 Download 10 Tvpe 2 1.7 168.0 24 4032.0
Download 11 Tupe 1 1.0 6580 81 EszoE. 0 Download 11 Type 2 2.8 2250 26 5550, 0
Towrdl oad 12 Tvpe 1 1.0 T18.0 74 E3132.0 Download 12 Tvpe 2 4.8 164.0 29 47560
Dowrload |13 Type 1 1.0 878.0 81 53555, 0 Download |15 Type Z 3.1 195.0 26 5070.0
Download |14 Type 1 1.0 538.0 EE) Gazez. 0 Dowrload |14 Type 2 1.2 184.0 23 3542.0
Download |15 Type 1 1o 200.0 58 53100.0 Dowrlead |15 Type 2 3.5 183.0 27 4341.0
Townload 16 Tupe 1 1.0 1796.0 30 53580, 0 Download 16 Type 2 4.5 211.0 29 51190
Dowrload |17 Type 1 10 28450 19 54112 0 Download 17 Type Z 1.9 184.0 24 4858. 0
Download |15 Type 1 1.0 26460 20 52920, 0 Dowrlead |15 Type 2 1.6 188.0 24 4512.0
Download |19 Type 1 10 523.0 101 52823.0 Dowrlead |19 Type 2 1.4 217.0 23 4891.0
Dowrload  |on Type 1 10 20820 26 54132 0 Download o0 Type 2 4.9 208.0 29 6032 0
Download |21 Type 1 1.0 2347.0 23 53951.0 Download |21 Type 2 2.2 156.0 25 3800, 0
Dowrload 2z Type 1 i 1792.0 30 F3760. 0 Download 2z Type 2 3.4 176.0 27 4725. 10
Townload 23 Type 1 10 2816 0 19 E3485 0 Download 23 Type 2 1.0 200. 0 23 4600. 0
Download 24 Type 1 1.0 1948 0 25 F4E44. 0 Download 24 Type 2 2.4 216.0 25 5375.0
Download |25 Type 1 10 2969, 0 15 53z62.0 Download |25 Type 2 2.5 163.0 25 4075.0
Download |26 Type 1 1.0 1609. 0 33 c3097.0 Dowrload |26 Type 2 4.6 230.0 28 6670.0
Download |27 Type 1 1.0 688.0 77 coate. 0 Dowrlead |27 Type 2 2.2 169.0 25 4225.0
Dowrload a5 Type 1 1.0 1078, 0 49 Frazz 0 Dowrload fede] Type 2 2.6 193.0 25 45876 1
Download |20 Type 1 1.0 96,0 e g4, 0 Download 2o Type 2 4.8 206.0 28 5374.0
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